EXPLODED DRAWING AND SPARE PARTS

v WURTH

120131411516

17018 19

EDI 13-K
Art. 5717 001 011

(£ 0 ==

Parts List Parts List

Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P. Qty
1 CORD ASS'Y 5817001001 1 17 C RING 5817001015 1
2 CORD ARMOR 5817001002 1 18 BALL BEARING 6002 5817001016 1
3 STRAIN RELIEF 5817001004 1 19 SPRING 5817001017 1
4 TORX HD TAP S AND PW M4x14 5817001005 2 20 SPINDLE 5817001018 1
5 LED BOARD ASS'Y 5817001006 1 21 KEYLESS CHUCK 5817001019 1
6 TRIG.S/W 5817001003 1 22 TORX HD SPECIAL SCREW M6x24 5817001032 1
7 O-RING 5817001007 2 23 BALL BEARING 608 5817001020 1
8 HOUSING ASS'Y 5817001033 1 24 ARMATURE ASS'Y 240V 5817001021 1
9 CHANGE LEVER 5817001008 1 25 BALL BEARING 627 5817001022 1
10 PLATE 5817001009 1 26 STATOR ASS'Y 5817001023 1
11 REVERSE KNOB 5817001025 1 27 BRUSH SHIFT ASS'Y 5817001024 1
12 INNER COVER 5817001010 1 28 TORX HD TAP SCREW M3x10 5817001026 2
13 RATCHET 5817001011 1 29 TORX HD TAP S and PW M4x20 5817001027 7
14 NEEDLE BEARING 5817001012 1 30 STOPPER 5817001031 1
15 STEEL BALL 5817001013 1 31 SIDE HANDLE ASS'Y 5817001034 1
16 GEAR 5817001014 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS DL 13K UAE
Art. 5717 001 031

U

24 23
1201371415/ 16)017,.18] (19 20 21 22

o- G fucm(([FDH =
D

9 10

Parts List Parts List

Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty
1 CORD ASS'Y BS 5817001041 1 17 CRING 5817001015 1
2 CORD ARMOR 5817001002 1 18 BALL BEARING 6002 5817001016 1
3 STRAIN RELIEF 5817001004 1 19 SPRING 5817001017 1
4 TORX HD TAP S AND PW M4x14 5817001005 2 20 SPINDLE 5817001018 1
5 LED BOARD ASS'Y 5817001006 1 21 KEYLESS CHUCK 5817001019 1
6 TRIG.S/W 5817001003 1 22 TORX HD SPECIAL SCREW M6x24 5817001032 1
7 ORING 5817001007 2 23 BALL BEARING 608 5817001020 1
8 HOUSING ASS'Y 5817001033 1 24 ARMATURE ASS'Y 240V 5817001021 1
9 CHANGE LEVER 5817001008 1 25 BALL BEARING 627 5817001022 1
10 PLATE 5817001009 1 26 STATOR ASS'Y 5817001023 1
11 REVERSE KNOB 5817001025 1 27 BRUSH SHIFT ASS'Y 5817001024 1
12 INNER COVER 5817001010 1 28 TORX HD TAP SCREW M3x10 5817001026 2
13 RATCHET 5817001011 1 29 TORX HD TAP S and PW M4x20 5817001027 7
14 NEEDLE BEARING 5817001012 1 30 STOPPER 5817001031 1
15 STEEL BALL 5817001013 1 31 SIDE HANDLE ASS'Y 5817001034 1
16 GEAR 5817001014 1




ww WURTH

EXPLODED DRAWING AND SPARE PARTS EDl 13.4.CE
Art. 5717001 111

- X . \——d BAF
/ VR
29 8 ,’/—/‘Eiw 2111 26 25 24 23
i

s /A

22

Parts List Parts List

Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P.Qty
1 CORD ASS'Y BS 5817001041 1 17 CRING 5817001015 1
2 CORD ARMOR 5817001002 1 18 BALL BEARING 6002 5817001016 1
3 STRAIN RELIEF 5817001004 1 19 SPRING 5817001017 1
4 TORX HD TAP S AND PW M4x14 5817001005 2 20 SPINDLE 5817001018 1
5 LED BOARD ASS'Y 5817001006 1 21 KEYLESS CHUCK 5817001019 1
6 TRIG.S/W 5817001003 1 22 TORX HD SPECIAL SCREW M6x24 5817001032 1
7 ORING 5817001007 2 23 BALL BEARING 608 5817001020 1
8 HOUSING ASS'Y 5817001033 1 24 ARMATURE ASS'Y 240V 5817001021 1
9 CHANGE LEVER 5817001008 1 25 BALL BEARING 627 5817001022 1
10 PLATE 5817001009 1 26 STATOR ASS'Y 5817001023 1
11 REVERSE KNOB 5817001025 1 27 BRUSH SHIFT ASS'Y 5817001024 1
12 INNER COVER 5817001010 1 28 TORX HD TAP SCREW M3x10 5817001026 2
13 RATCHET 5817001011 1 29 TORX HD TAP S and PW M4x20 5817001027 7
14 NEEDLE BEARING 5817001012 1 30 STOPPER 5817001031 1
15 STEEL BALL 5817001013 1 31 SIDE HANDLE ASS'Y 5817001034 1
16 GEAR 5817001014 1




ww WURTH

EXPLODED DRAWING AND SPARE PARTS 5B 13.CLASSIC

Art. 5717 024130

12013041516 17118 19 20 21 22

Qo-QDo-com(([EH =

L) o \

Parts List Parts List

Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty
1 CORD ASS'Y 5817001001 1 17 CRING 5817001015 1
2 CORD ARMOR 5817001002 1 18 BALL BEARING 6002 5817001016 1
3 STRAIN RELIEF 5817001004 1 19 SPRING 5817001017 1
4 TORX HD TAP S AND PW M4x14 5817001005 2 20 SPINDLE 5817001018 1
5 LED BOARD ASS'Y 5817001006 1 21 KEYLESS CHUCK 5817024019 1
6 TRIG.S/W 5817001003 1 22 TORX HD SPECIAL SCREW M6x24 5817001032 1
7 ORING 5817001007 2 23 BALL BEARING 608 5817001020 1
8 HOUSING ASS'Y 5817001033 1 24 ARMATURE ASS'Y 240V 5817001021 1
9 CHANGE LEVER 5817001008 1 25 BALL BEARING 627 5817001022 1
10 PLATE 5817001009 1 26 STATOR ASS'Y 5817001023 1
11 REVERSE KNOB 5817001025 1 27 BRUSH SHIFT ASS'Y 5817001024 1
12 INNER COVER 5817001010 1 28 TORX HD TAP SCREW M3x10 5817001026 2
13 RATCHET 5817001011 1 29 TORX HD TAP S and PW M4x20 5817001027 7
14 NEEDLE BEARING 5817001012 1 30 STOPPER 5817001031 1
15 STEEL BALL 5817001013 1 31 SIDE HANDLE ASS'Y 5817001034 1
16 GEAR 5817001014 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

ESB 65-13K-CLASSIC (60HZ)
Art. 5717 024 140

a@[ﬁ%@a ®

(5’/

2111 26

12131415 161170181 (19 22
5 G @@“ @@wéa rmcc«qu\ g( D =

Parts List Parts List

Ref.No |Description Art. No P.Qty |Ref.No [Description Art. No P.Qty
1 CORD ASS'Y 5817001001 1 17 |CRING 5817001015 1
2 CORD ARMOR 5817001002 1 18 BALL BEARING 6002 5817001016 1
3 STRAIN RELIEF 5817001004 1 19 SPRING 5817001017 1
4 TORX HD TAP S AND PW M4x14 5817001005 2 20 SPINDLE 5817001018 1
5 LED BOARD ASS'Y 5817001006 1 21 KEYLESS CHUCK 5817024019 1
6 TRIG.S/W 5817001036 1 22 TORX HD SPECIAL SCREW Méx24 5817001032 1
7 O-RING 5817001007 2 23 BALL BEARING 608 5817001020 1
8 HOUSING ASS'Y 5817001033 1 24 ARMATURE ASS'Y 240V 5817001021 1
9 CHANGE LEVER 5817001008 1 25 BALL BEARING 627 5817001022 1
10 PLATE 5817001009 1 26 STATOR ASS'Y 5817001023 1
11 REVERSE KNOB 5817001025 1 27 BRUSH SHIFT ASS'Y 5817001024 1
12 INNER COVER 5817001010 1 28 TORX HD TAP SCREW M3x10 5817001026 2
13 RATCHET 5817001011 1 29 TORX HD TAP S and PW M4x20 5817001027 7
14 NEEDLE BEARING 5817001012 1 30 STOPPER 5817001031 1
15 STEEL BALL 5817001013 1 31 SIDE HANDLE ASS'Y 5817001034 1
16 GEAR 5817001014 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS 5B 65.13K.CLASSIC

Art. 5717 031011

24 23
1213, 14, 15:16,/17.118 19 20 21 22

W

Parts List Parts List

Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P.Qty
1 CORD ASS'Y 5817001001 1 17 |CRING 5817001015 1
2 CORD ARMOR 5817001002 1 18 BALL BEARING 6002 5817001016 1
3 STRAIN RELIEF 5817001004 1 19 SPRING 5817001017 1
4 TORX HD TAP S AND PW M4x14 5817001005 2 20 SPINDLE 5817001018 1
5 LED BOARD ASS'Y 5817001006 1 21 KEYLESS CHUCK 5817001019 1
6 TRIG.S/W 5817001003 1 22 TORX HD SPECIAL SCREW Méx24 5817001032 1
7 O-RING 5817001007 2 23 BALL BEARING 608 5817001020 1
8 HOUSING ASS'Y 5817001033 1 24 |ARMATURE ASS'Y 240V 5817001021 1
9 CHANGE LEVER 5817001008 1 25 BALL BEARING 627 5817001022 1
10 |PLATE 5817001009 1 26 |[STATOR ASS'Y 5817001023 1
11 REVERSE KNOB 5817001025 1 27  |BRUSH SHIFT ASS'Y 5817001024 1
12 INNER COVER 5817001010 1 28  |TORX HD TAP SCREW M3x10 5817001026 2
13 RATCHET 5817001011 1 29 TORX HD TAP S and PW M4x20 5817001027 7
14 |NEEDLE BEARING 5817001012 1 30  [STOPPER 5817001031 1
15 | STEEL BALL 5817001013 1 31 SIDE HANDLE ASS'Y 5817001034 1
16 |GEAR 5817001014 1




EXPLODED DRAWING AND SPARE PARTS

e WURTH

1201314015/ 16

o
/

1

weacrom(( ([
A\

~

A\

D0

24 23
22

-

ESB 65-13K CLASSIC
Art. 5717 031 081

Plug type (A)

Parts List Parts List

Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P.Qty
1 CORD ASS'Y 5817003115 1 17 CRING 5817001015 1
2 CORD ARMOR 5817001002 1 18 BALL BEARING 6002 5817001016 1
3 STRAIN RELIEF 5817001004 1 19 SPRING 5817001017 1
4 TORX HD TAP S AND PW M4x14 5817001005 2 20 SPINDLE 5817001018 1
5 LED BOARD ASS'Y 5817001006 1 21 KEYLESS CHUCK 5817001019 1
6 TRIG.S/W 5817001003 1 22 TORX HD SPECIAL SCREW Méx24 5817001032 1
7 ORING 5817001007 2 23 BALL BEARING 608 5817001020 1
8 HOUSING ASS'Y 5817001033 1 24 ARMATURE ASS'Y 240V 5817025007 1
9 CHANGE LEVER 5817001008 1 25 BALL BEARING 627 5817001022 1
10 |PLATE 5817001009 1 26 STATOR ASS'Y 5817025008 1
11 REVERSE KNOB 5817001025 1 27 BRUSH SHIFT ASS'Y 5817001024 1
12 INNER COVER 5817001010 1 28 TORX HD TAP SCREW M3x10 5817001026 2
13 RATCHET 5817001011 1 29 TORX HD TAP S and PW M4x20 5817001027 7
14 |NEEDLE BEARING 5817001012 1 30 STOPPER 5817001031 1
15 | STEEL BALL 5817001013 1 31 SIDE HANDLE ASS'Y 5817001034 1
16 |GEAR 5817001014 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

@o-Q)iw
// @ \

-l

wm([ED

ESB 65-13K CLASSIC
Art. 5717 031 131

Parts List Parts List

Ref.No [Description Art. No P.Qty |Ref.No [Description Art. No P. Qty
1 CORD ASS'Y 5817001001 1 17 CRING 5817001015 1
2 CORD ARMOR 5817001002 1 18 BALL BEARING 6002 5817001016 1
3 STRAIN RELIEF 5817001004 1 19 SPRING 5817001017 1
4 TORX HD TAP S AND PW M4x14 5817001005 2 20 SPINDLE 5817001018 1
5 LED BOARD ASS'Y 5817001006 1 21 KEYLESS CHUCK 5817024019 1
6 TRIG.S/W 5817001003 1 22 TORX HD SPECIAL SCREW Méx24 5817001032 1
7 ORING 5817001007 2 23 BALL BEARING 608 5817001020 1
8 HOUSING ASS'Y 5817001033 1 24 ARMATURE ASS'Y 5817025007 1
9 CHANGE LEVER 5817001008 1 25 BALL BEARING 627 5817001022 1
10 PLATE 5817001009 1 26 STATOR ASS'Y 5817025008 1
11 REVERSE KNOB 5817001025 1 27 BRUSH SHIFT ASS'Y 5817001024 1
12 INNER COVER 5817001010 1 28 TORX HD TAP SCREW M3x10 5817001026 2
13 RATCHET 5817001011 1 29 TORX HD TAP S and PW M4x20 5817001027 7
14 NEEDLE BEARING 5817001012 1 30 STOPPER 5817001031 1
15 STEEL BALL 5817001013 1 31 SIDE HANDLE ASS'Y 5817001034 1
16 GEAR 5817001014 1




EXPLODED DRAWING AND SPARE PARTS

e WURTH

121301411516

U

ESB 65-13K-CLASSIC
Art. 5717 031 161

Parts List Parts List

Ref.No i Art. No P.Qty [Ref.No |Description Art. No P. Qty
1 CORD ASS'Y PLUG M 5817001042 1 17 CRING 5817001015 1
2 CORD ARMOR 5817001002 1 18 BALL BEARING 6002 5817001016 1
3 STRAIN RELIEF 5817001004 1 19 SPRING 5817001017 1
4 TORX HD TAP S AND PW M4x14 5817001005 2 20 SPINDLE 5817001018 1
5 LED BOARD ASS'Y 5817001006 1 21 KEYLESS CHUCK 5817001019 1
6 TRIG.S/W 5817001003 1 22 TORX HD SPECIAL SCREW Mé6x24 5817001032 1
7 O-RING 5817001007 2 23 BALL BEARING 608 5817001020 1
8 HOUSING ASS'Y 5817001033 1 24 ARMATURE ASS'Y 240V 5817001021 1
9 CHANGE LEVER 5817001008 1 25 BALL BEARING 627 5817001022 1
10 PLATE 5817001009 1 26 STATOR ASS'Y 5817001023 1
11 REVERSE KNOB 5817001025 1 27 BRUSH SHIFT ASS'Y 5817001024 1
12 INNER COVER 5817001010 1 28 TORX HD TAP SCREW M3x10 5817001026 2
13 RATCHET 5817001011 1 29 TORX HD TAP S and PW M4x20 5817001027 7
14 NEEDLE BEARING 5817001012 1 30 STOPPER 5817001031 1
15 STEEL BALL 5817001013 1 31 SIDE HANDLE ASS'Y 5817001034 1
16 GEAR 5817001014 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

EAG 11-115-C
Art. 5717 005010

Parts List Parts List
Ref.No [Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

TORX HD TAP SCREW M3x8 5817004001 2 26 [RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817016002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1
3 CORD CLIP 5817004003 1 29  [BALL BEARING 607 5817004028 1
4 TORX HD T/T-B M4x12 5817004035 1 30  [TAILCOVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
6 SPRING 5817004006 1 32  [CORD ARMOR 5817004030 1
79 |LOCKPIN 5817004007 1 33 [CORD ASSY 5817004031 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34  [TORX HD MC SCREW M4x10 5817004032 3
10 |TORX HD TAP SCREW M4x23 5817004009 4 35 |ORINGC 5817004033 1
11 GEAR 5817004010 1 36  [PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 [HEXNUT 5817004013 1 39  |BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 [FELT PACKING 5817004038 1
16 |BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14,022.2 5817004040 1
18 FAN GUIDE 5817004017 1 44 |WHEEL NUT 5817004041 1
19 |SWKNOB 5817004018 1 45 |SPINDLE 5817004042 1
20  |HOUSING 5817004019 1 46 |PLATE 5817004043 1
21 STATOR ASS'Y 5817005001 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817005002 1 48 WHEEL GUARD ASS'Y 5817004044 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 |CARBON BRUSH 5817004023 1 50  |CONTROLLER ASS'Y 5817005003 1
25 DUST COVER,NEW 5817004024 1 51 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

EAG 11-115-C-UAG
Art. 5717 005 030

N —

&

o b=
=

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |[Description Art. No P.Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 |RUBBER PACKING 5817004025 1
PUSH BUTTON SWITCH 5817004002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1

3 CORD CLIP 5817004003 1 29 |BALL BEARING 607 5817004028 1
4 TORX HD T/T-B M4x12 5817004035 1 30 |TAILCOVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 |TORX HD TAP S AND PW M4x20 5817001027 1
6 SPRING 5817004006 1 32 |CORD ARMOR 5817004030 1
7,9  |LOCK PIN 5817004007 1 33 |CORD ASS'Y BS 5817005004 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 |TORX HD MC SCREW M4x10 5817004032 3
10 |TORX HD TAP SCREW M4x23 5817004009 4 35 |ORINGC 5817004033 1
11 GEAR 5817004010 1 36 |PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 |HEXNUT 5817004013 1 39 |BALL BEARING 6001 5817004037 1
15 |PINION 5817004014 1 40 [FELT PACKING 5817004038 1
16 |BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14,D022.2 5817004040 1
18 |FAN GUIDE 5817004017 1 44 [WHEELNUT 5817004041 1
19 SW KNOB 5817004018 1 45 SPINDLE 5817004042 1
20 |HOUSING 5817004019 1 46 [PLATE 5817004043 1
21 STATOR ASS'Y 5817005001 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817005002 1 48 WHEEL GUARD ASS'Y 5817004044 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CONTROLLER ASS'Y 5817005003 1
25 DUST COVER,NEW 5817004024 1 51 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 11-115C-CLASSIC
Art. 5717 033010

Plug type (C)

19 52)23

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No [Description Art. No P.Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
PUSH BUTTON SWITCH 5817016002 1 27,28 [SWITCH ROD ASS'Y 5817004026 1

3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORX HD T/T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
6 SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
7.9 LOCK PIN 5817004007 1 33 CORD ASS'Y 5817004031 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 ORING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14,D22.2 5817004040 1
18 FAN GUIDE 5817004017 1 44 WHEEL NUT 5817004041 1
19 SW KNOB 5817004018 1 45 SPINDLE 5817004042 1
20 HOUSING 5817004019 1 46 PLATE 5817004043 1
21 STATOR ASS'Y 5817005001 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817005002 1 48 WHEEL GUARD ASS'Y 5817004044 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CONTROLLER ASS'Y 5817005003 1
25 DUST COVER NEW 5817004024 1 51 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

EAG11-125-C
Art. 5717 006 010

05)
—®

—® O 0 ® ®
g ia L J
</ |

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No [Description Art. No P.Qty

1 TORX HD TAP SCREW M3x8 5817004001 1 26 RUBBER PACKING 5817004025 1
PUSH BUTTON SWITCH 5817016002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1

3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORX HD T T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
6 SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
7.9 LOCK PIN 5817004007 1 33 CORD ASS'Y 5817004031 1
8 TORX HD M/C S AND SW M4x18 5817004008 1 34 TORX HD M/C SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 ORING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14-D22.2 5817004040 1
18 FAN GUIDE 5817004017 1 44 WHEEL NUT 5817004041 1
19 S/W KNOB 5817004018 1 45 SPINDLE 5817004042 1
20 HOUSING 5817004019 1 46 PLATE 5817004043 1
21 STATOR ASS'Y 5817005001 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817005002 1 48 WHEEL GUARD ASS'Y 5817006001 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CONTROLLER ASS'Y 5817005003 1
25 DUST COVERNEW 5817004024 1 51 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

EWS 11-125C-CLASSIC
Art. 5717 034010

Plug type (C)

9
————(08)

A

@9 GD @9 @9
T 7 T

] k
[

i

bo 0@

@ @ @ @6 G 6@ @
\

N \\ =
©ooa™e o @) /

@
Parts List Parts List
Ref.No [Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 1 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817016002 1 27,28 [SWITCH ROD ASS'Y 5817004026 1
3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORX HD T T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
6 SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
79 LOCK PIN 5817004007 1 33 CORD ASS'Y 5817004031 1
8 TORX HD M/C S AND SW M4x18 5817004008 1 34 TORX HD M/C SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 ORING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 'WHEEL WASHER D14-D22.2 5817004040 1
18 FAN GUIDE 5817004017 1 44 'WHEEL NUT 5817004041 1
19 S/W KNOB 5817004018 1 45 SPINDLE 5817004042 1
20 HOUSING 5817004019 1 46 PLATE 5817004043 1
21 STATOR ASS'Y 5817005001 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817005002 1 48 WHEEL GUARD ASS'Y 5817006001 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CONTROLLER ASS'Y 5817005003 1
25 DUST COVER,NEW 5817004024 1 51 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

EWS 11-125-C CLASSIC
Art. 5717 034 080

Plug type (A)

\ Sty
®

‘\2§

;

o

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No [Description Art. No P.Qty

1 TORX HD TAP SCREW M3x8 5817004001 1 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817016002 1 27,28 [SWITCH ROD ASS'Y 5817004026 1
3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORX HD T T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
6 SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
7.9 LOCK PIN 5817004007 1 33 CORD ASS'Y 5817020060 1
8 TORX HD M/C S AND SW M4x18 5817004008 1 34 TORX HD M/C SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 ORING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 42 WHEEL WASHER D14-D22.2 5817004040 1
18 FAN GUIDE 5817004017 1 43 WHEEL NUT 5817004041 1
19 S/W KNOB 5817004018 1 44 SPINDLE 5817004042 1
20 HOUSING 5817004019 1 45 PLATE 5817004043 1
21 STATOR ASS'Y 5817005001 1 46 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817005002 1 47 WHEEL GUARD ASS'Y 5817006001 1
23 BRUSH HOLDER ASS'Y 5817021019 2 48 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 49 CONTROLLER ASS'Y 5817005003 1
25 DUST COVERNEW 5817004024 1 50 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS
EWS 11-125-C CLASSIC

Art. 5717 034 160

Plug type (M)

Parts List Parts List
Ref.No ipti Art. No P.Qty |Ref.No |Description Art. No P.Qty

1 [TORX HD TAP SCREW M3x8 5817004001 1 26 |RUBBER PACKING 5817004025 1
PUSH BUTTON SWITCH 5817016002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1

3 |corpcup 5817004003 1 29 [BALLBEARING 607 5817004028 1
4 [TORXHD TT:8 Mdx12 5817004035 1 30 [7AILCOVER 5817004029 1
5 [PUSH BUTTON NEW 5817526001 1 31 |TORX HD TAP S AND PW M4x20 5817001027 1
6 [SPRING 5817004006 1 32 |CORD ARMOR 5817004030 1
79 |LOCKPIN 5817004007 1 33 |CORD ASS'Y ZA 5817020062 1
8 |TORX HD M/C S AND SW M4x18 5817004008 1 34 [TORX HD MC SCREW Md4x10 5817004032 3
10 [TORX HD TAP SCREW M4x23 5817004009 4 35 |oRINGC 5817004033 1
1 [GEAR 5817004010 1 36 |PACKING GLAND 5817004034 1
12 [GEAR COVER 5817004011 1 37 | TORX HD TAP SCREW M4x12 5817004004 4
13 | NEEDLE BEARING 5817004012 1 38 [BEARING COVER B 5817004036 1
14 [HEXNUT 5817004013 1 39 [BALLBEARING 6001 5817004037 1
15 [PINION 5817004014 1 40 [FELT PACKING 5817004038 1
16 [BALL BEARING 608 5817004015 1 41 [FRINGER 5817004039 1
17 [BEARING COVER 5817004016 1 42 |WHEEL WASHER D14D22.2 5817004040 1
18 [FAN GUIDE 5817004017 1 43 |WHEELNUT 5817004041 1
19 [s/WKNOB 5817004018 1 44 |SPINDLE 5817004042 1
20 [HOUSING 5817004019 1 45 [PLATE 5817004043 1
21 [STATOR ASSY 5817005001 1 46 [TORX HD MC SCREW Md4x10 5817004032 1
22 |ARMATURE ASS'Y 5817005002 1 47 | WHEEL GUARD AsS'Y 5817006001 1
23 [BRUSH HOLDER ASS'Y 5817021019 2 48 | CARBON BRUSH AUTO 5817004045 1
24 |CARBON BRUSH 5817004023 1 49 |CONTROLLER ASS'Y 5817005003 1
25 | DUST COVER,NEW 5817004024 1 50 [DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

EAG 20-230
Art. 5717 008010

4 Q 14013 (12) (a9

4
Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 GEAR COVER 5817008001 1 24 STATOR ASS'Y 5817008023 1
2 O-RING B 5817008002 1 25 TORX HD TAP S AND SW M5*65 5817008024 2
3 LOCK PIN 5817008003 1 26 BRUSH HOLDER ASS'Y 5817008025 2
4 LOCK SPRING 5817008004 1 27 TORXHD T T-B M4x12 5817004035 4
5 CAP 5817008005 1 28 HANDLE B 5817008026 1
[} BALL BEARING 608 5817008046 1 29 HANDLE A 5817008027 1
7 ARMATURE ASS'Y 5817008006 1 30 TRIG.SWITCH 5817008028 1
8 DUST COVER B 5817008007 1 31 CORD ARMOR 5817008029 1
9 BALL BEARING 6000 5817008008 1 32 CORD ASS'Y 5817008031 1
10 RUBBER PACKING 5817008009 1 33 CORD CLIP 5817008030 1
11 BEARING COVER 5817008010 1 34 TORX HD TAP SCREW M4x16 5817008032 3
12 BALL BEARING 6300 5817008011 1 35 TORX HD TAP S AND PW M4x50 5817008033 2
13 PINION 5817008012 1 38 FAN GUIDE 5817008034 1
14 HEX NUT M10x1.3 5817008013 1 39 TORXHD T T-S M5x33 5817008035 4
15 TORX HD MC T T-S M5x14 5817008014 [} 40 CARBON BRUSH 5817008036 1
16 PACKING GLAND 5817008015 1 41 CARBON BRUSH AUTO 5817008037 1
17 SPINDLE 5817008016 1 42 WHEEL GUARD ASS'Y 5817008038 1
18 FRINGER 5817008017 1 43 WHEEL WASHER D14 D22.2 5817004040 1
19 O-RING A 5817008018 1 44 WHEEL NUT 5817004041 1
20 BALL BEARING 6203 5817008019 1 47 BRUSH CAP 5817008039 2
21 C RING D40 5817008020 1 48 SIDE HANDLE ASS'Y 5817008047 1
22 GEAR 5817008021 1 49 O-RING 31.7 5817008040 1
23 HOUSING 5817008022 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EAG 20-230
Art. 5717 008 030

Plug type (6)

4 Q | 1413 (12 49 1 7 8 9 10 38 24

'Eﬂ@@@@\

47,27 12835 25

32 34

33 130 31

4
Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 GEAR COVER 5817008001 1 24 STATOR ASS'Y 5817008023 1
2 O-RING B 5817008002 1 25 TORX HD TAP S AND SW M5x65 5817008024 2
3 LOCK PIN 5817008003 1 26 BRUSH HOLDER ASS'Y 5817008025 2
4 LOCK SPRING 5817008004 1 27 TORXHD T T-B M4x12 5817004035 4
5 CAP 5817008005 1 28 HANDLE B 5817008026 1
[} BALL BEARING 608 5817008046 1 29 HANDLE A 5817008027 1
7 ARMATURE ASS'Y 5817008006 1 30 TRIG.SWITCH 5817008028 1
8 DUST COVER B 5817008007 1 31 CORD ARMOR 5817008029 1
9 BALL BEARING 6000 5817008008 1 32 CORD ASS'Y BS 5817008048 1
10 RUBBER PACKING 5817008009 1 33 CORD CLIP 5817008030 1
11 BEARING COVER 5817008010 1 34 TORX HD TAP SCREW M4x16 5817008032 3
12 BALL BEARING 6300 5817008011 1 35 TORX HD TAP S AND PW M4x50 5817008033 2
13 PINION 5817008012 1 38 FAN GUIDE 5817008034 1
14 HEX NUT M10x1.3 5817008013 1 39 TORXHD T T-S M5x33 5817008035 4
15 TORX HD MC T T-S M5x14 5817008014 [} 40 CARBON BRUSH 5817008036 1
16 PACKING GLAND 5817008015 1 41 CARBON BRUSH AUTO 5817008037 1
17 SPINDLE 5817008016 1 42 WHEEL GUARD ASS'Y 5817008038 1
18 FRINGER 5817008017 1 43 WHEEL WASHER D14 D22.2 5817004040 1
19 O-RING A 5817008018 1 44 WHEEL NUT 5817004041 1
20 BALL BEARING 6203 5817008019 1 47 BRUSH CAP 5817008039 2
21 C RING D40 5817008020 1 48 SIDE HANDLE ASS'Y 5817008047 1
22 GEAR 5817008021 1 49 O-RING 31.7 5817008040 1
23 HOUSING 5817008022 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

EWS 20-2305-CLASSIC
Art. 5717 036 030

4 q 1014013 (12 49 (11 7 8).9)(10 38 24

33130 131132 34

@0 29 /7\()

37/45/27/41
{ :

: %i@ o s

.
4

Parts List Parts List

Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty
1 GEAR COVER 5817008001 1 24 STATOR ASS'Y 5817008023 1
2 O-RING B 5817008002 1 25 TORX HD TAP S AND SW M5*65 5817008024 2
3 LOCK PIN 5817008003 1 26 BRUSH HOLDER ASS'Y 5817008025 2
4 LOCK SPRING 5817008004 1 27 TORXHD T T-B M4x12 5817004035 4
5 CAP 5817008005 1 28 HANDLE B 5817008026 1
[} BALL BEARING 608 5817008046 1 29 HANDLE A 5817008027 1
7 ARMATURE ASS'Y 5817008006 1 30 TRIG.SWITCH 5817008028 1
8 DUST COVER B 5817008007 1 31 CORD ARMOR 5817008029 1
9 BALL BEARING 6000 5817008008 1 32 CORD ASS'Y 5817008031 1
10 RUBBER PACKING 5817008009 1 33 CORD CLIP 5817008030 1
11 BEARING COVER 5817008010 1 34 TORX HD TAP SCREW M4x16 5817008032 3
12 BALL BEARING 6300 5817008011 1 35 TORX HD TAP S AND PW M4*50 5817008033 2
13 PINION 5817008012 1 38 FAN GUIDE 5817008034 1
14 HEX NUT M10x1.3 5817008013 1 39 TORXHD T T-S M5x33 5817008035 4
15 TORX HD MC T T-S M5x14 5817008014 [} 40 CARBON BRUSH 5817008036 1
16 PACKING GLAND 5817008015 1 41 CARBON BRUSH AUTO 5817008037 1
17 SPINDLE 5817008016 1 42 WHEEL GUARD ASS'Y 5817008038 1
18 FRINGER 5817008017 1 43 WHEEL WASHER D14 D22.2 5817004040 1
19 O-RING A 5817008018 1 44 WHEEL NUT 5817004041 1
20 BALL BEARING 6203 5817008019 1 47 BRUSH CAP 5817008039 2
21 C RING D40 5817008020 1 48 SIDE HANDLE ASS'Y 5817008047 1
22 GEAR 5817008021 1 49 O-RING 31.7 5817008040 1
23 HOUSING 5817008022 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

EPM 2000-7
Art. 5717010010

28 27129 24 23 22 51 (52121

Parts List Parts List
Ref.No [Description Art. No P.Qty |Ref.No [Description Art. No P. Qty

1 CORD ASS'Y 5817010001 1 30,31 [LOCKPIN 5817010024 1
2 CORD ARMOR 5817010002 1 32 [SPRING 5817010016 1
3,14 |TORX HD TAP SCREW M4x14 5817010042 ) 33 PUSH BUTTON NEW 5817526001 1
4 CORD CLIP 5817010003 1 34 TORX HD MC S AND SW M5x25 5817010025 1
5 TORX HD TAP S and PW M4x20 5817001027 4 36 COVER HANDLE 5817010026 1
6 HANDLE A WURTH 5817010004 1 37 TORX HD T T-B M5x33 5817010027 4
7 TRIG SWITCH 5817010005 1 38 TORX HD MC S AND SW M5x10 5817010028 3
8 HANDLE B WURTH 5817010006 1 39 GEAR COVER 5817010029 1
9 SPEED CONTROLLER ASS'Y 5817010007 1 40 BALL BEARING 626 5817010030 1
10 [CARBON BRUSH 5817010008 1 41 GEAR 5817010031 1
12 BRUSH HOLDER ASS'Y 5817010009 1 42 C RING D40 5817008020 1
13 CARBON BRUSH AUTO 5817010010 2 43 BALL BEARING 6203 5817010032 1
15 BRUSH CAP 5817010011 1 44 ORING 5817010048 1
18 HOUSING 5817010012 1 45 PACKING GLAND 5817010033 1
19 STATOR ASS'Y 5817010013 1 46 TORX HD MC S AND SW AND PW M5x14 5817010049 4
20 TORX HD TAP SCREW M5x65 5817010014 2 47 FRINGER 5817010034 1
21 FAN GUIDE 5817010015 1 48 SPINDLE 5817010035 1
22 RUBBER PACKING 5817010017 1 49 BACKUP PAD 5817010036 1
23 BALL BEARING 608 5817010018 1 50 |D-HANDLE 5817010037 1
24 [DUST COVER 5817010019 1 51 MAGNET 5817010038 1
25 |ARMATURE ASS'Y 5817010020 1 52 |PUSH NUT 5817010039 1
26 BEARING COVER 5817010021 1 53 KNOB SPRING 5817010040 1
27 |BALLBEARING 6200 5817010022 1 54 |KNOB LOCK 5817010041 1
28 |CRING 5817010047 1 55 |HEX HD SC BOLT AND PW M820 5817010050 2

29  |ORING A 5817010023 1




ww WURTH

EXPLODED DRAWING AND SPARE PARTS

EPM 2000-7-UAE
Art. 5717 010 030

225152121

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P.Qty
1 CORD ASS'Y BS 5817010051 1 30,31 |LOCK PIN 5817010024 1
2 CORD ARMOR 5817010002 1 32 SPRING 5817010016 1
3,14 [TORX HD TAP SCREW M4x14 5817010042 6 33 PUSH BUTTON NEW 5817526001 1
4 CORD CLIP 5817010003 1 34 TORX HD MC S AND SW M5x25 5817010025 1
5 TORX HD TAP S and PW M4x20 5817001027 4 36 COVER HANDLE 5817010026 1
6 HANDLE A WURTH 5817010004 1 37 TORX HD T T-B M5x33 5817010027 4
7 TRIG SWITCH 5817010005 1 38 TORX HD MC S AND SW M5x10 5817010028 3
8 HANDLE B WURTH 5817010006 1 39 GEAR COVER 5817010029 1
9 SPEED CONTROLLER ASS'Y 5817010007 1 40 BALL BEARING 626 5817010030 1
10 CARBON BRUSH 5817010008 1 41 GEAR 5817010031 1
12 BRUSH HOLDER ASS'Y 5817010009 2 42 C RING D40 5817008020 1
13 CARBON BRUSH AUTO 5817010010 1 43 BALL BEARING 6203 5817010032 1
15 BRUSH CAP 5817010011 2 44 O-RING 5817010048 1
18 HOUSING 5817010012 1 45 PACKING GLAND 5817010033 1
19 STATOR ASS'Y 5817010013 1 46 TORX HD MC S AND SW AND PW M5x14 5817010049 4
20 TORX HD TAP SCREW M5x65 5817010014 2 47 FRINGER 5817010034 1
21 FAN GUIDE 5817010015 1 48 SPINDLE 5817010035 1
22 RUBBER PACKING 5817010017 1 49 BACKUP PAD 5817010036 1
23 BALL BEARING 608 5817010018 1 50 D-HANDLE 5817010037 1
24 DUST COVER 5817010019 1 51 MAGNET 5817010038 1
25 ARMATURE ASS'Y 5817010020 1 52 PUSH NUT 5817010039 1
26 BEARING COVER 5817010021 1 53 KNOB SPRING 5817010040 1
27 BALL BEARING 6200 5817010022 1 54 KNOB LOCK 5817010041 1
28 CRING 5817010047 1 55 HEX HD SC BOLT AND PW M820 5817010050 2
29 ORING A 5817010023 1




e WURTH

EXPLODED DRAWING AND SPARE PARTS

EPM 12-180 CLASSIC-60HZ

Art. 5717 038 140
24) 23 22 515221
Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P.Qty
1 CORD ASS'Y 5817010001 1 30,31 |LOCK PIN 5817010024 1
2 CORD ARMOR 5817010002 1 32 SPRING 5817010016 1
3,14 [TORX HD TAP SCREW M4x14 5817010042 6 33 PUSH BUTTON NEW 5817526001 1
4 CORD CLIP 5817010003 1 34 TORX HD MC S AND SW M5x25 5817010025 1
5 TORX HD TAP S and PW M4x20 5817001027 4 36 COVER HANDLE 5817010026 1
6 HANDLE A WURTH 5817010004 1 37 TORX HD T T-B M5x33 5817010027 4
7 TRIG SWITCH 5817010005 1 38 TORX HD MC S AND SW M5x10 5817010028 3
8 HANDLE B WURTH 5817010006 1 39 GEAR COVER 5817010029 1
9 SPEED CONTROLLER ASS'Y 5817010045 1 40 BALL BEARING 626 5817010030 1
10 CARBON BRUSH 5817010008 1 41 GEAR 5817010031 1
12 BRUSH HOLDER ASS'Y 5817010009 2 42 CRING D40 5817008020 1
13 CARBON BRUSH AUTO 5817010010 1 43 BALL BEARING 6203 5817010032 1
15 BRUSH CAP 5817010011 2 44 O-RING 5817010048 1
18 HOUSING 5817010012 1 45 PACKING GLAND 5817010033 1
19 STATOR ASS'Y 5817010013 1 46 TORX HD MC S AND SW AND PW M5x14 5817010049 4
20 TORX HD TAP SCREW M5x65 5817010014 2 47 FRINGER 5817010034 1
21 FAN GUIDE 5817010015 1 48 SPINDLE 5817010035 1
22 RUBBER PACKING 5817010017 1 49 BACKUP PAD 5817010036 1
23 BALL BEARING 608 5817010018 1 50 D-HANDLE 5817010037 1
24  |DUST COVER 5817010019 1 51 MAGNET 5817010038 1
25 ARMATURE ASS'Y 5817010020 1 52 PUSH NUT 5817010039 1
26 BEARING COVER 5817010021 1 53 KNOB SPRING 5817010040 1
27 BALL BEARING 6200 5817010022 1 54 KNOB LOCK 5817010041 1
28 CRING 5817010047 1 55 HEX HD SC BOLT AND PW M820 5817010050 2
29 ORING A 5817010023 1

Different fo 5817 010 xxx



EXPLODED DRAWING AND SPARE PARTS

24 23 22 51 5221 _

e WURTH

EPM 12-180 CLASSIC
Art. 5717 038 160

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P.Qty
1 CORD ASS'Y ZA 5817010052 1 30,31 |LOCK PIN 5817010024 1
2 CORD ARMOR 5817010002 1 32 SPRING 5817010016 1
3,14 [TORX HD TAP SCREW M4x14 5817010042 6 33 PUSH BUTTON NEW 5817526001 1
4 CORD CLIP 5817010003 1 34 TORX HD MC S AND SW M5x25 5817010025 1
5 TORX HD TAP S and PW M4x20 5817001027 4 36 COVER HANDLE 5817010026 1
6 HANDLE A WURTH 5817010004 1 37 TORX HD T T-B M5x33 5817010027 4
7 TRIG SWITCH 5817010005 1 38 TORX HD MC S AND SW M5x10 5817010028 3
8 HANDLE B WURTH 5817010006 1 39 GEAR COVER 5817010029 1
9 SPEED CONTROLLER ASS'Y 5817010007 1 40 BALL BEARING 626 5817010030 1
10 CARBON BRUSH 5817010008 1 41 GEAR 5817010031 1
12 BRUSH HOLDER ASS'Y 5817010009 2 42 CRING D40 5817008020 1
13 CARBON BRUSH AUTO 5817010010 1 43 BALL BEARING 6203 5817010032 1
15 BRUSH CAP 5817010011 2 44 O-RING 5817010048 1
18 HOUSING 5817010012 1 45 PACKING GLAND 5817010033 1
19 STATOR ASS'Y 5817010013 1 46 TORX HD MC S AND SW AND PW M5x14 5817010049 4
20 TORX HD TAP SCREW M5x65 5817010014 2 47 FRINGER 5817010034 1
21 FAN GUIDE 5817010015 1 48 SPINDLE 5817010035 1
22 RUBBER PACKING 5817010017 1 49 BACKUP PAD 5817010036 1
23 BALL BEARING 608 5817010018 1 50 D-HANDLE 5817010037 1
24  |DUST COVER 5817010019 1 51 MAGNET 5817010038 1
25 ARMATURE ASS'Y 5817010020 1 52 PUSH NUT 5817010039 1
26 BEARING COVER 5817010021 1 53 KNOB SPRING 5817010040 1
27 BALL BEARING 6200 5817010022 1 54 KNOB LOCK 5817010041 1
28 CRING 5817010047 1 55 HEX HD SC BOLT AND PW M820 5817010050 2
29 ORING A 5817010023 1




EXPLODED DRAWING AND SPARE PARTS

54(58) (53

v WURTH

s1(s8)(59) (60

MMS 2300
Art. 5717 013010

2

0

Parts List Parts List

Ref.No |Description Art. No P.Qty |Ref.No Description Art. No P.Qty
1 |BRUSH cAP 5817013001 1 34 BEARING LOCK D4.8x10 5817013034 1
2 |[CcARBON BRUSH 5817013002 1 35 STOPPER 5817013035 1
3 [BRUSH HOLDER 5817013003 1 36 TORX HD TAP S AND SW M5x75 5817013063 4
5 |HousiNG 5817013005 1 38 TORX HD TAP SCREW M4x16 5817008032 6
6 |LOCKING BAR 5817013006 1 39 HANDLE B 5817013039 1
7 [locking sprING 5817013007 1 40 CONTROLLER ASS'Y 5817013040 1
8 [sTATOR ASS'Y 5817013008 1 41 SWITCH 5817013041 1
9 |FANGUIDE 5817013009 1 42 CORD ARMOR 5817007002 1
10 [RUBBER PACKING 5817008009 1 43 CORD ASS'Y 5817013043 1
11 [BALL BEARING 6000 5817 1 44 HANDLE A 5817013044 1
12 |ARMATURE ASS'Y 5817013012 ! ‘:159 2221722 BASE SUB ASS'Y 5817013061 1
13 |BEARING WASHER 5817013013 1 51 HEX NUT M6 5817013051 1
14 |BALLBEARING 6202 PTG 1 52 SPRING WASHER R 7015052 1
15 [BEARING LOCK D4.8x10 5817013034 1 53 SHAFT 5817013053 1

16, 32, 33 [ GEAR COVER ARM ASS'Y 5817013016 1 54 SPARK GUARD 5817013054 1
17 [BALL BEARING 6000 5817013017 ] 55 +PAN HD T T8 M6x15 5817013076 1
18 [cEar 5817013018 1 56 ORING 5817013056 1
19 [BEARING COVER 5817013019 1 58 WHEEL WASHER 5817013058 2
20 [BALL BEARING 6204 5817013020 1 59 WASHER B 5817013059 1
21 [SPINDLE 5817013021 1 60 HEX HD BOLT M10x25 5817013048 [

o o |wHEEL COVER AsS'Y ey | 63 |TORX HD TAP S AND SW M5x75 5817013063 |2
26 [HEX SOC HD BOLT Méx16 5817013026 1 64 BUSH 5817013064 [
30 [HEXSOC HD BOLT Méx15 5817013030 1 67 CORD CLIP 5817013079 1
31 [SPRING 5817013031 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

MMS2300-GB
Art. 5717013110

| ﬂ’

Parts List Parts List

Ref.No |Description Art. No P.Qty |Ref.No Description Art. No P. Qty
1 [srUsH cap 5817013001 1 34 BEARING LOCK D4.8x10 5817013034 1
2 |cARBON BRUSH 5817013002 1 35 STOPPER 5817013035 1
3 |BRUSH HOLDER 5817013003 1 36 TORX HD TAP S AND SW M5x75 5817013063 4
5 |HousiNG 5817013005 1 38 TORX HD TAP SCREW Mdx16 5817008032 6
6 [LOCKING BAR 5817013006 1 39 HANDLE B 5817013039 1
7 |LockING sPRING 5817013007 1 40 CONTROLLER ASS'Y 5817013040 1
8 |STATOR ASSY 5817013008 1 21 SWITCH 5817013041 1
9 |raNGUIDE 5817013009 1 42 CORD ARMOR 5817007002 1
10 [RUBBER PACKING 5817008009 1 43 CORD ASS'Y BS 5817013077 1
11 [BALL BEARING 6000 5817 1 44 HANDLE A 5817013044 1
1, |ARMATURE ASSY 5817013012 1 o 0oL & |BASE SUB ASSY 5817013061 1
13 [BEARING WASHER 5817013013 1 51 HEX NUT M6 5817013051 1
14 |BALLBEARING 6202 5817013014 ] 52 SPRING WASHER 5817013052 1
15 [BEARING LOCK D4.8x10 5817013034 1 53 SHAFT 5817013053 1

16, 32, 33 | GEAR COVER ARM ASS'Y 5817013016 1 54 SPARK GUARD 5817013054 1
17 [BALL BEARING 6000 5817013017 1 55 +PAN HD T T8 Méx15 5817013076 1
18 |GEAR 5817013018 1 56 ORING 5817013056 1
19 [BEARING COVER 5817013019 1 58 WHEEL WASHER 5817013058 2
20 [BALL BEARING 6204 5817013020 1 59 WASHER B 5817013059 1
21 |SPINDLE 5817013021 1 60 HEX HD BOLT M10x25 5817013048 1

S5 oo |whEgL cover Assy 5817013022 |1 63 |TORKHD TAP S AND SW M5x75 5817013063 |2
26 HEX SOC HD BOLT Mé6x16 5817013026 1 64 BUSH 5817013064 1
30 |HEX SOC HD BOLT Méx15 5817013030 1 67 CORD CLIP 5817013079 1
31 |SPRING 5817013031 1




EXPLODED DRAWING AND SPARE PARTS

(6

A

=3

“

v WURTH

MMS 23-5 CLASSIC
Art. 5717 027 010

Parts List Parts List
Ref.No |Description Art.No P.Qty |Ref.No Description Art. No .Gty |
1 [BRUsHCAP 5817013001 ] 34 BEARING LOCK D4.8x10 5817013034 ]
2 |CARBON BRUSH 5817013002 ] 35 STOPPER 5817013035 ]
3 [BRUSH HOLDER 5817013003 ] 36 TORX HD TAP S AND SW M5x75 5817013063 |4
5 |HousING 5817013005 1 38 TORX HD TAP SCREW Mdx16 5817008032 |6
6 [LOCKING BAR 5817013006 |1 39 HANDIE B 5817013039 ]
7 [LOCKING SPRING 5817013007 |1 40 CONTROLLER ASSY| 5817013040 ]
8 [STATORASSY 5817013008 ] 41 SWITCH 5817013041 ]
9 [FANGUIDE 5817013009 |1 42 CORD ARMOR 5817007002 ]
10 |RUBBER PACKING 5817008009 |1 43 CORD ASSY 5817013043 ]
11 [BALLBEARING 6000 5817008008 1 44 HANDLE A 5817013044 ]
12 |ARMATURE AsSY 5817013012 1 o ey |BasesuB AssY 5817013061 1
13 [BEARING WASHER 5817013013 1 51 HEX NUT M6 5817013051 ]
14 |BALLBEARING 6202 5817013014 1 52 SPRING WASHER 5817013052 1
15 [BEARING LOCK D4.8x10 5817013034 | 53 SHAFT 5817013053 ]
16, 32,33 | GEAR COVER ARM ASSY 5817013016 ] 54 SPARK GUARD 5817013054 1
17 [BALL BEARING 6000 5817013017 1 55 +PAN HD TTB M6x15 5817013076 ]
18 |GEAR 5817013018 1 56 ORING 5817013056 ]
19 [BEARING COVER 5817013019 1 58 WHEEL WASHER 5817013058 |2
20 |BALLBEARING 6204 5817013020 |1 59 WASHER B 5817013059 1
21 |SPINDLE 5817013021 1 60 HEX HD BOLT M10x25 5817013048 1
WHEEL COVER ASSY 5817013022 1 63 TORX HD TAP S AND SW M5x75 5817013063 |2
HEX SOC HD BOLT Méx16 5817013026 |1 64 BUSH 5817013064 ]
HEX SOC HD BOLT Méx15 5817013030 1 67 CORD CLIP 5817013079 1
SPRING 5817013031 ]




ww WURTH

EXPLODED DRAWING AND SPARE PARTS

MMS 2300

Art. 5717 027 080
[7 &b
)

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No Description Art. No P. Qty
1 [BRUSH cap 5817013001 1 31 SPRING 5817013031 1
2 |CARBON BRUSH 5817013002 1 34 BEARING LOCK D4.8x10 5817013034 1
3 |BRUSH HOLDER 5817013003 1 35 STOPPER 5817013035 1
5 |HOUSING 5817013068 i 36 TORX HD TAP S AND SW M5x75 5817013063 |4
6 [LOCKING BAR 5817013006 1 38 TORX HD TAP SCREW Mdx16 5817008032 |6
7 |LOCKING sPRING 5817013007 1 39 HANDLE B 5817013071 1
8 |STATORASSY 5817013065 1 41 TRIG. SW 5817015076 1
9 |FANGUIDE 5817013009 1 22 CORD ARMOR 5817007002 1
10 [RUBBER PACKING 5817008009 1 43 CORD ASS'Y 5817013067  |i
11 |BALL BEARING 6000 5817 1 44 HANDLE A 5817013072 1
12 |ARMATURE AssY 5817013066 |1 15 49 a0, |PASE SUB ASSY 5817013073 |1
13 |BEARING WASHER 5817013013 1 51 HEX NUT Mé 5817013051 ]
14 |BALBEARING 6202 5817013014 |1 52 SPRING WASHER 5817013052 1
15 |BEARING LOCK D4.8x10 5817013034 | 53 SHAFT 5817013053 1
16, 32, 33 | GEAR COVER ARM ASS'Y 5817013016 |1 54 SPARK GUARD 5817013054 1
17 [BALL BEARING 6000 5817013017 |1 55 +PAN HD T/T-B M6x15 5717013076 |1
18 |GEAR 5817013018 1 58 WHEEL WASHER 5817013074 |2
19 [BEARING COVER 5817013019 |i 59 WASHER B 5817013059 ]
20 |BALLBEARING 6204 5817013020 |1 60 HEX HD BOLT M10x25 5817013048 ]
21 |SPINDLE 5817013069 | 63 TORX HD TAP S AND SW M5x75 5817013063 |2
S o s | WHEEL COVER ASSY 5817013070 1 64 BUSH 5817013064 1
26 |HEX SOC HD BOLT M6x16 5817013026 | 67 CORD CLIP 5717013079 |1
30 |HEX SOC HD BOLT Méx15 5817013030 |1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

MMS 23-S CLASSIC
Art. 5717 027 160

Parts List Parts List

Ref.No [Description Art. No P.Qty |Ref.No Description Art. No P.Qty
1 |sRUSH cap 5817013001 1 34 BEARING LOCK D4.8x10 5817013034 1
2 |cARBON BRUSH 5817013002 1 35 STOPPER 5817013035 1
3 BRUSH HOLDER 5817013003 1 36 TORX HD TAP S AND SW M5x75 5817013063 4
5 |HousiNG 5817013005 1 38 TORX HD TAP SCREW Mdx16 5817008032 |6
6 |LOCKING BAR 5817013006 1 39 HANDLE B 5817013039 1
7 |LOCKING sPRING 5817013007 1 40 CONTROLLER ASS'Y 5817013040 1
8 |STATOR ASSY 5817013008 1 41 SWITCH 5817013041 1
9 [FANGUIDE 5817013009 1 22 CORD ARMOR 5817007002 1
10 |RUBBER PACKING 5817008009 1 43 CORD ASS'Y 5817013078 1
11 [BALLBEARING 6000 5817 1 44 HANDLE A 5817013044 1
L, [RmarRe AssY 5817013012 1 el BASE suB ASS'Y 5817013061 1
13 BEARING WASHER 5817013013 1 51 HEX NUT M6 5817013051 1
14 [BALLBEARING 6202 5817013014 1 52 SPRING WASHER 5817013052 1
15 [BEARING LOCK D4.8x10 5817013034 1 53 SHAFT 5817013053 1

16, 32, 33 [GEAR COVER ARM ASS'Y 5817013016 1 54 SPARK GUARD 5817013054 1
17 BALL BEARING 6000 5817013017 1 55 +PAN HD TT-B Méx15 5817013076 1
18 [GEAR 5817013018 1 56 ORING 5817013056 1
19 [BEARING COVER 5817013019 1 58 WHEEL WASHER 5817013058 2
20 |BALL BEARING 6204 5817013020 1 59 WASHER B 5817013059 1
21 |SPINDLE 5817013021 1 60 HEX HD BOLT M10x25 5817013048 1

S oak |wHEEL cover AssY 5817013022 |1 63 [TORXHD TAP'S AND SW M5x75 5817013063 |2
26 |HEX SOC HD BOLT M6x16 5817013026 1 64 BUSH 5817013064 1
30 |HEX SOC HD BOLT M6x15 5817013030 1 67 CORD CLIP 5817013079 1
31 |SPRING 5817013031 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

28 (31)132:133/(34

35036

—
37

SBS 1300
Art. 5717014011

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No [Description Art. No P. Qty
1 FOOT ASS'Y 5817014001 1 34 INNER COVER PIN 5817014034 2
2 BOOT 5817014002 1 35 RETAINING RING D26 5817014035 1
3 RETAINING RING C SHAFT 5817014003 1 36 BALL BEARING 6000 5817002061 1
4 DRIVING SLEEVE 5817014004 1 37 INNER COVER 5817014037 1
5 SHOULDER PIN 5817014005 1 38 NEEDLE BEARING 5817014038 1
6 PIN HOLDER 5817014006 1 39 GEAR 5817014039 1
7 CLAMP PIN 5817014007 1 40 BEARING COVER 5817014040 1
8 TORSION SPRING 5817014008 1 41 BALL BEARING 6001 5817004037 1
9 SPRING GUIDE 5817014009 1 42 FLANGE BOLT 5817014042 1
10 TORX HD TAP SCREW M4x12 5817004004 8 43 FAN GUIDE 5817014043 1
11 FELT WASHER 5817014011 1 44 ORBITAL PIN 5817014044 1
12 TORX HD TAP S AND SW M5x40 5817014012 4 45 ORBITAL LEVER ASS'Y 5817014045 1
13 HOLDER FELT 5817014013 1 46 ORING 5817014046 2
14 HOLDER WASHER 5817014014 1 47 ARMATURE ASS'Y 5817014047 1
15 SEAL PACKING 5817014015 1 48 TORX HD TAP S AND PW M5x55 5817014048 2
16 HINGE BOLT 5817014016 2 49 STATOR ASS'Y 5817014049 1
17 GEAR COVER 5817014017 1 50 DUST COVER 5817014050 1
18 ORBITAL SPRING 5817014018 1 51 BALL BEARING 608 5817010018 1
19 BUTTON SPRING 5817014019 1 52 RUBBER PACKING 5817003070 1
20 FOOT PIN 5817014020 1 53 CARBON BRUSH 5817010008 2
21 FOOT GUIDE 5817014021 1 54 TORX HD MC SCREW M4x14 5817014054 2
22 FOOT BUTTON 5817014022 1 55 BRUSH HOLDER ASS'Y 5817014055 2
23 BUTTON GUIDE 5817014023 1 56 HOUSING 5817014056 1
24 TORX HD TAP SCREW M4x14 5817010042 2 57 HANDLE LEFT 5817014057 1
25 HOLDER BUSH 5817014025 1 58 TORX HD TAP SCREW M4x20 5817014058 2
26 SLIDER HOLDER 5817014026 1 59 CORD CLIP 5817010003 1
27 SLIDER 5817014027 1 60 TORX HD TAP SCREW M4x12 5817014060 2
28 CONNECT PIN 5817014028 1 61 TRIG.S/W 5817014061 1
29 SWASH BEARING SHAFT 5817014029 1 62 HANDLE RIGHT 5817014062 1
30 SWASH BEARING 5817014030 1 63 TORX HD TAP S AND PW M4x18 5817008045 3
31 ORBITAL ROD ASS'Y 5817014031 1 64 CORD ASS'Y 5817004031 1
32 TORX HD M/C SCREW M4x10 5817002062 1 65 CORD ARMOR 5817007002 1
33 HOLDER GUIDE PLATE 5817014033 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS $BS 1300-GB
Art. 5717014111

1 2 3,(4)(5)(6;(8X9)1001 120 (16 17 18
r —l

4 { [0}
VD600 6068
) 0y 140509 g

= 20

—
28 131 (32/33/(34 (3536, (37 =< N/ )

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |[Description Art. No P. Qty
1 FOOT ASS'Y 5817014001 1 34 [INNER COVER PIN 5817014034 2
BOOT 5817014002 1 35 RETAINING RING D26 5817014035 1
3 RETAINING RING C SHAFT 5817014003 1 36 BALL BEARING 6000 5817002061 1
4 DRIVING SLEEVE 5817014004 1 37 INNER COVER 5817014037 1
5 SHOULDER PIN 5817014005 1 38 NEEDLE BEARING 5817014038 1
6 PIN HOLDER 5817014006 1 39 GEAR 5817014039 1
7 CLAMP PIN 5817014007 1 40 BEARING COVER 5817014040 1
8 TORSION SPRING 5817014008 1 41 BALL BEARING 6001 5817004037 1
9 SPRING GUIDE 5817014009 1 42 FLANGE BOLT 5817014042 1
10 TORX HD TAP SCREW M4x12 5817004004 8 43 FAN GUIDE 5817014043 1
11 FELT WASHER 5817014011 1 44 ORBITAL PIN 5817014044 1
12 TORX HD TAP S AND SW M5x40 5817014012 4 45 ORBITAL LEVER ASS'Y 5817014045 1
13 HOLDER FELT 5817014013 1 46 O-RING 5817014046 2
14 HOLDER WASHER 5817014014 1 47 ARMATURE ASS'Y 5817014047 1
15 SEAL PACKING 5817014015 1 48 TORX HD TAP S AND PW M5x55 5817014048 2
16 HINGE BOLT 5817014016 2 49 STATOR ASS'Y 5817014049 1
17 GEAR COVER 5817014017 1 50 DUST COVER 5817014050 1
18 ORBITAL SPRING 5817014018 1 51 BALL BEARING 608 5817010018 1
19 BUTTON SPRING 5817014019 1 52 RUBBER PACKING 5817003070 1
20 FOOT PIN 5817014020 1 53 CARBON BRUSH 5817010008 2
21 FOOT GUIDE 5817014021 1 54 TORX HD MC SCREW M4x14 5817014054 2
22 FOOT BUTTON 5817014022 1 55 BRUSH HOLDER ASS'Y 5817014055 2
23 BUTTON GUIDE 5817014023 1 56 HOUSING 5817014056 1
24 TORX HD TAP SCREW M4x14 5817010042 2 57 HANDLE LEFT 5817014057 1
25 HOLDER BUSH 5817014025 1 58 TORX HD TAP SCREW M4x20 5817014058 2
26 SLIDER HOLDER 5817014026 1 59 CORD CLIP 5817010003 1
27 SLIDER 5817014027 1 60 TORX HD TAP SCREW M4x12 5817014060 2
28 CONNECT PIN 5817014028 1 61 TRIG.S/W 5817014061 1
29 SWASH BEARING SHAFT 5817014029 1 62 HANDLE RIGHT 5817014062 1
30 SWASH BEARING 5817014030 1 63 TORX HD TAP S AND PW M4x18 5817008045 3
31 ORBITAL ROD ASS'Y 5817014031 1 64 CORD ASS'Y BS 5817014064 1
32 TORX HD M/C SCREW M4x10 5817002062 1 65 CORD ARMOR 5817007002 1
33 HOLDER GUIDE PLATE 5817014033 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS 58S 13.30.CLASSIC

Art. 5717 041011

1) 2 3,(4)(5;(6)(8)9)1011 12

IRCRCR JUES) 506
U 13 “,.,:52;9

28 1311132:33/34

@W é;ﬁm -
32— & @

45 0, 44/4342:41740/10

35136

46

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |[Description Art. No P. Qty
1 FOOT ASS'Y 5817014001 1 34 INNER COVER PIN 5817014034 2
2 BOOT 5817014002 1 35 RETAINING RING D26 5817014035 1
3 RETAINING RING C SHAFT 5817014003 1 36 BALL BEARING 6000 5817002061 1
4 DRIVING SLEEVE 5817014004 1 37 INNER COVER 5817014037 1
5 SHOULDER PIN 5817014005 1 38 NEEDLE BEARING 5817014038 1
) PIN HOLDER 5817014006 1 39 GEAR 5817014039 1
7 CLAMP PIN 5817014007 1 40 BEARING COVER 5817014040 1
8 TORSION SPRING 5817014008 1 41 BALL BEARING 6001 5817004037 1
9 SPRING GUIDE 5817014009 1 42 FLANGE BOLT 5817014042 1
10 TORX HD TAP SCREW M4x12 5817004004 8 43 FAN GUIDE 5817014043 1
11 FELT WASHER 5817014011 1 44 ORBITAL PIN 5817014044 1
12 TORX HD TAP S AND SW M5x40 5817014012 4 45 ORBITAL LEVER ASS'Y 5817014045 1
13 HOLDER FELT 5817014013 1 46 O-RING 5817014046 2
14 HOLDER WASHER 5817014014 1 47 ARMATURE ASS'Y 5817014047 1
15 SEAL PACKING 5817014015 1 48 TORX HD TAP S AND PW M5x55 5817014048 2
16 HINGE BOLT 5817014016 2 49 STATOR ASS'Y 5817014049 1
17 GEAR COVER 5817014017 1 50 DUST COVER 5817014050 1
18 ORBITAL SPRING 5817014018 1 51 BALL BEARING 608 5817010018 1
19 BUTTON SPRING 5817014019 1 52 RUBBER PACKING 5817003070 1
20 FOOT PIN 5817014020 1 53 CARBON BRUSH 5817010008 2
21 FOOT GUIDE 5817014021 1 54 TORX HD MC SCREW M4x14 5817014054 2
22 FOOT BUTTON 5817014022 1 55 BRUSH HOLDER ASS'Y 5817014055 2
23 BUTTON GUIDE 5817014023 1 56 HOUSING 5817014056 1
24 TORX HD TAP SCREW M4x14 5817010042 2 57 HANDLE LEFT 5817014057 1
25 HOLDER BUSH 5817014025 1 58 TORX HD TAP SCREW M4x20 5817014058 2
26 SLIDER HOLDER 5817014026 1 59 CORD CLIP 5817010003 1
27 SLIDER 5817014027 1 60 TORX HD TAP SCREW M4x12 5817014060 2
28 CONNECT PIN 5817014028 1 61 TRIG.S/W 5817014061 1
29 SWASH BEARING SHAFT 5817014029 1 62 HANDLE RIGHT 5817014062 1
30 SWASH BEARING 5817014030 1 63 TORX HD TAP S AND PW M4x18 5817008045 3
31 ORBITAL ROD ASS'Y 5817014031 1 64 CORD ASS'Y 5817004031 1
32 TORX HD M/C SCREW M4x10 5817002062 1 65 CORD ARMOR 5817007002 1
33 HOLDER GUIDE PLATE 5817014033 1




EXPLODED DRAWING AND SPARE PARTS

ww WURTH

28 (31)(32/33/34 (3536

ESBS 13-30-CLASSIC
Art. 5717 041 161

46
62
63
64
|Par|s List Parts List
[Ref.No [Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

1 FOOT ASS'Y 5817014001 1 34 INNER COVER PIN 5817014034 2
2 BOOT 5817014002 1 35 RETAINING RING D26 5817014035 1
3 RETAINING RING C SHAFT 5817014003 1 36 BALL BEARING 6000 5817002061 1
4 DRIVING SLEEVE 5817014004 1 37 INNER COVER 5817014037 1
5 SHOULDER PIN 5817014005 1 38 NEEDLE BEARING 5817014038 1
6 PIN HOLDER 5817014006 1 39 GEAR 5817014039 1
7 CLAMP PIN 5817014007 1 40 BEARING COVER 5817014040 1
8 TORSION SPRING 5817014008 1 41 BALL BEARING 6001 5817004037 1
4 SPRING GUIDE 5817014009 1 42 FLANGE BOLT 5817014042 1
10 TORX HD TAP SCREW M4x12 5817004004 8 43 FAN GUIDE 5817014043 1
11 FELT WASHER 5817014011 1 44 ORBITAL PIN 5817014044 1
12 TORX HD TAP S AND SW M5x40 5817014012 4 45 ORBITAL LEVER ASS'Y 5817014045 1
13 HOLDER FELT 5817014013 1 46 ORING 5817014046 2
14 HOLDER WASHER 5817014014 1 47 ARMATURE ASS'Y 5817014047 1
15 SEAL PACKING 5817014015 1 48 TORX HD TAP S AND PW M5x55 5817014048 2
16 HINGE BOLT 5817014016 2 49 STATOR ASS'Y 5817014049 1
17 GEAR COVER 5817014017 1 50 DUST COVER 5817014050 1
18 ORBITAL SPRING 5817014018 1 51 BALL BEARING 608 5817010018 1
19 BUTTON SPRING 5817014019 1 52 RUBBER PACKING 5817003070 1
20 FOOT PIN 5817014020 1 53 CARBON BRUSH 5817010008 2
21 FOOT GUIDE 5817014021 1 54 TORX HD MC SCREW M4x14 5817014054 2
22 FOOT BUTTON 5817014022 1 55 BRUSH HOLDER ASS'Y 5817014055 2
23 BUTTON GUIDE 5817014023 1 56 HOUSING 5817014056 1
24 TORX HD TAP SCREW M4x14 5817010042 2 57 HANDLE LEFT 5817014057 1
25 HOLDER BUSH 5817014025 1 58 TORX HD TAP SCREW M4x20 5817014058 2
26 SLIDER HOLDER 5817014026 1 59 CORD ClLIP 5817010003 1
27 SLIDER 5817014027 1 60 TORX HD TAP SCREW M4x12 5817014060 2
28 CONNECT PIN 5817014028 1 61 TRIG.S/W 5817014061 1
29 SWASH BEARING SHAFT 5817014029 1 62 HANDLE RIGHT 5817014062 1
30 SWASH BEARING 5817014030 1 63 TORX HD TAP S AND PW M4x18 5817008045 3
31 ORBITAL ROD ASS'Y 5817014031 1 64 CORD ASS'Y ZA 5817020062 1
32 TORX HD M/C SCREW M4x10 5817002062 1 65 CORD ARMOR 5817004030 1
33 HOLDER GUIDE PLATE 5817014033 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS CH 5-SE

Art. 5717 015011

| 2 3 4

WJEED) »E"M@f @ %3—3‘ a@ﬁ

12 3 95 1920 21

0.0 CCTE P EE506 0
= 2

0g—o( i (I’i(@@ ﬁom=4g

96

29 0130233132 (3334

(& @@9a® 50 )
“ 57 59 63 6773 75/
(78 79 80 8286 /

67

Spare parts marked with this color (green) can only be supplied as ASSY (Assembly) and not individually

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 DUST CAP 5817015001 1 44 GEAR 5817015044 1
2 RETAINER 5817015002 1 45 NEEDLE BEARING Mé61 5817015045 1
3 SPRING 5817015003 1 46 BUSH 5817015046 1
5 SELECTOR GUIDE 5817015005 1 47 GEAR COVER 5817015047 1
6 SELECTOR 5817015006 1 48 BALL BEARING 6201 5817003066 1
8 CRANK CASE COVER B 5817015008 1 49 DUST PLATE A 5817015049 1
9 STEEL BALL D6 5817015009 4 51 ARMATURE ASS'Y 5817015051 1
10 FRONT COVER 5817015010 1 52 DUST PLATE B 5817015052 1
11 ORING C D2x42 5817015011 2 53 BALL BEARING 608 5817008046 1
12 ORING 528 5817015012 2 54 RUBBER PACKING 5817003070 1
13 GUIDE PIN 5817015013 2 55 FAN GUIDE 5817015055 1
14 BIT GUIDE 5817015014 1 56 STATOR ASS'Y 5817015056 1
19 DAMPER WASHER 5817015019 1 58 HOUSING 5817015058 1
20 DAMPER B 5817015020 1 60 BRUSH CAP 5817015060 2
21 CATCHER 5817015021 1 61 CARBON BRUSH Auto 46 5817015061 1
22 STRIKER 5817015022 1 62 BRUSH HOLDER 5817015062 2
23 ORING F D3.5x23.5 5817015023 2 64 CARBON BRUSH 45 5817015064 1
24 ORING A D2x32 5817015024 1 65 BELLOWS B 5817015065 1
25 CYLINDER 5817015025 1 66 END COVER 5817015066 1
26 CYLINDER CASE 5817015026 1 68 CRANK CASE COVER A 5817015068 1
28 O-RING D 5817003015 1 69 SPONGE CUSHION 5817015069 1
29 SLEEVE 5817015029 1 70 BELLOWS A 5817015070 1
30 RING SPRING 5817015030 1 71 DAMPER A 5817003085 1
31 PISTON 5817015031 1 72 DAMPER SPRING 5817003084 1
32 O-RING E D2x22 5817003038 1 74,77 |HANDLE ASS'Y 5817015096 1
33 PISTON PIN 5817015033 1 76 TRIG. SW. 5817015076 1
34 CONNECTING ROD 5817015034 1 81 CORD CLIP 5817003101 1
35 JACKET 5817015035 1 83 CORD ARMOR 5817003090 1
36 GREASE COVER 5817015036 1 84 CORD ASS'Y 5817015084 1
37 O-RING B RED 5817015037 1 92 'WASHER B 5817003056 1
38 CRANK SHAFT 5817015038 1 93 SEAL PACKING 5817015093 1
40 BALL BEARING 6203 5817015040 1 94 SIDE HANDLE ASS'Y 5817015095 1
41 CRANK CASE 5817015041 1 95 ANVIL ASS'Y 5817015094 1
42 OIL SEALA D20.2xD35x4.5 5817015042 1 96 SCREW KIT ASS'Y 5817015097 1
43 SEALBUSH A 5817015043 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

12 3o a4 1920 21 22 23
Fa T ¥ N AWLY A
00 CCECH 000 <o
24 29 © 26 27 28 29 (11302331132 3334

0000

9%

(@ @ @273 %)
|57 59 63 677375/
(78 79 80 8286 /

49 >
50 %};7
&
51 56
52 (“g:) 57
=%

67

Spare parts marked with this color (green) can only be supplied as ASSY (Assembly) and not individually

MH 5-V-CLASSIC
Art. 5717 028011

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No [Description Art. No P. Qty
1 DUST CAP 5817015001 1 44 GEAR 5817015044 1
2 RETAINER 5817015002 1 45 NEEDLE BEARING M661 5817015045 1
3 SPRING 5817015003 1 46 |BUSH 5817015046 1
5 SELECTOR GUIDE 5817015005 1 47 GEAR COVER 5817015047 1
6 SELECTOR 5817015006 1 48 BALL BEARING 6201 5817003066 1
8 CRANK CASE COVER B 5817015008 1 49 DUST PLATE A 5817015049 1
9 STEEL BALL D6 5817015009 4 51 ARMATURE ASS'Y 5817015051 1
10 FRONT COVER 5817015010 1 52 DUST PLATE B 5817015052 1
11 ORING C D2x42 5817015011 2 53 BALL BEARING 608 5817008046 1
12 ORING 528 5817015012 2 54 |RUBBER PACKING 5817003070 1
13 GUIDE PIN 5817015013 2 55 FAN GUIDE 5817015055 1
14 BIT GUIDE 5817015014 1 56 |STATOR ASS'Y 5817015056 1
19 DAMPER WASHER 5817015019 1 58 HOUSING 5817015058 1
20 DAMPER B 5817015020 1 60 |BRUSH CAP 5817015060 2
21 CATCHER 5817015021 1 61 CARBON BRUSH Auto 46 5817015061 1
22 STRIKER 5817015022 1 62 |BRUSH HOLDER 5817015062 2
23 ORING F D3.5x23.5 5817015023 2 64 CARBON BRUSH 45 5817015064 1
24 ORING A D2x32 5817015024 1 65 [BELLOWS B 5817015065 1
25 CYLINDER 5817015025 1 66 |END COVER 5817015066 1
26 CYLINDER CASE 5817015026 1 68 |CRANK CASE COVER A 5817015068 1
28 ORING D 5817003015 1 69 |SPONGE CUSHION 5817015069 1
29 SLEEVE 5817015029 1 70 [BELLOWS A 5817015070 1
30 RING SPRING 5817015030 1 71 DAMPER A 5817003085 1
31 PISTON 5817015031 1 72 |DAMPER SPRING 5817003084 1
32 ORING E D2x22 5817003038 1 74,77 |HANDLE ASS'Y 5817015096 1
33 PISTON PIN 5817015033 1 76 |TRIG. SW 5817015076 1
34 CONNECTING ROD 5817015034 1 81 CORD CLIP 5817003101 1
35 JACKET 5817015035 1 83 CORD ARMOR 5817003090 1
36 GREASE COVER 5817015036 1 84  |CORD ASS'Y 5817015084 1
37 O-RING B RED 5817015037 1 92 |WASHER B 5817003056 1
38 CRANK SHAFT 5817015038 1 93 SEAL PACKING 5817015093 1
40 BALL BEARING 6203 5817015040 1 94 SIDE HANDLE ASS'Y 5817015095 1
41 CRANK CASE 5817015041 1 95 ANVIL ASS'Y 5817015094 1
42 OILSEALA D20.2xD35x4.5 5817015042 1 96 SCREW KIT ASS'Y 5817015097 1
43 SEALBUSH A 5817015043 1



w WURTH

EXPLODED DRAWING AND SPARE PARTS CH 5-SE

Art. 5717 028 081
! 2 3 4 5 6 7 8 2 LN 7
uw £

1920 21 22 23

00 0 0 <0 0

11130233132 (3334

AL A W=~
(@000a0 0 =il

96

(@ @ @23 %)
‘|57 59 63 67 73 75/
/

(78 79 80 8286 / a1

Spare parts marked with this color (green) can only be supplied as ASSY (Assembly) and not individually

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 DUST CAP 5817015001 1 44 GEAR 5817015044 1
2 RETAINER 5817015002 1 45 |NEEDLE BEARING Mé61 5817015045 1
3 SPRING 5817015003 1 46 BUSH 5817015046 1
5 SELECTOR GUIDE 5817015005 1 47 GEAR COVER 5817015047 1
6 SELECTOR 5817015006 1 48 BALL BEARING 6201 5817003066 1
8 CRANK CASE COVER B 5817015008 1 49 DUST PLATE A 5817015049 1
9 STEEL BALL D6 5817015009 4 51 ARMATURE ASS'Y 5817015051 1
10 FRONT COVER 5817015010 1 52 |DUST PLATE B 5817015052 1
11 ORING C D2x42 5817015011 2 53 BALL BEARING 608 5817008046 1
12 ORING 528 5817015012 2 54 [RUBBER PACKING 5817003070 1
13 GUIDE PIN 5817015013 2 55 FAN GUIDE 5817015055 1
14 BIT GUIDE 5817015014 1 56 |STATOR ASS'Y 5817015056 1
19 DAMPER WASHER 5817015019 1 58  |[HOUSING 5817015058 1
20 DAMPER B 5817015020 1 60 |BRUSH CAP 5817015060 2
21 CATCHER 5817015021 1 61 CARBON BRUSH Auto 46 5817015061 1
22 STRIKER 5817015022 1 62 |BRUSH HOLDER 5817015062 2
23 ORING F D3.5x23.5 5817015023 2 64 CARBON BRUSH 45 5817015064 1
24 ORING A D2x32 5817015024 1 65 BELLOWS B 5817015065 1
25 CYLINDER 5817015025 1 66 |[END COVER 5817015066 1
26 CYLINDER CASE 5817015026 1 68 CRANK CASE COVER A 5817015068 1
28 O-RING D 5817003015 1 69 SPONGE CUSHION 5817015069 1
29 SLEEVE 5817015029 1 70 BELLOWS A 5817015070 1
30 RING SPRING 5817015030 1 71 DAMPER A 5817003085 1
31 PISTON 5817015031 1 72 |DAMPER SPRING 5817003084 1
32 ORING E D2x22 5817003038 1 74,77 |HANDLE ASS'Y 5817015096 1
33 PISTON PIN 5817015033 1 76 TRIG. SW 5817015076 1
34 CONNECTING ROD 5817015034 1 81 CORD CLIP 5817003101 1
35 JACKET 5817015035 1 83 CORD ARMOR 5817003090 1
36 GREASE COVER 5817015036 1 84 |CORD ASS'Y 5817015100 1
37 ORING B RED 5817015037 1 92 |WASHER B 5817003056 1
38 CRANK SHAFT 5817015038 1 93 SEAL PACKING 5817015093 1
40 BALL BEARING 6203 5817015040 1 94 [SIDE HANDLE ASS'Y 5817015095 1
41 CRANK CASE 5817015041 1 95 ANVIL ASS'Y 5817015094 1
42 OIL SEAL A D20.2xD35x4.5 5817015042 1 96 SCREW KIT ASS'Y 5817015097 1
43 SEAL BUSH A 5817015043 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS CH 5-SE

Art. 5717028 131
1 2 3 4 5 6 8 9 10 (N} T
@ @Dre@d (= I
00 CCE D @ 906.00 <0 0
24 25 & 26 27 28 29 1130123 31:32 3334 )
00 { @00 ﬁom«é@%&\gf -
" =R ° g o«
=l I S

(@ @ @273 50)
|57 S0 63 273 75/
(78 79 80 8286 /

67

Spare parts marked with this color (green) can only be supplied as ASSY (Assembly) and not individually

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 DUST CAP 5817015001 1 44 GEAR 5817015044 1
2 RETAINER 5817015002 1 45 NEEDLE BEARING Mé61 5817015045 1
3 SPRING 5817015003 1 46 BUSH 5817015046 1
5 SELECTOR GUIDE 5817015005 1 47 GEAR COVER 5817015047 1
6 SELECTOR 5817015006 1 48 BALL BEARING 6201 5817003066 1
8 CRANK CASE COVER B 5817015008 1 49 DUST PLATE A 5817015049 1
9 STEEL BALL D6 5817015009 4 51 ARMATURE ASS'Y 5817015051 1
10 FRONT COVER 5817015010 1 52 DUST PLATE B 5817015052 1
11 ORING C D2x42 5817015011 2 53 BALL BEARING 608 5817008046 1
12 ORING 528 5817015012 2 54 RUBBER PACKING 5817003070 1
13 GUIDE PIN 5817015013 2 55 FAN GUIDE 5817015055 1
14 BIT GUIDE 5817015014 1 56 STATOR ASS'Y 5817015056 1
19 DAMPER WASHER 5817015019 1 58 HOUSING 5817015058 1
20 DAMPER B 5817015020 1 60 BRUSH CAP 5817015060 2
21 CATCHER 5817015021 1 61 CARBON BRUSH Auto 46 5817015061 1
22 STRIKER 5817015022 1 62 BRUSH HOLDER 5817015062 2
23 ORING F D3.5x23.5 5817015023 2 64 CARBON BRUSH 45 5817015064 1
24 ORING A D2x32 5817015024 1 65 BELLOWS B 5817015065 1
25 CYLINDER 5817015025 1 66 END COVER 5817015066 1
26 CYLINDER CASE 5817015026 1 68 CRANK CASE COVER A 5817015068 1
28 O-RING D 5817003015 1 69 SPONGE CUSHION 5817015069 1
29 SLEEVE 5817015029 1 70 BELLOWS A 5817015070 1
30 RING SPRING 5817015030 1 71 DAMPER A 5817003085 1
31 PISTON 5817015031 1 72 DAMPER SPRING 5817003084 1
32 O-RING E D2x22 5817003038 1 74,77 |HANDLE ASS'Y 5817015096 1
33 PISTON PIN 5817015033 1 76 TRIG. SW. 5817015076 1
34 CONNECTING ROD 5817015034 1 81 CORD CLIP 5817003101 1
35 JACKET 5817015035 1 83 CORD ARMOR 5817003090 1
36 GREASE COVER 5817015036 1 84 CORD ASS'Y BS 5817015102 1
37 O-RING B RED 5817015037 1 92 'WASHER B 5817003056 1
38 CRANK SHAFT 5817015038 1 93 SEAL PACKING 5817015093 1
40 BALL BEARING 6203 5817015040 1 94 SIDE HANDLE ASS'Y 5817015095 1
41 CRANK CASE 5817015041 1 95 ANVIL ASS'Y 5817015094 1
42 OIL SEALA D20.2xD35x4.5 5817015042 1 96 SCREW KIT ASS'Y 5817015097 1
43 SEALBUSH A 5817015043 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EAG-7-115
Art. 5717016010

Parts List Parts List
Ref.No |Description Art. No(keyang) | Art. No P.Qty [Ref.No |[Description Art. No(keyang) | Art. No P. Qty
1 TORX HD TAP SCREW M3x8 2400447 5817004001 2 26 RUBBER PACKING 2072329 5817004025 1
2 PUSH BUTTON SWITCH 2008312 5817016002 1 27 BALL BEARING 607 2417990 5817004028 1
3 CORD CLIP 2052318 5817004003 1 28 CAPACITOR ASS'Y 2500040 5817016028 1
4 TORX HD T T-B M4x12 2400456 5817004035 1 29 SW KNOB 2110426 5817004018 1
5 PUSH BUTTON,NEW 2111862 5817526001 1 53 SWITCH ROD NEW 2111864 5817016030 1
6 SPRING 2411822 5817004006 1 32 CORD ARMOR 2070331 5817004030 1
52 LOCK PIN 2030038 5817004007 1 33 CORD ASS'Y 3112232 5817004031 1
8 TORX HD MC S AND SW M4x18 2400448 5817004008 1 34 TORX HD MC SCREW M4x10 2400469 5817004032 3
10 TORX HD TAP SCREW M4x23 2400463 5817004009 4 35 PACKING GLAND 2040015 5817004034 1
11 GEAR 2500020 5817004010 1 36 TORX HD TAP SCREW M4x12 2400460 5817004004 4
12 GEAR COVER 2040234 5817016012 1 37 BEARING COVER B 2050628 5817004036 1
13 NEEDLE BEARING 2417218 5817004012 1 38 BALL BEARING 6001 2417991 5817004037 1
14 HEX NUT 2403047 5817004013 1 39 ORING C 2412409 5817004033 1
15 PINION 2500022 5817004014 1 40 FRINGER 2054410 5817004039 1
16 PLATE 2050065 5817004043 1 42 'WHEEL WASHER 2201429 5817004040 1
17 BALL BEARING 608 2417989 5817004015 1 43 WHEEL NUT 2036724 5817004041 1
18 BEARING COVER 2040019 5817004016 1 45 TORX HD MC SCREW M4x10 2400469 5817004032 1
19 FAN GUIDE ASS'Y 2111870 5817063018 1 44 SPINDLE 2023133 5817004042 1
20 HOUSING 2111865 5817016020 1 46 WHEEL GUARD ASS'Y 3100026 5817004044 1
21 STATOR ASS'Y 3250679 5817018012 1 47 CARBON BRUSH AUTO 2500056 5817004045 1
22 ARMATURE ASS'Y 3000080 5817016022 1 48 TAIL COVERNEW 2111863 5817016048 1
23 BRUSH HOLDER ASS'Y 3251207 5817021019 2 49 TORX HD MC S AND SW M4x18 2400448 5817004008 1
24 CARBON BRUSH 2500055 5817004023 1 51 DUST SEAL 2064287 5817004047 1
25 DUST COVER,NEW 2111867 5817004024 1 24, 47 |CARBON BRUSH ASS'Y 2005069 5817021020 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EWS 7-100-CLASSIC
Art. 5717018 130

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817004002 1 27 BALL BEARING 607 5817004028 1
3 CORD CLIP 5817004003 1 28 CAPACITOR ASS'Y 5817021021 1
4 TORX HD T T-B M4x12 5817004035 1 29 SW KNOB 5817004018 1
5 PUSH BUTTON,NEW 5817526001 1 53 |SWITCH ROD NEW 5817016030 1
6 SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
52 LOCK PIN 5817004007 1 33  |CORD ASSY 5817004031 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 |TORX HD TAP SCREW M4x23 5817004009 4 35  |PACKING GLAND 5817004034 1
11 GEAR 5817004010 1 36 TORX HD TAP SCREW M4x12 5817004004 4
12 |GEAR COVER 5817016012 1 37  |BEARING COVER B 5817004036 1
13 NEEDLE BEARING 5817004012 1 38 BALL BEARING 6001 5817004037 1
14 |HEX NUT 5817004013 1 39 |ORINGC 5817004033 1
15 PINION 5817004014 1 40 FRINGER 5817004039 1
16 |PLATE 5817004043 1 42 |WHEEL WASHER 5817021046 1
17 BALL BEARING 608 5817004015 1 43 WHEEL NUT 5817021047 1
18 BEARING COVER 5817004016 1 45 |TORX HD MC SCREW M4x10 5817004032 1
19 FAN GUIDE ASS'Y 5817063018 1 44 SPINDLE 5817021043 1
20  [HOUSING 5817016020 1 46 |WHEEL GUARD ASS'Y 5817021045 1
21 STATOR ASS'Y 5817018012 1 47 CARBON BRUSH AUTO 5817004045 1
22 ARMATURE ASS'Y 5817016022 1 48 TAIL COVER,NEW 5817016048 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 TORX HD MC S AND SW M4x18 5817004008 1
24 CARBON BRUSH 5817004023 1 51 DUST SEAL 5817004047 1
25 DUST COVER,NEW 5817004024 1 24,47 |CARBON BRUSH ASS'Y 5817021020 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EWS 7-100-CLASSIC
Art. 5717018110
Plug Type G (MY)

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817004002 1 27 BALL BEARING 607 5817004028 1
3 CORD CLIP 5817004003 1 28 CAPACITOR ASS'Y 5817021021 1
4 TORX HD T T-B M4x12 5817004035 1 29 S/W KNOB 5817004018 1
5 PUSH BUTTON,NEW 5817526001 1 53 |SWITCH ROD NEW 5817016030 1
6 SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
52 LOCK PIN 5817004007 1 33  |CORD ASS'Y BS 5817004058 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 |TORX HD TAP SCREW M4x23 5817004009 4 35  |PACKING GLAND 5817004034 1
11 GEAR 5817004010 1 36 TORX HD TAP SCREW M4x12 5817004004 4
12 |GEAR COVER 5817016012 1 37  |BEARING COVER B 5817004036 1
13 NEEDLE BEARING 5817004012 1 38 BALL BEARING 6001 5817004037 1
14 |HEX NUT 5817004013 1 39 |ORINGC 5817004033 1
15 PINION 5817004014 1 40 FRINGER 5817004039 1
16 |PLATE 5817004043 1 42 |WHEEL WASHER 5817021046 1
17 BALL BEARING 608 5817004015 1 43 WHEEL NUT 5817021047 1
18 BEARING COVER 5817004016 1 45 |TORX HD MC SCREW M4x10 5817004032 1
19 FAN GUIDE ASS'Y 5817063018 1 44 SPINDLE 5817021043 1
20  [HOUSING 5817016020 1 46 |WHEEL GUARD ASS'Y 5817021045 1
21 STATOR ASS'Y 5817018012 1 47 CARBON BRUSH AUTO 5817004045 1
22 ARMATURE ASS'Y 5817016022 1 48 TAIL COVER,NEW 5817016048 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 TORX HD MC S AND SW M4x18 5817004008 1
24 CARBON BRUSH 5817004023 1 51 DUST SEAL 5817004047 1
25 DUST COVER,NEW 5817004024 1 24,47 |CARBON BRUSH ASS'Y 5817021020 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS
EWS 7-115R-CLASSIC

Art. 5717 039010

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817016002 1 27 BALL BEARING 607 5817004028 1
3 CORD CLIP 5817004003 1 28 CAPACITOR ASS'Y 5817016028 1
4 TORX HD T T-B M4x12 5817004035 1 29 SW KNOB 5817004018 1
5 PUSH BUTTON,NEW 5817526001 1 53 |SWITCH ROD NEW 5817016030 1
6 SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
52 LOCK PIN 5817004007 1 33  |CORD ASSY 5817004031 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 |TORX HD TAP SCREW M4x23 5817004009 4 35  |PACKING GLAND 5817004034 1
11 GEAR 5817004010 1 36 TORX HD TAP SCREW M4x12 5817004004 4
12 |GEAR COVER 5817016012 1 37  |BEARING COVER B 5817004036 1
13 NEEDLE BEARING 5817004012 1 38 BALL BEARING 6001 5817004037 1
14 |HEX NUT 5817004013 1 39 |ORINGC 5817004033 1
15 PINION 5817004014 1 40 FRINGER 5817004039 1
16 |PLATE 5817004043 1 42 |WHEEL WASHER 5817004040 1
17 BALL BEARING 608 5817004015 1 43 WHEEL NUT 5817004041 1
18 BEARING COVER 5817004016 1 45 |TORX HD MC SCREW M4x10 5817004032 1
19 FAN GUIDE ASS'Y 5817063018 1 44 SPINDLE 5817004042 1
20  [HOUSING 5817016020 1 46 |WHEEL GUARD ASS'Y 5817004044 1
21 STATOR ASS'Y 5817018012 1 47 CARBON BRUSH AUTO 5817004045 1
22 ARMATURE ASS'Y 5817016022 1 48 TAIL COVER,NEW 5817016048 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 TORX HD MC S AND SW M4x18 5817004008 1
24 CARBON BRUSH 5817004023 1 51 DUST SEAL 5817004047 1
25 DUST COVER,NEW 5817004024 1 24,47 |CARBON BRUSH ASS'Y 5817021020 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EWS 7-100-CLASSIC
Art. 8717018 120

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 8817018019 1 27 BALL BEARING 607 5817004028 1
3 CORD CLIP 5817004003 1 28 CAPACITOR ASS'Y 5817021021 1
4 TORX HD T T-B M4x12 5817004035 1 29 SW KNOB 5817004018 1
5 PUSH BUTTON,NEW 5817526001 1 53 |SWITCH ROD NEW 5817016030 1
6 SPRING 5817004006 1 32 CORD ARMOR 5817007002 1
52 LOCK PIN 5817004007 1 33  |CORD ASSY TW 8817018023 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 |TORX HD TAP SCREW M4x23 5817004009 4 35  |PACKING GLAND 5817004034 1
11 GEAR 5817004010 1 36 TORX HD TAP SCREW M4x12 5817004004 4
12 |GEAR COVER 5817016012 1 37  |BEARING COVER B 5817004036 1
13 NEEDLE BEARING 5817004012 1 38 BALL BEARING 6001 5817004037 1
14 |HEX NUT 5817004013 1 39 |ORINGC 5817004033 1
15 PINION 5817004014 1 40 FRINGER 5817004039 1
16 |PLATE 5817004043 1 42 |WHEEL WASHER 5817021046 1
17 BALL BEARING 608 5817004015 1 43 WHEEL NUT 5817021047 1
18 BEARING COVER 5817004016 1 45 |TORX HD MC SCREW M4x10 5817004032 1
19 FAN GUIDE ASS'Y 5817063018 1 44 SPINDLE 5817021043 1
20  [HOUSING 5817016020 1 46 |WHEEL GUARD ASS'Y 8817018041 1
21 STATOR ASS'Y 8817018012 1 47 CARBON BRUSH AUTO 5817004045 1
22 ARMATURE ASS'Y 8817018006 1 48 TAIL COVER,NEW 5817016048 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 TORX HD MC S AND SW M4x18 5817004008 1
24 CARBON BRUSH 5817004023 1 51 DUST SEAL 5817004047 1
25 DUST COVER,NEW 5817004024 1 24,47 |CARBON BRUSH ASS'Y 5817021020 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

03! (01) b2 (01

55, (56

ECS 1100
Art. 5717 020010

Parts List Parts List
Ref.No |Description Art. No P. Qty Ref.No [Description Art. No P. Qty

1 TORX HD TAP SCREW M4x16 5817008032 7 30  [BEARING HOLDER 5817020030 1
2 TAIL COVER 5817020002 1 31 TORX FLAT HD MC SCREW M4x12 5817020031 7
3 HANDLE COVER 5817020003 1 32 SPINDLE 5817020032 1
4 CARBON BRUSH 5817010008 1 33 |BALL BEARING 6202 5817013014 1
5 CARBON BRUSH AUTO 5817010010 1 34 BEARING CAP 5817020034 1
6 BRUSH HOLDER ASS'Y 5817010009 2 35  |SAFETY COVER 5817020035 1
7 TORX HD TAP S AND PW M4x14 5817001005 4 36  |WASHER A 5817020036 1
8 CORD ASS'Y 5817004031 1 38 WASHER B 5817020038 1
9 CORD CLIP 5817010003 1 39 FLANGE BOLT 5817014042 1
10 CORD ARMOR 5817007002 1 40  |TORXHD MCTT-S M5x14 5817008014 1
11 CAPACITOR ASS'Y 5817002076 1 41 CUSHION 5817020041 1
12 TRIG.SWITCH 5817020012 1 42 |SPRING PIN BOLT 5817020042 1
13 HOUSING 5817020013 1 43 BASE 5817020043 1
15 TORX HD MC S AND SW AND PW M5x45 5817013036 3 44 |BEVEL PLATE 5817020044 1
16 RUBBER PACKING 5817020016 1 45 RIVET B 5817020045 1
17 STATOR ASS'Y 5817020017 1 47 KNOB 5817020047 7
18 TORX HD TAP SCREW M5x65 5817010014 2 48 GUIDE ASS'Y 5817020048 1
19 FAN GUIDE 5817020019 1 49 |RIVETA 5817020049 1
20 BALL BEARING 608 5817020020 1 50  [BOLTA 5817020050 1
21 ARMATURE ASS'Y 5817020021 1 51 GUIDE RING 5817020051 1
22 BALL BEARING 6001 5817020022 1 52 [PLAIN WASHER C 5817020052 1
23 LOCK PLATE 5817020023 1 53 WAVE WASHER 5817020053 1
24 SPRING 5817020024 1 54 NUT A 5817020054 1
25 RUBBER RING 5817020025 1 55 |[LOCK LEVER 5817020055 1
26 GEAR COVER 5817020026 1 56 |RETAINING RING 5817020056 1
27 RETURN SPRING 5817020027 1 57 |UNUT 5817020057 1
28 BALL BEARING 626 5817020028 1 58 |SPRING A 5817020058 1
29 GEAR 5817020029 1 59 |SET SCREW 5817020059 1




EXPLODED DRAWING AND SPARE PARTS

ei%
(=>4
=

.

(DND

0710705 08

v WURTH

03 (011 02 01

55, (56

ECS 1100
Art. 5717 020 030

Parts List Parts List
Ref.No |Description Art. No P. Qty Ref.No [Description Art. No P. Qty

1 TORX HD TAP SCREW M4x16 5817008032 7 30  [BEARING HOLDER 5817020030 1
2 TAIL COVER 5817020002 1 31 TORX FLAT HD MC SCREW M4x12 5817020031 7
3 HANDLE COVER 5817020003 1 32 SPINDLE 5817020032 1
4 CARBON BRUSH 5817010008 1 33 |BALL BEARING 6202 5817013014 1
5 CARBON BRUSH AUTO 5817010010 1 34 BEARING CAP 5817020034 1
6 BRUSH HOLDER ASS'Y 5817010009 2 35  |SAFETY COVER 5817020035 1
7 TORX HD TAP S AND PW M4x14 5817001005 4 36  |WASHER A 5817020036 1
8 CORD ASS'Y BS 5817005004 1 38 WASHER B 5817020038 1
9 CORD CLIP 5817010003 1 39 FLANGE BOLT 5817014042 1
10 CORD ARMOR 5817007002 1 40  |TORXHD MCTT-S M5x14 5817008014 1
11 CAPACITOR ASS'Y 5817002076 1 41 CUSHION 5817020041 1
12 TRIG.SWITCH 5817020012 1 42 |SPRING PIN BOLT 5817020042 1
13 HOUSING 5817020013 1 43 BASE 5817020043 1
15 TORX HD MC S AND SW AND PW M5x45 5817013036 3 44 |BEVEL PLATE 5817020044 1
16 RUBBER PACKING 5817020016 1 45 RIVET B 5817020045 1
17 STATOR ASS'Y 5817020017 1 47 KNOB 5817020047 7
18 TORX HD TAP SCREW M5x65 5817010014 2 48 GUIDE ASS'Y 5817020048 1
19 FAN GUIDE 5817020019 1 49 |RIVETA 5817020049 1
20 BALL BEARING 608 5817020020 1 50  [BOLTA 5817020050 1
21 ARMATURE ASS'Y 5817020021 1 51 GUIDE RING 5817020051 1
22 BALL BEARING 6001 5817020022 1 52 [PLAIN WASHER C 5817020052 1
23 LOCK PLATE 5817020023 1 53 WAVE WASHER 5817020053 1
24 SPRING 5817020024 1 54 NUT A 5817020054 1
25 RUBBER RING 5817020025 1 55 |[LOCK LEVER 5817020055 1
26 GEAR COVER 5817020026 1 56 |RETAINING RING 5817020056 1
27 RETURN SPRING 5817020027 1 57 |UNUT 5817020057 1
28 BALL BEARING 626 5817020028 1 58 |SPRING A 5817020058 1
29 GEAR 5817020029 1 59 |SET SCREW 5817020059 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

03! (01) b2 (01

55, (56

EHKS 11-190-CLASSIC
Art. 5717 040010

Parts List Parts List
Ref.No |Description Art. No P. Qty Ref.No [Description Art. No P. Qty

1 TORX HD TAP SCREW M4x16 5817008032 7 30  [BEARING HOLDER 5817020030 1
2 TAIL COVER 5817020002 1 31 TORX FLAT HD MC SCREW M4x12 5817020031 7
3 HANDLE COVER 5817020003 1 32 SPINDLE 5817020032 1
4 CARBON BRUSH 5817010008 1 33 |BALL BEARING 6202 5817013014 1
5 CARBON BRUSH AUTO 5817010010 1 34 BEARING CAP 5817020034 1
6 BRUSH HOLDER ASS'Y 5817010009 2 35  |SAFETY COVER 5817020035 1
7 TORX HD TAP S AND PW M4x14 5817001005 4 36  |WASHER A 5817020036 1
8 CORD ASS'Y 5817004031 1 38 WASHER B 5817020038 1
9 CORD CLIP 5817010003 1 39 FLANGE BOLT 5817014042 1
10 CORD ARMOR 5817007002 1 40  |TORXHD MCTT-S M5x14 5817008014 1
11 CAPACITOR ASS'Y 5817002076 1 41 CUSHION 5817020041 1
12 TRIG.SWITCH 5817020012 1 42 |SPRING PIN BOLT 5817020042 1
13 HOUSING 5817020013 1 43 BASE 5817020043 1
15 TORX HD MC S AND SW AND PW M5x45 5817013036 3 44 |BEVEL PLATE 5817020044 1
16 RUBBER PACKING 5817020016 1 45 RIVET B 5817020045 1
17 STATOR ASS'Y 5817020017 1 47 KNOB 5817020047 7
18 TORX HD TAP SCREW M5x65 5817010014 2 48 GUIDE ASS'Y 5817020048 1
19 FAN GUIDE 5817020019 1 49 |RIVETA 5817020049 1
20 BALL BEARING 608 5817020020 1 50  [BOLTA 5817020050 1
21 ARMATURE ASS'Y 5817020021 1 51 GUIDE RING 5817020051 1
22 BALL BEARING 6001 5817020022 1 52 [PLAIN WASHER C 5817020052 1
23 LOCK PLATE 5817020023 1 53 WAVE WASHER 5817020053 1
24 SPRING 5817020024 1 54 NUT A 5817020054 1
25 RUBBER RING 5817020025 1 55 |[LOCK LEVER 5817020055 1
26 GEAR COVER 5817020026 1 56 |RETAINING RING 5817020056 1
27 RETURN SPRING 5817020027 1 57 |UNUT 5817020057 1
28 BALL BEARING 626 5817020028 1 58 |SPRING A 5817020058 1
29 GEAR 5817020029 1 59 |SET SCREW 5817020059 1




e WURTH

EXPLODED DRAWING AND SPARE PARTS

EHKS 11-190-CLASSIC
Art. 5717 040 080

07 (0765 ‘08

T

Parts List Parts List
Ref.No ipti Art. No(keyang) |Art. No P. Qty Ref.No ipti Art. No(keyang) | Art. No

1 TORX HD TAP SCREW M4x16 2400484 5817008032 7 30 BEARING HOLDER 2048110 5817020030
2 TAIL COVER 2110231 5817020002 1 31 TORX FLAT HD MC SCREW M4x12 2400477 5817020031
3 HANDLE COVER 2110836 5817020003 1 32 SPINDLE 2023184 5817020032
4 CARBON BRUSH 2011091 5817010008 1 33 BALL BEARING 6202 2417294 5817013014
5 CARBON BRUSH AUTO 2011092 5817010010 1 34 BEARING CAP 2050504 5817020034
6 BRUSH HOLDER ASS'Y 3251200 5817010009 2 35 SAFETY COVER 2048112 5817020035
7 TORX HD TAP S AND PW M4x14 2400480 5817001005 4 36 'WASHER A 2200032 5817020036
8 CORD ASS'Y CN 3110227 5817020060 1 38 'WASHER B 2407741 5817020038
9 CORD CLIP 2130507 5817010003 1 39 FLANGE BOLT 2402038 5817014042
10 CORD ARMOR 2070334 5817007002 1 40 TORX HD MC TT-S M5x14 2400458 5817008014
11 CAPACITOR ASS'Y 3111518 5817002076 1 41 CUSHION 2070404 5817020041
12 TRIG.SWITCH 2008185 5817020012 1 42 SPRING PIN BOLT 2402869 5817020042
13 HOUSING 2110837 5817020013 1 43 BASE 2048113 5817020043
15 TORX HD MC S AND SW AND PW M5x45 2400476 5817013036 3 44 BEVEL PLATE 2064251 5817020044
16 RUBBER PACKING 2072314 5817020016 1 45 RIVET B 2410021 5817020045
17 STATOR ASS'Y 3250691 5817020017 1 47 KNOB 2110835 5817020047
18 TORX HD TAP SCREW M5x65 2400483 5817010014 2 48 GUIDE ASS'Y 3100803 5817020048
19 FAN GUIDE 2131022 5817020019 1 49 RIVET A 2410020 5817020049
20 BALL BEARING 608 2417994 5817020020 1 50 BOLT A 2402833 5817020050
21 ARMATURE ASS'Y 3000094 5817020021 1 51 GUIDE RING 2064292 5817020051
22 BALL BEARING 6001 2417453 5817020022 1 52 PLAIN WASHER C 2407036 5817020052
23 LOCK PLATE 2051024 5817020023 1 53 'WAVE WASHER 2407403 5817020053
24 SPRING 2411838 5817020024 1 54 NUT A 2033608 5817020054
25 RUBBER RING 2072601 5817020025 1 55 LOCK LEVER 2064146 5817020055
26 GEAR COVER 2040188 5817020026 1 56 RETAINING RING 2411915 5817020056
27 RETURN SPRING 2411837 5817020027 1 57 U-NUT 2403313 5817020057
28 BALL BEARING 626 2417998 5817020028 1 58 SPRING A 2411839 5817020058
29 GEAR 2024076 5817020029 1 59 SET SCREW 2406035 5817020059




e WURTH

EXPLODED DRAWING AND SPARE PARTS

EHKS 11-190-CLASSIC
Art. 5717 040 160

iS00 426340 Ge o7 (07 @51 08 03 (61 62 &1

Parts List Parts List
Ref.No |Description Art. No(keyang) | Art. No P.Qty | Ref.No |Description Art. No(keyang) | Art. No P.Qty |

TORX HD TAP SCREW M4x16 2400484 5817008032 7 30 BEARING HOLDER 2048110 5817020030 1
2 TAIL COVER 2110231 5817020002 1 31 TORX FLAT HD MC SCREW M4x12 2400477 5817020031 7
3 HANDLE COVER 2110836 5817020003 1 32 SPINDLE 2023184 5817020032 1
4 CARBON BRUSH 2011091 5817010008 1 33 BALL BEARING 6202 2417294 5817013014 1
5 CARBON BRUSH AUTO 2011092 5817010010 1 34 BEARING CAP 2050504 5817020034 1
6 BRUSH HOLDER ASS'Y 3251200 5817010009 2 35 SAFETY COVER 2048112 5817020035 1
7 TORX HD TAP S AND PW M4x14 2400480 5817001005 4 36 WASHER A 2200032 5817020036 1
8 CORD ASS'Y ZA 3112168 5817020062 1 38 WASHER B 2407741 5817020038 1
9 CORD CLIP 2130507 5817010003 1 39 FLANGE BOLT 2402038 5817014042 1
10 CORD ARMOR 2070334 5817007002 1 40 TORX HD MCTT-S M5x14 2400458 5817008014 1
11 CAPACITOR ASS'Y 3111518 5817002076 1 41 CUSHION 2070404 5817020041 1
12 TRIG.SWITCH 2008185 5817020012 1 42 SPRING PIN BOLT 2402869 5817020042 1
13 HOUSING 2110837 5817020013 1 43 BASE 2048113 5817020043 1
15 |TORXHD MC S AND SW AND PW M5x45 2400476 5817013036 3 44 |BEVELPLATE 2064251 5817020044 1
16 RUBBER PACKING 2072314 5817020016 1 45 RIVET B 2410021 5817020045 1
17 STATOR ASS'Y 3250691 5817020017 1 47 KNOB 2110835 5817020047 7
18 TORX HD TAP SCREW M5x65 2400483 5817010014 2 48 GUIDE ASS'Y 3100803 5817020048 1
19 FAN GUIDE 2131022 5817020019 1 49 RIVETA 2410020 5817020049 1
20 BALL BEARING 608 2417994 5817020020 1 50 |BOLTA 2402833 5817020050 1
21 ARMATURE ASS'Y 3000094 5817020021 1 51 GUIDE RING 2064292 5817020051 1
22 BALL BEARING 6001 2417453 5817020022 1 52 [PLAIN WASHER C 2407036 5817020052 1
23 LOCK PLATE 2051024 5817020023 1 53 WAVE WASHER 2407403 5817020053 1
24 SPRING 2411838 5817020024 1 54 NUT A 2033608 5817020054 1
25 RUBBER RING 2072601 5817020025 1 55 LOCK LEVER 2064146 5817020055 1
26 |GEAR COVER 2040188 5817020026 1 56 [RETAINING RING 2411915 5817020056 1
27 RETURN SPRING 2411837 5817020027 1 57 U-NUT 2403313 5817020057 1
28 [BALL BEARING 626 2417998 5817020028 1 58 |SPRING A 2411839 5817020058 1
29 GEAR 2024076 5817020029 1 59 SET SCREW 2406035 5817020059 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EAG 115
Art. 5717 004010

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817016002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1
3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORXHD T T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
[} SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
7.9 LOCK PIN 5817004007 1 33 CORD ASS'Y 5817004031 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 O-RING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14 D22.2 5817004040 1
18 FAN GUIDE 5817004017 1 44 WHEEL NUT 5817004041 1
19 SW. KNOB 5817004018 1 45 SPINDLE 5817004042 1
20 HOUSING 5817004019 1 46 PLATE 5817004043 1
21 STATOR ASS'Y 5817004020 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817004021 1 48 WHEEL GUARD ASS'Y 5817004044 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CAPACITOR ASS'Y 5817004046 1
25 DUST COVER NEW 5817004024 1 51 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 8-115R-CLASSIC

Art. 5717 032010

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817016002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1
3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORXHD T T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
[} SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
7.9 LOCK PIN 5817004007 1 33 CORD ASS'Y 5817004031 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 O-RING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14 D22.2 5817004040 1
18 FAN GUIDE 5817004017 1 44 WHEEL NUT 5817004041 1
19 SW. KNOB 5817004018 1 45 SPINDLE 5817004042 1
20 HOUSING 5817004019 1 46 PLATE 5817004043 1
21 STATOR ASS'Y 5817004020 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817004021 1 48 WHEEL GUARD ASS'Y 5817004044 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CAPACITOR ASS'Y 5817004046 1
25 DUST COVER NEW 5817004024 1 51 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 8-115R-CLASSIC

Art. 5717 032160

“Q e
479 50,31 27

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817016002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1
3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORXHD T T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
[} SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
7.9 LOCK PIN 5817004007 1 33 CORD ASS'Y ZA 5817020062 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 O-RING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14 D22.2 5817004040 1
18 FAN GUIDE 5817004017 1 44 WHEEL NUT 5817004041 1
19 SW. KNOB 5817004018 1 45 SPINDLE 5817004042 1
20 HOUSING 5817004019 1 46 PLATE 5817004043 1
21 STATOR ASS'Y 5817004020 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817004021 1 48 WHEEL GUARD ASS'Y 5817004044 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CAPACITOR ASS'Y 5817004046 1
25 DUST COVER NEW 5817004024 1 51 DUST SEAL 5817004047 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EWS 8-100-CLASSIC-CN
Art. 5717 021 080

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817004002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1
3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORXHD T T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
[} SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
7.9 LOCK PIN 5817004007 1 33 CORD ASS'Y 5817020060 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 O-RING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14 D22.2 5817021046 1
18 FAN GUIDE 5817004017 1 44 WHEEL NUT 5817021047 1
19 SW. KNOB 5817004018 1 45 SPINDLE 5817021043 1
20 HOUSING 5817004019 1 46 PLATE 5817004043 1
21 STATOR ASS'Y 5817004020 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817004054 1 48 WHEEL GUARD ASS'Y 5817021045 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CAPACITOR ASS'Y 5817021021 1
25 DUST COVER NEW 5817004024 1 51 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

EWS 8-100-CLASSIC
Art. 5717 021 130

7 V Q?U i, )
33 Q: (@ 5
Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty
1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817004002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1
3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORXHD T T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
[} SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
7.9 LOCK PIN 5817004007 1 33 CORD ASS'Y 5817004031 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 O-RING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14 D22.2 5817021046 1
18 FAN GUIDE 5817004017 1 44 WHEEL NUT 5817021047 1
19 SW. KNOB 5817004018 1 45 SPINDLE 5817021043 1
20 HOUSING 5817004019 1 46 PLATE 5817004043 1
21 STATOR ASS'Y 5817004020 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817004021 1 48 WHEEL GUARD ASS'Y 5817021045 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CAPACITOR ASS'Y 5817021021 1
25 DUST COVER NEW 5817004024 1 51 DUST SEAL 5817004047 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EWS 8-100-CLASSIC
Art. 5717 061 130

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817004002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1
3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORXHD T T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
[} SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
7.9 LOCK PIN 5817004007 1 33 CORD ASS'Y BS 5817021049 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 O-RING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14 D22.2 5817021046 1
18 FAN GUIDE 5817004017 1 44 WHEEL NUT 5817021047 1
19 SW. KNOB 5817004018 1 45 SPINDLE 5817021043 1
20 HOUSING 5817004019 1 46 PLATE 5817004043 1
21 STATOR ASS'Y 5817004020 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817004021 1 48 WHEEL GUARD ASS'Y 5817021045 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CAPACITOR ASS'Y 5817021021 1
25 DUST COVER NEW 5817004024 1 51 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 8-125R CLASSIC

Art. 5717 035010

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 26 RUBBER PACKING 5817004025 1
2 PUSH BUTTON SWITCH 5817016002 1 27,28 |SWITCH ROD ASS'Y 5817004026 1
3 CORD CLIP 5817004003 1 29 BALL BEARING 607 5817004028 1
4 TORXHD T T-B M4x12 5817004035 1 30 TAIL COVER 5817004029 1
5 PUSH BUTTON NEW 5817526001 1 31 TORX HD TAP S AND PW M4x20 5817001027 1
[} SPRING 5817004006 1 32 CORD ARMOR 5817004030 1
7.9 LOCK PIN 5817004007 1 33 CORD ASS'Y 5817004031 1
8 TORX HD MC S AND SW M4x18 5817004008 1 34 TORX HD MC SCREW M4x10 5817004032 3
10 TORX HD TAP SCREW M4x23 5817004009 4 35 O-RING C 5817004033 1
11 GEAR 5817004010 1 36 PACKING GLAND 5817004034 1
12 GEAR COVER 5817004011 1 37 TORX HD TAP SCREW M4x12 5817004004 4
13 NEEDLE BEARING 5817004012 1 38 BEARING COVER B 5817004036 1
14 HEX NUT 5817004013 1 39 BALL BEARING 6001 5817004037 1
15 PINION 5817004014 1 40 FELT PACKING 5817004038 1
16 BALL BEARING 608 5817004015 1 41 FRINGER 5817004039 1
17 BEARING COVER 5817004016 1 43 WHEEL WASHER D14 D22.2 5817004040 1
18 FAN GUIDE 5817004017 1 44 WHEEL NUT 5817004041 1
19 SW. KNOB 5817004018 1 45 SPINDLE 5817004042 1
20 HOUSING 5817004019 1 46 PLATE 5817004043 1
21 STATOR ASS'Y 5817004020 1 47 TORX HD MC SCREW M4x10 5817004032 1
22 ARMATURE ASS'Y 5817004021 1 48 WHEEL GUARD ASS'Y 5817004044 1
23 BRUSH HOLDER ASS'Y 5817021019 2 49 CARBON BRUSH AUTO 5817004045 1
24 CARBON BRUSH 5817004023 1 50 CAPACITOR ASS'Y 5817004046 1
25 DUST COVER NEW 5817004024 1 51 DUST SEAL 5817004047 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 20-180-CLASSIC

Art. 5717 022 080
Plug Type A (CN)

Parts List Parts List
Ref.No |Description Art. No P. Qty |Ref.No |Description Art. No P. Qty

1 GEAR COVER 5817008001 1 27 TORXHD T T-B M4x12 5817004035 2
2 ORING B 5817008002 1 28 HANDLE A 5817008027 1
3 LOCK PIN 5817008003 1 29 HANDLE B 5817008026 1
4 LOCK SPRING 5817008004 1 30 TRIG.SWITCH 5817022019 1
5 CAP 5817008005 1 31 CORD ARMOR 5817008029 1
6 BALL BEARING 608 5817008046 1 32 CORD ASS'Y 5817004056 1
7 ARMATURE ASS'Y 5817022007 1 33 CORD CLIP 5817008030 1
8 DUST COVER B 5817008007 1 34 TORX HD TAP S AND PW M4x18 5817008045 3
9 BALL BEARING 6000 5817008008 1 35 TORX HD TAP S AND PW M4x50 5817008033 2
10 RUBBER PACKING 5817008009 1 38 FAN GUIDE 5817008034 1
1 BEARING COVER 5817008010 1 39 TORX HD TT-S M5x33 5817008035 4
12 BALL BEARING 6300 5817008011 1 40 CARBON BRUSH 5817022030 1
13 PINION 5817022003 1 41 CARBON BRUSH AUTO 5817022031 1
14 HEX NUT M10x1.3 5817008013 1 42 WHEEL GUARD ASS'Y 5817022035 1
15 TORXHD MCTT-S M5x14 5817008014 6 43 WHEEL WASHER D14,D22.2 5817004040 1
16 PACKING GLAND 5817008015 1 44 WHEEL NUT 5817004041 1
17 SPINDLE 5817009034 1 47 BRUSH CAP 5817008039 2
18 FRINGER 5817008017 1 48 SIDE HANDLE ASSY 5817008047 1
19 ORING A 5817008018 1 50 O-RING D31.7 5817008040 1
20 BALL BEARING 6203 5817008019 1 2.3.4.5 |LOCK PIN ASSY 5817002024 1
21 CRING D40 5817008020 1 24,25 |ELECTRIC FIELD 5817022012 1
22 GEAR 5817022027 1 26,27 |BRUSH HOLDER ASSY 5817022014 2
23 HOUSING 5817008022 1 28,29 |HANDLE ASSY 5817022017 1
24 STATOR ASS'Y 5817022028 1 33,34 |CORD CLIP ASSY 5817022018 1
25 TORX HD TAP S AND SW M5x65 5817008024 2 34,47 |BRUSH CAP WITH TORX SCREW 5817022016 1
26 BRUSH HOLDER 5817022029 2 40,41 |CARBON BRUSH ASSY 5817022015 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS
EWS 20-180-CLASSIC

Art. 5717 022 030

33)30)31)(32(34)

Parts List Parts List
Ref.No |Description Art. No P. Qty |Ref.No |Description Art. No P. Qty

1 GEAR COVER 5817008001 1 27 TORXHD T T-B M4x12 5817004035 2
2 ORING B 5817008002 1 28 HANDLE A 5817008027 1
3 LOCK PIN 5817008003 1 29 HANDLE B 5817008026 1
4 LOCK SPRING 5817008004 1 30 TRIG.SWITCH 5817022019 1
5 CAP 5817008005 1 31 CORD ARMOR 5817008029 1
6 BALL BEARING 608 5817008046 1 32 CORD ASS'Y BS 5817008048 1
7 ARMATURE ASS'Y 5817022007 1 33 CORD CLIP 5817008030 1
8 DUST COVER B 5817008007 1 34 TORX HD TAP S AND PW M4x18 5817008045 3
9 BALL BEARING 6000 5817008008 1 35 TORX HD TAP S AND PW M4x50 5817008033 2
10 RUBBER PACKING 5817008009 1 38 FAN GUIDE 5817008034 1
1 BEARING COVER 5817008010 1 39 TORX HD TT-S M5x33 5817008035 4
12 BALL BEARING 6300 5817008011 1 40 CARBON BRUSH 5817022030 1
13 PINION 5817022003 1 41 CARBON BRUSH AUTO 5817022031 1
14 HEX NUT M10x1.3 5817008013 1 42 WHEEL GUARD ASS'Y 5817022035 1
15 TORXHD MCTT-S M5x14 5817008014 6 43 WHEEL WASHER D14,D22.2 5817004040 1
16 PACKING GLAND 5817008015 1 44 WHEEL NUT 5817004041 1
17 SPINDLE 5817009034 1 47 BRUSH CAP 5817008039 2
18 FRINGER 5817008017 1 48 SIDE HANDLE ASSY 5817008047 1
19 ORING A 5817008018 1 50 O-RING D31.7 5817008040 1
20 BALL BEARING 6203 5817008019 1 2.3.4.5 |LOCK PIN ASSY 5817002024 1
21 CRING D40 5817008020 1 24,25 |ELECTRIC FIELD 5817022012 1
22 GEAR 5817022027 1 26,27 |BRUSH HOLDER ASSY 5817022014 2
23 HOUSING 5817008022 1 28,29 |HANDLE ASSY 5817022017 1
24 STATOR ASS'Y 5817022028 1 33,34 |CORD CLIP ASSY 5817022018 1
25 TORX HD TAP S AND SW M5x65 5817008024 2 34,47 |BRUSH CAP WITH TORX SCREW 5817022016 1
26 BRUSH HOLDER 5817022029 2 40,41 |CARBON BRUSH ASSY 5817022015 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS
EWS 20-180-CLASSIC

Art. 5717 022130

33)30)31)(32(34)

Parts List Parts List
Ref.No |Description Art. No P. Qty |Ref.No |Description Art. No P. Qty

1 GEAR COVER 5817008001 1 27 TORXHD T T-B M4x12 5817004035 2
2 ORING B 5817008002 1 28 HANDLE A 5817008027 1
3 LOCK PIN 5817008003 1 29 HANDLE B 5817008026 1
4 LOCK SPRING 5817008004 1 30 TRIG.SWITCH 5817022019 1
5 CAP 5817008005 1 31 CORD ARMOR 5817008029 1
6 BALL BEARING 608 5817008046 1 32 CORD ASS'Y 5817022021 1
7 ARMATURE ASS'Y 5817022007 1 33 CORD CLIP 5817008030 1
8 DUST COVER B 5817008007 1 34 TORX HD TAP S AND PW M4x18 5817008045 3
9 BALL BEARING 6000 5817008008 1 35 TORX HD TAP S AND PW M4x50 5817008033 2
10 RUBBER PACKING 5817008009 1 38 FAN GUIDE 5817008034 1
1 BEARING COVER 5817008010 1 39 TORX HD TT-S M5x33 5817008035 4
12 BALL BEARING 6300 5817008011 1 40 CARBON BRUSH 5817022030 1
13 PINION 5817022003 1 41 CARBON BRUSH AUTO 5817022031 1
14 HEX NUT M10x1.3 5817008013 1 42 WHEEL GUARD ASS'Y 5817022035 1
15 TORXHD MCTT-S M5x14 5817008014 6 43 WHEEL WASHER D14,D22.2 5817004040 1
16 PACKING GLAND 5817008015 1 44 WHEEL NUT 5817004041 1
17 SPINDLE 5817009034 1 47 BRUSH CAP 5817008039 2
18 FRINGER 5817008017 1 48 SIDE HANDLE ASSY 5817008047 1
19 ORING A 5817008018 1 50 O-RING D31.7 5817008040 1
20 BALL BEARING 6203 5817008019 1 2.3.4.5 |LOCK PIN ASSY 5817002024 1
21 CRING D40 5817008020 1 24,25 |ELECTRIC FIELD 5817022012 1
22 GEAR 5817022027 1 26,27 |BRUSH HOLDER ASSY 5817022014 2
23 HOUSING 5817008022 1 28,29 |HANDLE ASSY 5817022017 1
24 STATOR ASS'Y 5817022028 1 33,34 |CORD CLIP ASSY 5817022018 1
25 TORX HD TAP S AND SW M5x65 5817008024 2 34,47 |BRUSH CAP WITH TORX SCREW 5817022016 1
26 BRUSH HOLDER 5817022029 2 40,41 |CARBON BRUSH ASSY 5817022015 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS BM 13-CLASSIC-CN

Art. 5717 025 080
Plug Type A (CN)

Parts List
Ref.No |Description Art. No P.Qty

1 CORD ASS'Y 5817025006 1
2 CORD ARMOR 5817001002 1
3 STRAIN RELIEF 5817001004 1
4 TORX HD TAP S AND PW M4x14 5817001005 2
5 CAPACITOR ASS'Y 5817002076 1
6 TRIG.SW 5817001003 1
7 ORING 5817001007 2
8 HOUSING ASS'Y 5817001033 1
9 CHANGE LEVER 5817025003 1
11 REVERSE KNOB 5817001025 1
12 INNER COVER 5817001010 1
13 BUSH 5817025004 1
14 NEEDLE BEARING 5817001012 1
16 GEAR 5817001014 1
17 CRING 5817001015 1
18 BALL BEARING 6002 5817001016 1
20 SPINDLE 5817025005 1
21 KEY CHUCK 5817024019 1
22 TORX HD SPECIAL SCREW Méx24 5817001032 1
23 BALL BEARING 608 5817001020 1
24 ARMATURE ASS'Y 5817025007 1
25 BALL BEARING 627 5817001022 1
26 STATOR ASS'Y 5817025008 1
27 BRUSH SHIFT ASS'Y 5817001024 1
28 TORX HD TAP SCREW M3x10 5817001026 2
29 TORX HD TAP S AND PW M4x20 5817001027 7




v WURTH

EXPLODED DRAWING AND SPARE PARTS
BM 13-CLASSIC

Q Art. 5717025110

Parts List
Ref.No |Description Art. No P. Qty
1 CORD ASS'Y BS 5817001041 1
2 CORD ARMOR 5817001002 1
3 STRAIN RELIEF 5817001004 1
4 TORX HD TAP S AND PW M4x14 5817001005 2
5 CAPACITOR ASS'Y 5817002076 1
6 TRIG.SW 5817001003 1
7 ORING 5817001007 2
8 HOUSING ASS'Y 5817001033 1
9 CHANGE LEVER 5817025003 1
11 REVERSE KNOB 5817001025 1
12 INNER COVER 5817001010 1
13 BUSH 5817025004 1
14 NEEDLE BEARING 5817001012 1
16 GEAR 5817001014 1
17 CRING 5817001015 1
18 BALL BEARING 6002 5817001016 1
20 SPINDLE 5817025005 1
21 KEY CHUCK 5817024019 1
22 TORX HD SPECIAL SCREW Méx24 5817001032 1
23 BALL BEARING 608 5817001020 1
24 ARMATURE ASS'Y 5817001021 1
25 BALL BEARING 627 5817001022 1
26 STATOR ASS'Y 5817001023 1
27 BRUSH SHIFT ASS'Y 5817001024 1
28 TORX HD TAP SCREW M3x10 5817001026 2
29 TORX HD TAP S AND PW M4x20 5817001027 7




v WURTH

EXPLODED DRAWING AND SPARE PARTS
BM 13-CLASSIC

Q Art. 5717 025 130

Parts List
Ref.No |Description Art. No P.Qty
1 CORD ASS'Y 5817001001 1
2 CORD ARMOR 5817001002 1
3 STRAIN RELIEF 5817001004 1
4 TORX HD TAP S AND PW M4x14 5817001005 2
5 CAPACITOR ASS'Y 5817002076 1
6 TRIG.SW 5817001003 1
7 O-RING 5817001007 2
8 HOUSING ASS'Y 5817001033 1
9 CHANGE LEVER 5817025003 1
11 REVERSE KNOB 5817001025 1
12 INNER COVER 5817001010 1
13 BUSH 5817025004 1
14 NEEDLE BEARING 5817001012 1
16 GEAR 5817001014 1
17 CRING 5817001015 1
18 BALL BEARING 6002 5817001016 1
20 SPINDLE 5817025005 1
21 KEY CHUCK 5817024019 1
22 TORX HD SPECIAL SCREW Méx24 5817001032 1
23 BALL BEARING 608 5817001020 1
24 ARMATURE ASS'Y 5817001021 1
25 BALL BEARING 627 5817001022 1
26 STATOR ASS'Y 5817001023 1
27 BRUSH SHIFT ASS'Y 5817001024 1
28 TORX HD TAP SCREW M3x10 5817001026 2
29 TORX HD TAP S AND PW M4x20 5817001027 7




v WURTH

EXPLODED DRAWING AND SPARE PARTS
BM 13-CLASSIC (60HZ)

% Art. 5717 025 140

Parts List
Ref.No |Description Art. No P. Qty
1 CORD ASS'Y 5817001001 1
2 CORD ARMOR 5817001002 1
3 STRAIN RELIEF 5817001004 1
4 TORX HD TAP S AND PW M4x14 5817001005 2
5 CAPACITOR ASS'Y 5817002076 1
6 TRIG.SW 5817001036 1
7 ORING 5817001007 2
8 HOUSING ASS'Y 5817001033 1
9 CHANGE LEVER 5817025003 1
11 REVERSE KNOB 5817001025 1
12 INNER COVER 5817001010 1
13 BUSH 5817025004 1
14 NEEDLE BEARING 5817001012 1
16 GEAR 5817001014 1
17 CRING 5817001015 1
18 BALL BEARING 6002 5817001016 1
20 SPINDLE 5817025005 1
21 KEY CHUCK 5817024019 1
22 TORX HD SPECIAL SCREW Mé6x24 5817001032 1
23 BALL BEARING 608 5817001020 1
24 ARMATURE ASS'Y 5817001021 1
25 BALL BEARING 627 5817001022 1
26 STATOR ASS'Y 5817001023 1
27 BRUSH SHIFT ASS'Y 5817001024 1
28 TORX HD TAP SCREW M3x10 5817001026 2
29 TORX HD TAP S AND PW M4x20 5817001027 7




ww WURTH

EXPLODED DRAWING AND SPARE PARTS $ 70 TB CLASSIC
Art. 5717 057 011

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty
1 HOLDER SLEEVE 5817057001 1 26 PAN HD TAP S AND PW M4x55 5817057022 2
2 TORX HD TAP S AND PW M4x20 5817508072 5 27 STATOR ASS'Y 5817057023 1
3, 4,5, 6 |GEAR COVER ASSY AS 5817057003 1 28 HOUSING 5817057024 1
7 STEEL BALL D3 5817057004 2 29 BRUSH HOLDER ASS'Y 5817057025 2
8,9 SPINDLE ASSY AS 5817057005 1 30 TORX HD TAP SCREW M3x10 5817001026 5
11 CLUTCH SPRING 5817057007 1 31 CARBON BRUSH 5817057027 2
12 GEAR 5817057008 1 32 LEAD WIRE ASS'Y CHOCK 5817057029 1
13 AXIAL BEARING AXK0619 5817057009 1 33 LEAD WIRE ASS'Y CHOCK 5817057028 1
14 WASHER A 5817057010 1 34 SWITCH 5817057030 1
15 NEEDLE BEARING HK0608 5817057011 1 35 CAPACITOR ASS'Y 5817002076 1
16 PINION BUSH 5817057012 1 36 CORD CLIP 5817010003 1
17 C RING D22 5817057013 1 37 PAN HD TAP SCREW M4x16 5817057033 2
18 BALL BEARING 608 5817004015 1 38 CORD ARMOR 5817057034 1
19 O-RING A NBR 2.0xD41.6 5817057015 1 39 CORD ASS'Y 5817057035 1
20 INNER COVER 5817057016 1 40 BELT CLIP 5817057036 1
21 ARMATURE ASS'Y 5817057017 1 41 HANDLE COVER 5817057037 1
22 DUST PLATE 5817057018 1 42 NAME PLATE 5817057038 1
23 BALL BEARING 607 5817004028 1 43 DEPTH GAUGE ASS'Y AUTO SCREW 5817057039 1
24 RUBBER PACKING 5817002066 1 44 BIT S-B PH2 DRY 25mm 5817057040 1
25  |FAN GUIDE 5817057021 1 45  |BIT HOLDER 5817057041 1




EXPLODED DRAWING AND SPARE PARTS

e WURTH

1T T
oO
O_o 5

o

H 26-MLS CLASSIC
Art. 5717 059 011

Parts List Parts List
Ref.No Art. No P. Qty |Ref.No Art.No [P.Qty
1 DUST CAP 5817059001 1 C1 9% 5 | GEAR COVER SUB ASS'Y 5.817E+09 |1
2 HOLDER RING 5817002002 |1 T1°T16_|TOOL HOLDER SUB ASSY 5.817E+09 |1
3 TOOL HOLDER COVER 5817059003 |1 DI |DRIVING SHAFT 5.817€+09 |1
4 HOLDER BUSH 5817002004 |1 D2 |SECOND GEAR 5.817E+09 |1
5 STEEL BALL 5817002005 |1 D3 |cluTcH 5.817€+09 |1
s BALL SUPPORT PLATE 5817002006 |1 D4 |SWASH BEARING 5.817E+09 |1
7 SPRING B 5817002007 |1 D5 | NEEDLE BEARING 5.817€+09 |1
8 TORX PAN HD TAP SCREW M4x38 5817059008 |1 D6 |FIRST GEAR 5.817E+09 |1
9,10,11,12 | CHANGE LEVER MODULE 5817059009 |1 D7 |SECOND GEAR WASHER 5.817€+09 |1
13 TORX HD M/C SCREW M4x10 5817002062 |2 11 |METALBUSH 5.817E+09 |1
14 CLUTCH PLATE 5817059011 ] 12 |INNER COVER 5.817€+09 |1
15 PLATE SPRING 5817059012 |1 13 [BEARING FELT 5.817E+09 |1
16 |TORX PAN HD MC SCREW Mdx6 5817059013 |1 14 |rer 5.817€+09 |2
77 FAN GUIDE 5817059014 |1 15 |FELT WASHER 5.817E+09 |1
18 |TORX PAN HD TAP SCREW M3x55 5817059015 |2 16 |ORING A 5.817€+09 |1
19 STATOR ASS'Y 5817059016 |1 17 |ORING INNER COVER 5.817E+09 |1
20 BRUSH SHIFT ASS'Y 5817059017 |1 18 [BEARING COVER A 5.817€+09 |1
21 CARBON BRUSH 5817059018 |2 19 |HEXSOC HD BOLT & SW M4x12 5.817E+09 |2
22 HOUSING 5817059019 |1 110 |PISTON PIN 5.817€+09 |1
23 BRUSH SHIFT LEVER 5817059020 |1 111 |PISTON PIN WASHER 5.817E+09 |1
24 ORING REAR BEARING 5817059021 ] 112 [pISTON 5.817€+09 |1
25 HANDLE COVER ASS'Y 5817059022 |1 113 [STRIKER 5.817E+09 |1
26 |TRIG. SW WITH CORD CUIP 5817059023 |1 114 |ORING STRIKER 5.817€+09 |1
27 |CORD ARMOR D9 5817059024 |1 Al |FETBUSH 5.817E+09 |1
28 CORD ASSYY 5817059025 |1 A2 [BALL BEARING 6000 5.817€+09 |1
29 TORX PAN HD TAP § PW M4X20 5817059026 |2 A3 [BEARING COVER B 5.817E+09 |1
30 STOPPER 5817002089 |1 A4 | ARMATURE ASS'Y 5.817€+09 |1
32 TORX PAN HD TAP § PW M4X20 5817059026 |2 A5 |pusT PLATE 5.817E+09 |1
33 GEAR COVER BOOT 5817059030 |1 A6 [BALL BEARING 607 5.817€+09 |1
34 TORX PAN TAP SCREW PW M4x10 5817059031 ] 1756 | SIDE HANDLE ASSY 5.817E+09 |1




EXPLODED DRAWING AND SPARE PARTS

e WURTH

1T T
oO
O_o 5

o

H 8-24 CLASSIC
Art. 5717 076 081
Plug Type A (CN)

Parts List Parts List
Ref.No Art. No P. Qty |Ref.No Art.No [P.Qty
1 DUST CAP 5817059001 1 C1 9% 5 | GEAR COVER SUB ASS'Y 5.817E+09 |1
2 HOLDER RING 5817002002 |1 T1°T16_|TOOL HOLDER SUB ASSY 5.817E+09 |1
3 TOOL HOLDER COVER 5817059003 |1 DI |DRIVING SHAFT 5.817€+09 |1
4 HOLDER BUSH 5817002004 |1 D2 |SECOND GEAR 5.817E+09 |1
5 STEEL BALL 5817002005 |1 D3 |cluTcH 5.817€+09 |1
s BALL SUPPORT PLATE 5817002006 |1 D4 |SWASH BEARING 5.817E+09 |1
7 SPRING B 5817002007 |1 D5 | NEEDLE BEARING 5.817€+09 |1
8 TORX PAN HD TAP SCREW M4x38 5817059008 |1 D6 |FIRST GEAR 5.817E+09 |1
9,10,11,12 | CHANGE LEVER MODULE 5817059009 |1 D7 |SECOND GEAR WASHER 5.817€+09 |1
13 TORX HD M/C SCREW M4x10 5817002062 |2 11 |METALBUSH 5.817E+09 |1
14 CLUTCH PLATE 5817059011 ] 12 |INNER COVER 5.817€+09 |1
15 PLATE SPRING 5817059012 |1 13 [BEARING FELT 5.817E+09 |1
16 |TORX PAN HD MC SCREW Mdx6 5817059013 |1 14 |rer 5.817€+09 |2
77 FAN GUIDE 5817059014 |1 15 |FELT WASHER 5.817E+09 |1
18 |TORX PAN HD TAP SCREW M3x55 5817059015 |2 16 |ORING A 5.817€+09 |1
19 STATOR ASS'Y 5817059016 |1 17 |ORING INNER COVER 5.817E+09 |1
20 BRUSH SHIFT ASS'Y 5817059017 |1 18 [BEARING COVER A 5.817€+09 |1
21 CARBON BRUSH 5817059018 |2 19 |HEXSOC HD BOLT & SW M4x12 5.817E+09 |2
22 HOUSING 5817059019 |1 110 |PISTON PIN 5.817€+09 |1
23 BRUSH SHIFT LEVER 5817059020 |1 111 |PISTON PIN WASHER 5.817E+09 |1
24 ORING REAR BEARING 5817059021 ] 112 [pISTON 5.817€+09 |1
25 HANDLE COVER ASS'Y 5817059022 |1 113 [STRIKER 5.817E+09 |1
26 |TRIG. SW WITH CORD CUIP 5817059023 |1 114 |ORING STRIKER 5.817€+09 |1
27 |CORD ARMOR D9 5817059024 |1 Al |FETBUSH 5.817E+09 |1
28 CORD ASS'Y CN 5817002091 ] A2 [BALL BEARING 6000 5.817€+09 |1
29 TORX PAN HD TAP § PW M4X20 5817059026 |2 A3 [BEARING COVER B 5.817E+09 |1
30 STOPPER 5817002089 |1 A4 | ARMATURE ASS'Y 5.817€+09 |1
32 TORX PAN HD TAP § PW M4X20 5817059026 |2 A5 |pusT PLATE 5.817E+09 |1
33 GEAR COVER BOOT 5817059030 |1 A6 [BALL BEARING 607 5.817€+09 |1
34 TORX PAN TAP SCREW PW M4x10 5817059031 ] 1756 | SIDE HANDLE ASSY 5.817E+09 |1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 7-125 CLASSIC
Art. 5717 063 010

Parts List Parts List

Ref.No Description Art. No P. Qty |Ref.No Description Art. No P. Qty

1 TORX HD TAP SCREW M3x8 5817004001 2 21 STATOR ASS'Y 5817063020 1

2 PUSH BUTTON SWITCH 5817063002 1 22 ARMATURE ASS'Y 5817063021 1

3 CORD CLIP 5817004003 1 23 BRUSH HOLDER ASS'Y 5817063022 2

4 TORX HD T T-B M4x12,BLACK 5817004035 1 24 CARBON BRUSH 5817063023 2

5 PUSH BUTTON,NEW 5817526001 1 25 DUST COVER 5817004024 1

6 SPRING 5817004006 1 26 RUBBER PACKING 5817004025 1

79 LOCK PIN 5817004007 1 27 BALL BEARING 607 5817063026 1

8 TORX HD MC S AND SW M4x18 5817004008 1 28 CAPACITOR ASS'Y 5817021021 1

10 TORX HD TAP SCREW M4x23 5817004009 4 29 SW KNOB 5817004018 1

(1134343741, |PACKING GLAND SUB ASSY 5817063010 1 30,31  [SWITCH ROD,NEW 5817016030 1

12 GEAR COVER 5817016012 1 32 CORD ARMOR 5817004030 1

13 NEEDLE BEARING 5817004012 1 33 CORD ASS'Y 5817063031 1

14 HEX NUT 5817004013 1 35 TORX HD MC SCREW M4x12,PRECOT 5817528044 4

15 PINION 5817063014 1 39 WHEEL WASHER D14,D22.2 5817004040 1

16 PLATE 5817063015 1 40 WHEEL NUT 5817004041 1

17 BALL BEARING 608 5817063016 1 42 TORX HD MC SCREW M4x10 5817004032 1

18 BEARING COVER 5817063017 1 43 WHEEL GUARD ASS'Y 5817006001 1

19,46 FAN GUIDE ASS'Y 5817063018 1 44 TAIL COVER NEW 5817016048 1

20 HOUSING 5817016020 1 45 TORX HD TAP S AND PW M4x18 5817008045 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS BM 10-CLASSIC

Art. 5717 020 130

Parts List
Ref.No [Description Art. No P. Qty

1 CORD ASS'Y 5817001001 1

2 CORD ARMOR 5817001002 1
3,21  |HOUSING ASS'Y 5817020102 1
4 CAPACITOR 5817020001 1
6 O-RING 5817001007 2
7 TORX HD SPECIAL SCREW Mé6x22 5817020125 1
8 RING GEAR DRILL CHUCK 5817020123 1

9 SPINDLE 5817020122 1
10 BALL BEARING 6200 5817020121 1
11 CIRCLIP RING 5817020120 1
12 FINAL GEAR 5817020119 1
13 INTERMEDIATE COVER 5817020015 1
14 BALL BERING 607 5817020113 1
15 NEEDLE BEARING BK0609 5817020014 3
16 ARMATURE ASS'Y 5817020112 1
17 BALL BEARING 626 5817020028 1
18 STATOR ASS'Y 5817020010 1
19 CARBON BRUSH ASS'Y 5817020005 1
20 BRUSH HOLDER 5817020006 2
22 NOISE FILTER ASS'Y 5817020007 1
23 HOOK 5817020008 1
24 TRIG.S/W 5817020004 1
25 STRAIN RELIEF 5817001004 1
29 TORX HD TAP S AND PW M4x20 5817001027 1
31 TORX HD TAP S AND PW M4x14 5817001005 2
33 FIRST GEAR 5817020116 1
34 SECOND PINION 5817020117 1
35 SINTERED BUSHING 5817020018 1




EXPLODED DRAWING & SPARE PARTS

v WURTH

20L OILFREE SILENT COMPRESSOR

Art. 0701 211 010

Parts List Parts List
Ref.No [Description Art. No P.Qty |Ref.No |Description Art. No P.Qty

1 SCREW 0707 211 001 1 48 BOLT 0707 211 048 1
2 CUSHION 0707 211 002 1 49 EXTENSION SPRING 0707 211 049 1
3 CYLINDER HEAD 0707 211 003 1 50 HAND ROD 0707 211 050 1
4 SEAL 0707 211 004 1 51 FLAT WASHER 0707 211 051 1
5 SCREW 0707 211 005 1 52 SCREW 0707 211 052 1
6 LIMIT RANGE IMPLEMENT 0707 211 006 1 53 TOOL PLATE 0707 211 053 1
7 VALVE BLOCK 0707 211 007 1 54 SCREW 0707 211 054 1
8 VALVE BOARD 0707 211 008 1 55 BOLT 0707 211 055 1
9 ORING 0707 211 009 1 56 FOOT PAD 0707 211 056 1
10 VALVE PLATE CLAMP 0707 211 010 1 57 TANK 0707 211 057 1
11 SCREW 0707 211 011 1 58 FOOT WHEEL 0707 211 058 1
12 CYLINDER 0707 211 012 1 59 WHEEL SHAFT 0707 211 059 1
13 SCREW 0707 211 013 1 60 FOOT PAD 0707 211 060 1
14 PISTON CUP CLAMP 0707 211 014 1 61 FLAT WASHER 0707 211 061 1
15 PISTON CUP 0707 211 015 1 62 BOLT 0707 211 062 1
16 CONNECTING ROD 0707 211 016 1 63 BALL VALVE 0707 211 063 1
17 HEIGHTENING THE LINING 0707 211 017 1 64 SCREW 0707 211 064 1
18 WIND SCOOPER 0707 211 018 1 65 ELBOW 0707 211 065 1
19 SCREW 0707 211 019 1 66 NUT 0707 211 066 1
20 A FAN 0707 211 020 1 67 REGULATOR VALVE 0707 211 067 1
21 CRANK 0707 211 021 1 68 SCREW 0707 211 068 1
22 BEARING 0707 211 022 1 69 6 IN 1 QUICK CONNECT 0707 211 069 1
23 SCREW 0707 211 023 1 70 PRESSURE GAUGE 0707 211 070 1
24 KEY 0707 211 024 1 71 NYLON PIPE 0707 211 071 1
25 SCREW 0707 211 025 1 72 INSTRUMENT PANEL 0707 211 072 1
26 SERRATED LOCK WASHERS INTERNAL TEETH 0707 211 026 1 73 SOFT STARTER 0707 211 073 1
27 POWER CORD BUCKLE 0707 211 027 1 74 THREE-WAY 0707 211 074 1
28 RIGHT CRANKCASE 0707 211 028 1 75 SEAL CUSHION 0707 211 075 1
29 CUSHION 0707 211 029 1 76 EXHAUST PIPE 0707 211 076 1
30 BOLT 0707 211 030 1 77 CHECK VALVE 0707 211 077 1
31 MOTOR STAOTR 0707 211 031 1 78 LINING 0707 211 078 1
32 MOTOR RATOR 0707 211 032 1 79 UNLOADING PIPE 0707 211 079 1
33 BEARING 0707 211 033 1 80 CUTTING SLEEVE 0707 211 080 1
34 LEFT CRANKCASE 0707 211 034 1 81 NUT 0707 211 081 1
35 NUT 0707 211 035 1 82 ELBOW 0707 211 082 1
36 SHOCK PAD 0707 211 036 1 83 EXHAUST PIPE 0707 211 083 1
37 NUT 0707 211 037 1 84 ELBOW 0707 211 084 1
38 B FAN 0707 211 038 1 85 CAPACITY 0707 211 085 1
39 ORING 0707 211 039 1 86 SCREW 0707 211 086 1
40 GAS-GUIDE TUBE 0707 211 040 1 87 CAPACITY COVER 0707 211 087 1
41 HUSH PIPE 0707 211 041 1 88 POWER CORD BUCKLE 0707 211 088 1
42 AIR FILTER 0707 211 042 1 89 QOVERLOAD PROTECTOR 0707 211 089 1
43 POWER CORD 0707 211 043 1 90 SAFTY VALVE (MOUDLE B+D) 0707 211 090 1
44 HANDLE SLEEVE 0707 211 044 1 91 PRESSURE SWITCH (CONDOR MDR1) 0707 211 091 1
45 HANDLE 0707 211 045 1 92 FLEXIBLE JOINT 0707 211 092 1
46 NUT 0707 211 046 1 93 FLEXIBLE JOINT NUT 0707 211 093 1
47 FLAT WASHER 0707 211 047 1 94 GASKET 0707 211 094 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

HLG-2000P

Art. 0702 202 000

WURTH, |/

Parts List
Ref.No [Description Art. No P. Qty
1 HOUSING 5817031001 1
2 COVER CAP 5817031002 1
3 CIRCUIT BOARD 5817031003 1
4 SCREW 5817031004 1
5 MOTOR 5817031005 1
6 HEATER 5817031006 1
7 COVER 5817031007 1
8 SCREW 5817031008 2
9 COVER 5817031009 1
10 HANDLE COVER 5817031010 1
11 CABLE WITH PLUG 5817031011 1
12 SCREW 5817031012 1
13 GUARD 5817031013 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

Parts List
Ref.No [Description Art. No P. Qty
1 HOUSING 5817031001 1
2 PUSH-BUTTON 5817032002 1
3 CIRCUIT BOARD 5817032003 1
4 SCREW 5817031004 1
5 MOTOR 5817031005 1
6 HEATER 5817031006 1
7 COVER 5817031007 1
8 SCREW 5817031008 2
9 COVER 5817031009 1
10 HANDLE COVER 5817031010 1
11 CABLE WITH PLUG 5817032011 1
12 SCREW 5817031012 1
13 GUARD 5817031013 1

HLG-2000P LCD
Art. 0702 202 001

WURTH, |/



v WURTH

EXPLODED DRAWING AND SPARE PARTS HLG-2000P LCD
Art. 0702 202 090

W-AUSTRALIA (Plug Type I)

WURTH, |/

Parts List
Ref.No [Description Art. No P. Qty
1 HOUSING 5817031001 1
2 PUSH-BUTTON 5817032002 1
3 CIRCUIT BOARD 5817032003 1
4 SCREW 5817031004 1
5 MOTOR 5817031005 1
6 HEATER 5817031006 1
7 COVER 5817031007 1
8 SCREW 5817031008 2
9 COVER 5817031009 1
10 HANDLE COVER 5817031010 1
11 CABLE WITH PLUG TYPE | 5817032016 1
12 SCREW 5817031012 1
13 GUARD 5817031013 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

EAG 24-230
Art. 5717 009 010
Parts List Parts List
Ref.No iption Art. gAn. No P.Qty |Ref.No |Descriptit Art. No(keyang)| Art. No

1 CORD ASS'Y 3111422 5817009001 1 26 DUST COVER B 2120350 5817008007
2 CORD ARMOR 2070337 5817008029 1 27 ARMATURE ASS'Y 3004929 5817009024
3 TRIG.SWITCH 2008525 5817008028 1 28 BEARING COVER 2040611 5817008010
4 CORD CLIP 2052319 5817008030 1 29 TORX HD MC TT-S M5x14 2400458 5817008014
5 TORX HD TAP SCREW M4x16 2400484 5817008032 3 30 BALL BEARING 6300 2417971 5817008011
6 HANDLE B 2110425 5817009006 1 31 PINION 2024070 5817008012
7 TORX HD TAP S AND PW Mx50 2400457 5817008033 2 32 HEX NUT M10x1.3 2403065 5817008013
8 HANDLE A 2110424 5817009005 1 33 GEAR COVER 2043457 5817008001
9 HANDEL LOCK BUTTON 2110435 5817009007 1 34 CAP 2165056 5817008005
10 SPRING 2030234 5817009008 1 35 LOCK SPRING 2411884 5817008004
11 SOFT STARTER ASS'Y NEW 3112897 5817008041 1 36 LOCK PIN 2033322 5817008003
12 TORX HD T T-S M5x33 2400459 5817008035 8 37 O-RING(B) 2412440 5817008002
13 SUPPORT AVT 2140638 5817009011 1 38 BALL BEARING 608 2417980 5817008046
14 HOUSING DAMPER ASS'Y 2110436 5817009012 1 39 GEAR 2024069 5817008021
15 HOUSING 2110143 5817009013 1 40 WHEEL WASHER D14 D22.2 2201429 5817004040
16 TORX HD T T-B M4x12 2400456 5817004035 4 41 C RING D40 2412072 5817008020
17 BRUSH CAP 2100018 5817009014 2 42 BALL BEARING 6203 2417982 5817008019
18 CARBON BRUSH AUTO 2011406 5817008037 1 43 ORING A 2412471 5817008018
19 BRUSH HOLDER ASS'Y 3149176 5817008025 2 44 WHEEL GUARD ASS'Y 3100935 5817009037
20 STATOR ASS'Y 3250661 5817009045 1 45 PACKING GIAND 2040017 5817008015
21 TORX HD TAP S AND SW M5x75 2400454 5817013063 2 46 SPINDLE 2023185 5817009034
22 ORING 31.7 2412468 5817008040 1 47 FRINGER 2110120 5817008017
23 FAN GUIDE 2120327 5817008034 1 48 WHEEL NUT 2036718 5817007030
24 RUBBER PACKING 2072318 5817008009 1 51 SIDE HANDLE ASS'Y 3149145 5817008047
25 BALL BEARING 6000 2417981 5817008008 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EPM 50-150 CLASSIC
230V / 50Hz
Type F Plug
Art. 5717 042 130
4 25 c
2627 og 29 30 31 32 33 34 35 36 37
’ /’ ;‘ ,(/ 38 3‘9 40 41 42

/ / /) / 2 4
(4 It@w/,lz.%( LU e
- sl

e T

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P.Qty
1 SCREW M4X12 5817042001 1 34 LEAD 5817042034 1
2 COUNTERWEIGHT 5817042002 1 35 FIELD COIL 5817042035 1
3 SHAFT 5817042003 1 36 FIELD COIL CASE 5817042036 1
4 BALL BEARING 6001-2RS 5817042004 1 37 SPEED LABEL 5817042068 1
5 CIRCLIP FOR SHAFT 12 5817042005 1 38 RATING LABEL 5817042064 1
6 ECCENTRIC BLOCK 5817042006 1 39 CARBON BRUSH HOLDER 5817042037 1
7 OUTPUT SHAFT 5817042007 1 40 COIL SPRING 5817042038 1
8 KEY 3X10 5817042008 1 41 CARBON BRUSH 5X9.5X16 5817042039 1
9 SCREW M4X18 5817042009 1 42 REAR HANDLE(UPPER) 5817042040 1
10 GEAR CASE COVER 5817042010 1 43 SCREW ST2.9X8 5817042041 1
11 ORING 60X1.1 5817042011 1 44 CONTROLLER ASSEMBLY 5817042042 1
12 BALL BEARING 6201-2RS 5817042012 1 45 SWITCH 5817042043 1
13 CIRCLIP FOR HOLES 32 5817042013 1 46 TRIGGER 5817042044 1
14 GEAR 5817042014 1 47 SCREW ST4.2X14 5817042045 1
15 RUBBER PIN 5817042015 1 48 CORD CLAMP 5817042046 1
16 BALL BEARING 626-2Z 5817042016 1 49 CORD JACKET 5817042047 1
17 SPINDLE-LOCK PIN 5817042017 1 50 POWER CORD 5817042076 1
18 CASE PLASTIC COVER 5817042018 1 51 REAR HANDLE(LOWER) 5817042048 1
19 PLASTIC SCREW M10X8 5817042019 1 52 SWITCH LOCK BUTTON 5817042049 1
20 |LOCK PIN CAP 5817042020 1 53 |SPRING 5817042050 1
21 PIN SPRING 5817042021 1 54 STEEL SHEET 5817042051 1
22 |SCREW ST4.2X20 5817042022 1 55 |BRAND LABEL 5817042052 1
23 GEAR CASE 5817042023 1 56 GUARD 5817042053 1
24 |NUT Mé 5817042024 1 57 |RUBBER RING 5817042054 1
25 PINION 5817042025 1 58 TRIANGULAR ADAPTOR 5817042055 1
26 BALL BEARING 608-2RZ 5817042026 1 59 BACKING PLATE M8 0586999996 1
27 SCREW M5X10 5817042027 1 60 WAVE WASHER 8 5817042056 1
28 ARMATURE 5817042028 1 61 SCREW M8x20 5817042057 1
29 MAGNETIC RING 5817042029 1 63 ALLEN WRENCH 5 5817042058 1
30 BALL BEARING 607-2RZ 5817042030 1 64 SIDE HANDLE 5817042059 1
31 RUBBER BEARING SEAT 607 5817042031 1 66 WAVE SPRING WASHER 32 5817042060 1
32 SHIELD 5817042032 1 67 'WAVE SPRING WASHER 12 5817042061 1
33 SCREW ST4.2X70 5817042033 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EPM 50-150 CLASSIC
230V / 50Hz
Type F Plug
Art. 5717 042 130
4 25 c
2627 og 29 30 31 32 33 34 35 36 37
’ /’ ;‘ ,(/ 38 3‘9 40 41 42

/ / /) / 2 4
(4 It@w/,lz.%( LU e
- sl

e T

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P.Qty
1 SCREW M4X12 5817042001 1 34 LEAD 5817042034 1
2 COUNTERWEIGHT 5817042002 1 35 FIELD COIL 5817042035 1
3 SHAFT 5817042003 1 36 FIELD COIL CASE 5817042036 1
4 BALL BEARING 6001-2RS 5817042004 1 37 SPEED LABEL 5817042068 1
5 CIRCLIP FOR SHAFT 12 5817042005 1 38 RATING LABEL 5817042064 1
6 ECCENTRIC BLOCK 5817042006 1 39 CARBON BRUSH HOLDER 5817042037 1
7 OUTPUT SHAFT 5817042007 1 40 COIL SPRING 5817042038 1
8 KEY 3X10 5817042008 1 41 CARBON BRUSH 5X9.5X16 5817042039 1
9 SCREW M4X18 5817042009 1 42 REAR HANDLE(UPPER) 5817042040 1
10 GEAR CASE COVER 5817042010 1 43 SCREW ST2.9X8 5817042041 1
11 ORING 60X1.1 5817042011 1 44 CONTROLLER ASSEMBLY 5817042042 1
12 BALL BEARING 6201-2RS 5817042012 1 45 SWITCH 5817042043 1
13 CIRCLIP FOR HOLES 32 5817042013 1 46 TRIGGER 5817042044 1
14 GEAR 5817042014 1 47 SCREW ST4.2X14 5817042045 1
15 RUBBER PIN 5817042015 1 48 CORD CLAMP 5817042046 1
16 BALL BEARING 626-2Z 5817042016 1 49 CORD JACKET 5817042047 1
17 SPINDLE-LOCK PIN 5817042017 1 50 POWER CORD 5817042076 1
18 CASE PLASTIC COVER 5817042018 1 51 REAR HANDLE(LOWER) 5817042048 1
19 PLASTIC SCREW M10X8 5817042019 1 52 SWITCH LOCK BUTTON 5817042049 1
20 |LOCK PIN CAP 5817042020 1 53 |SPRING 5817042050 1
21 PIN SPRING 5817042021 1 54 STEEL SHEET 5817042051 1
22 |SCREW ST4.2X20 5817042022 1 55 |BRAND LABEL 5817042052 1
23 GEAR CASE 5817042023 1 56 GUARD 5817042053 1
24 |NUT Mé 5817042024 1 57 |RUBBER RING 5817042054 1
25 PINION 5817042025 1 58 TRIANGULAR ADAPTOR 5817042055 1
26 BALL BEARING 608-2RZ 5817042026 1 59 BACKING PLATE M8 0586999996 1
27 SCREW M5X10 5817042027 1 60 WAVE WASHER 8 5817042056 1
28 ARMATURE 5817042028 1 61 SCREW M8x20 5817042057 1
29 MAGNETIC RING 5817042029 1 63 ALLEN WRENCH 5 5817042058 1
30 BALL BEARING 607-2RZ 5817042030 1 64 SIDE HANDLE 5817042059 1
31 RUBBER BEARING SEAT 607 5817042031 1 66 WAVE SPRING WASHER 32 5817042060 1
32 SHIELD 5817042032 1 67 'WAVE SPRING WASHER 12 5817042061 1
33 SCREW ST4.2X70 5817042033 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EPM 50-150 CLASSIC
230V/50Hz

Type G Plug

Art. 5717 042 150

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

1 SCREW M4X12 5817042001 1 34 LEAD 5817042034 1
2 COUNTERWEIGHT 5817042002 1 35 FIELD COIL 5817042035 1
3 SHAFT 5817042003 1 36 FIELD COIL CASE 5817042036 1
4 BALL BEARING 6001-2RS 5817042004 1 37 |SPEED LABEL 5817042068 1
5 CIRCLIP FOR SHAFT 12 5817042005 1 38 RATING LABEL 5817042080 1
6 ECCENTRIC BLOCK 5817042006 1 39  |CARBON BRUSH HOLDER 5817042037 1
7 OUTPUT SHAFT 5817042007 1 40 |COIL SPRING 5817042038 1
8 KEY 3X10 5817042008 1 41 CARBON BRUSH 5X9.5X16 5817042039 1
9 SCREW M4X18 5817042009 1 42 REAR HANDLE(UPPER) 5817042040 1
10 |GEAR CASE COVER 5817042010 1 43 SCREW ST2.9X8 5817042041 1
11 ORING 60X1.1 5817042011 1 44 |CONTROLLER ASSEMBLY 5817042042 1
12 BALL BEARING 6201-2RS 5817042012 1 45 SWITCH 5817042043 1
13 CIRCLIP FOR HOLES 32 5817042013 1 46 |TRIGGER 5817042044 1
14 GEAR 5817042014 1 47 SCREW ST4.2X14 5817042045 1
15 RUBBER PIN 5817042015 1 48 CORD CLAMP 5817042046 1
16 BALL BEARING 626-27 5817042016 1 49 |CORD JACKET 5817042047 1
17 SPINDLE-LOCK PIN 5817042017 1 50 POWER CORD 5817042082 1
18 CASE PLASTIC COVER 5817042018 1 51 REAR HANDLE(LOWER) 5817042048 1
19 PLASTIC SCREW M10X8 5817042019 1 52 SWITCH LOCK BUTTON 5817042049 1
20 LOCK PIN CAP 5817042020 1 53 SPRING 5817042050 1
21 PIN SPRING 5817042021 1 54 STEEL SHEET 5817042051 1
22 SCREW ST4.2X20 5817042022 1 55 BRAND LABEL 5817042052 1
23 GEAR CASE 5817042023 1 56 |GUARD 5817042053 1
24 NUT M6 5817042024 1 57 |RUBBER RING 5817042054 1
25 PINION 5817042025 1 58 TRIANGULAR ADAPTOR 5817042055 1
26 BALL BEARING 608-2RZ 5817042026 1 59 BACKING PLATE M8 0586999996 1
27 |SCREW M5X10 5817042027 1 60 |WAVE WASHER 8 5817042056 1
28 ARMATURE 5817042028 1 61 SCREW M8x20 5817042057 1
29 |MAGNETIC RING 5817042029 1 63 |ALLEN WRENCH 5 5817042058 1
30 BALL BEARING 607-2RZ 5817042030 1 64 SIDE HANDLE 5817042059 1
31 RUBBER BEARING SEAT 607 5817042031 1 66 |WAVE SPRING WASHER 32 5817042060 1
32 SHIELD 5817042032 1 67 |WAVE SPRING WASHER 12 5817042061 1
33 SCREW ST4.2X70 5817042033 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EPM 10-180 CLASSIC
230V/50Hz

Type G Plug
Art. 5717 043 150

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

2 BACKING PLATE ROTARY M14 0586999995 1 28 ARMATURE 5817043026 1
3 OUTPUT SHAFT 5817043001 1 29 MAGNETIC RING 5817043027 1
4 SCREW M4X14 5817043002 1 30 BALL BEARING 607-2RZ 5817043028 1
5 GEAR CASE COVER 5817043003 1 31 RUBBER BEARING SEAT 607 5817043029 1
b BALL BEARING 6201-2RS 5817043004 1 32 WINDSHIELD 5817043030 1
7 BEARING CLAMP 5817043005 1 33 SCREW ST4.2X70 5817043031 1
8 SCREW M4X10 5817043006 1 34 LEAD TERMINAL 5817043032 1
9 CIRCLIP FOR SHAFT 12 5817043007 1 35 FIELD COIL 5817043033 1
10 SIDE HANDLE 5817043008 1 36 FIELD COIL CASE 5817043034 1
11 GEAR 5817043009 1 37 RATING LABEL 5817043053 1
12 OIL-LMPREGNATED BEARING 5817043010 1 38 REAR HANDLE(UPPER) 5817043035 1
13 SPINDLE-LOCK PIN 5817043011 1 39 SWITCH 5817043036 1
14 CASE PLASTIC COVER 5817043012 1 40 CORD CLAMP 5817043037 1
15 PLASTIC SCREW M10X8 5817043013 1 41 SCREW ST4.2X14 5817043038 1
16 LOCK PIN CAP 5817043014 1 42 CORD JACKET 5817043039 1
17 PIN SPRING 5817043015 1 43 POWER CORD 5817043065 1
18 SCREW ST74.2X40 5817043016 1 44 REAR HANDLE(LOWER) 5817043040 1
19 GEAR CASE 5817043017 1 45 CONTROLLER ASSEMBLY 5817043041 1
20 SCREW M4X8 5817043018 1 46 SCREW ST2.9X8 5817043042 1
21 GEAR SHAFT 5817043019 1 47 COIL SPRING 5817043043 1
22 BALL BEARING 6200-2RS 5817043020 1 48 CARBON BRUSH HOLDER 5817043044 1
23 BEVEL GEAR 72 5817043021 1 49 CARBON BRUSH 5X9.5X16 5817043045 1
24 RUBBER SEAL RING 5817043022 1 50 BRAND LABEL 5817043046 1
25 BEARING RETAINER 5817043023 1 51 SPEED LABEL 5817043054 1
26 O-RING 21.2X1.8 5817043024 1 52 WRENCH 17 5817043047 1
27 BALL BEARING 608-DW 5817043025 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS s 14125 CLASSIC

Art. 5717 044 OXX

19) ) i 2, (23 ()

(18)

¢
Qan)
(16) §
as)
(14)
13)

12)
(1)

& 4
(10)
6
a®; (8)
B

(5)
Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

1 CLAMP NUT 5817044001 1 30 MAGNETIC RING 5817044029 1
2 O-RING 024XD20XD2 5817044002 1 31 DEEP GROOVE BALL BEARINGS 5817044030 1
4 DISC FLANGE Q14x($22.2x41 5817044003 1 32 BEARING SHEATH 3703 5817044031 1
5 WHEEL GUARD 5817044004 1 33 WINDSHIELD 5817044032 1
6 HINDGE 5817044005 1 34 RUBBER POST {4X9.5 5817044033 2
7 SCREW M5X14 5817044006 1 35 STATOR 5817044034 1
8 RETAINING RING 3.5 5817044007 1 36 CABINET 5817044035 1
9 OUTPUT SHAFT 5817044008 1 37 INNER PLUM PAN HEAD SCREW ST3X8 5817044036 4
10 SCREW W/WASHER M4* 14 5817044009 1 38 CARBON BRUSH 7X14X16.5 5817044037 2
11 FRONT COVER 5817044010 4 39 BRUSH HOLDER 5817044038 2
12 ORING ®42x1.5 5817044011 1 40 COIL SPRING 5817044039 2
13 ROUND WASHER ®25Xd12X0.3 5817044012 1 41 RATING LABEL 5817044040 1
14 BEARING 6201-RS CW 5817044013 1 42 PAN HEAD TAPPING SCREWS ST2.5X8 5817044041 2
15 WAVE WASHER ®31.4X126.6X0.5 5817044014 1 43 SWITCH FA2-5D-2110 5817044042 1
16 RING ®32 5817044015 1 44 TWO-PIN CAPACITOR 5817044043 1
17 BIG GEAR 5817044016 1 45 CONSTANT SPEED GOVERNOR 5817044044 1
18 BEARING F-564252-PT 5817044017 1 46 SWITCH PUSH BLOCK 5817044045 1
19 SCREW ST4.2X22 5817044018 1 47 NAMEPLATE 5817044046 1
20 SPINDLE LOCK BUTTON 5817044019 6 48 SWITCH LEVER 5817044047 1
21 SPRING ©9x15xD0.7 5817044020 1 49 LEVER SPRING 5817044048 1
22 ORING ®42x1.5 5817044021 1 50 TORX PAN HEAD SCREWS S§T4.2X12 5817044049 1
23 GEAR BOX 5817044022 1 51 PRESSURE PLATE 5817044050 1
24 HEX NUT Mé 5817044023 1 52 CABLE JACKET 5817044051 1
25 SMALL GEAR 5817044024 1 53 REAR COVER (CONSTANT SPEED) 5817044052 1
26 O-RING D16.5XD6.7X0.3( 5817044025 1 54 TORX PAN HEAD SCREWS ST4.2X14 5817044053 1
27 BEARING 608-LUV 5817044026 1 55 POWER CABLE 5817044054 1
28 SCREWS M4*10 5817044027 1 56 WRENCH 5817044055 1
29 ROTOR 5817044028 2 57 SIDE HANDLE M10 5817044056 1

58 HEAD SHELL BEARING PRESSURE PLATE 5817044057 1

59 O-RING 5817044061 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EWS 26-230 CLASSIC
Art. 5717 045 OXX

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No [Description Art. No P.Qty

1 OUTER DISC FLANGE M14x®22xD45 5817045001 1 31 DUST RING 5817045030 1
3 INNER DISC FLANGE ®14x022.2xD41 5817045002 1 32 BEARING 6000-RS 5817045031 1
4 'WHEEL GUARD 5817045003 1 33 BEARING COVER 5817045032 1
5 HINDGE 5817045004 1 34 RETAINING RING 5817045033 1
6 RETAINING RING ®6 5817045005 1 35 SCREW ST5X75 5817045034 2
7 SCREW M6x20 5817045006 1 36 STATOR 5817045035 1
8 DUST COVER 5817045007 1 37 |HOUSING 5817045036 1
9 SHAFT 5817045008 1 38 CARBON BRUSH HOLDER 5817045037 2
10 SCREW M5x16 5817045009 4 39 CARBON BRUSH 5817045038 2
11 FRONT COVER 5817045010 1 40 SCREW ST4X10 5817045039 2
12 O-RING O70XP1.5 5817045011 1 41 BRUSH COVER 5817045040 2
13 BEARING 6003-RS 5817045012 1 42 SCREW ST4X14 5817045041 5
14 BEARING NUT 5817045013 1 43 SPRING 5*0.3 5817045042 2
15 SCREW W/WASHER M5x12 5817045014 3 44 ZIP TIES 5817045043 1
16 BIG GEAR ®78.3XD15X22.1 5817045015 1 45 LEFT HANDLE 5817045044 1
17 BEARING 609-RS 5817045016 1 46 SOFT START 5817045045 1
18 AUX HANDLE 5817045017 1 47 BUTTON FIXTURE 5817045046 1
19 SCREW ST5*30 5817045018 4 48 SWITCH BUTTON 5817045047 1
20 SPINDLE LOCK ASSEMBLY 5817045019 1 49 SWITCH 5817045048 1
21 SPINDLE LOCK SPRING {10.6x15x(D0.8 5817045020 1 50 HANDLE FIXTURE 5817045049 1
22 BEARING RING ®6 5817045021 1 51 RIGHT HANDLE 5817045050 1
23 GEAR BOX 5817045022 1 52 SCREW ST2.9%8 5817045051 1
24 HEX NUT M8X7 5817045023 1 53 SCREW ST4X16 5817045052 2
25 SMALL GEAR 5817045024 1 54 SCREW ST4X12 5817045053 2
26 WASHER 9.2*30*0.3 5817045025 1 55 WIRE CLAMP PLATE 5817045054 1
27 BEARING 6301-RS 5817045026 1 56 CABLE SLEEVE 5817045055 1
28 BEARING NUT 5817045027 1 57 CABLE 5817045056 1
29 SCREW M4x10 5817045028 3 58 WRENCH 5817045057 1
30 ROTOR 5817045029 1 59 RATING LABEL 5817045058 1

60 LOGO LABEL 5817045059 1




EXPLODED DRAWING AND SPARE PARTS

ww WURTH

ISS 30-L CLASSIC
Art. 5717 046010

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No Art. No P. Qty

1 | WATER FENDER 5817046001 1 41 |REAR COVER SEALING RING 5817046041 1
2 ST4*16 SCREW. 5817046002 1 42 |PUSH ROD FIXING KNOB 5817046042 1
3 [BLOW MOLDING BENT PIPE 5817046003 1 43 |PUSH ROD FIXING SPRING 5817046043 1
4 CONNECTING COLUMN 5817046004 1 44 |CIRCUIT BOARD 5817046044 1
5 |FLOATING BALL HOLDER 5817046005 1 45 |MOTOR UPPER COVER 5817046045 1
6 FLOATING BALL 5817046006 1 46 |POWER CORD STOPPER 5817046046 1
7 |ST4*70 SCREW 5817046007 1 47 | MIDDLE COVER SEALING RING 5817046047 1
8 PLATE FILTER FOR DRY CLEANING 5817046008 1 48 |INNER BARREL 5817046048 1
9 |PLATE FILTER HOLDER 5817046009 1 49 |INNER BARREL SEALING RING 5817046049 1
10 [SAFETY VALVE 5817046010 1 50 |CONNECTING COLUMN SEALING RING 5817046050 1
11 [BOTTOM COVER SEALING RING 5817046011 1 51 |PUSH ROD HOLDER 5817046051 1
12 [BOTTOM COVER 5817046012 1 52 |PUSH ROD 5817046052 1
13 [MOTOR BOTTOM SEALING RING 5817046013 1 53 |POWER CORD 3*1.5MM?, 10M PLUG TYPE F (EUROPE) 5817046053 1
14 [MOTOR A30-1 5817046014 1 54 | STEEL PIPE STOPPER 5817046054 1
15 [MOTOR UPPER SEALING RING 5817046015 1 55 |REAR WHEEL 5817046055 1
16 |MIDDLE COVER 5817046016 1 56 | @19 FENDER CIRCLE FOR AXLE 5817046056 1
17 |AIR OUTLET FLAPPER 5817046017 1 57 |ST5*40 SCREW 5817046057 1
18 |AIR OUTLET BASE 5817046018 1 58  |REAR WHEELROD 5817046058 1
19 |AIR OUTLET BASE SPRING 5817046019 1 59 [HOSE ASSEMBLIES ®32MM / 2 METER LENGTH 5817046059 1
20 AIR OUTLET BASE FIXED AXLE 5817046020 1 59 HOSE ASSEMBLIES ®32MM / 4 METER LENGTH 5817046080 1
21 |FRONT COVER 5817046021 1 60 |BOTTOM BASE 5817046060 1
22 |SYNCHRONIZER SOCKET TYPE F (EUROPE) 5817046022 1 61 OUTER BARREL 5817046061 1
23 |REVERSE WIND FUNCTION BOARD SEALING RING 5817046023 1 62| AIR INLET BASE 5817046062 1
24 |REVERSE WIND FUNCTION BOARD 5817046024 1 63 |AIRINLET COVER 5817046063 1
25 |AIR DUCT COVER 5817046025 1 64 |PLASTIC HASP 5817046064 1
26 |SWITCH(3P) 5817046026 1 65 |PLASTIC HASP BASE 5817046065 1
27 | SPEED CONTROLLER 5817046027 1 66 |PLASTIC HASP ARM 5817046066 1
28 |HANDLE 5817046028 1 67 |HALFROUND BRUSH 32 5817046067 1
29 |TOP COVER 5817046029 1 68 |SMALLNOZZLE 32 5817046068 1
30 |AIRTOOLS JOINT 5817046030 1 69 | METAL TELESCOPIC TUBE 5817046069 1
31 |AIR VALVE SEAT 5817046031 1 70 [NOWOVEN DUSTBAGS IN OUTER BARREL 5817046070 1
32 |LQUID LEVEL SWITCH 5817046032 1 71 HOSE ASSEMBLIES WITH AIR HOSE ®32MM / 2 METER LENGTH 5817046071 1
33 [REVERSE WIND FUNCTION BUTTON 5817046033 1 71 |HOSE ASSEMBLIES WITH AIR HOSE ®32MM / 4 METER LENGTH 5817046081 1
34 [REVERSE WIND FUNCTION SPRING 5817046034 1 72 |[MANUAL 5817046072 1
35 |REAR COVER HANDLE 5817046035 1 73 | WET&DRY BRUSH ©32 5817046073 1
36 |REAR COVER 5817046036 1 74 |CONNECTOR FOR DRYWALL SANDER 5817046074 1
37 |NOWOVEN DUSTBAG IN INNER BARREL 5817046037 1 75 | CONNECTOR FOR POWER TOOLS 5817046075 1
38 |CARDBOARD FIXED AXLE 5817046038 1 76 | METAL FRONT WHEEL 5817046076 1
39 |CARDBOARD SPRING 5817046039 1 77 | METAL CARPET BRUSH 5817046077 1
40 [PRESSING LINE PLATE 5817046040 1 78 |PLATE FILTER FOR WET CLEANING 5817046078 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS ISS 30-L CLASSIC
Art. 5717 046 160 (ZA)

30 31 32 (30 67
g o

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

1 'WATER FENDER 5817046001 1 40 PRESSING LINE PLATE 5817046040 1
2 ST4*16 SCREW 5817046002 1 41 REAR COVER SEALING RING 5817046041 1
3 BLOW MOLDING BENT PIPE 5817046003 1 42 PUSH ROD FIXING KNOB 5817046042 1
4 CONNECTING COLUMN 5817046004 1 43 PUSH ROD FIXING SPRING 5817046043 1
5 FLOATING BALL HOLDER 5817046005 1 44 CIRCUIT BOARD 5817046044 1
6 FLOATING BALL 5817046006 1 45 MOTOR UPPER COVER 5817046045 1
7 ST4*70 SCREW 5817046007 1 46 POWER CORD STOPPER 5817046046 1
8 PLATE FILTER FOR DRY CLEANING 5817046008 1 47 MIDDLE COVER SEALING RING 5817046047 1
9 PLATE FILTER HOLDER 5817046009 1 48 INNER BARREL 5817046048 1
10 SAFETY VALVE 5817046010 1 49 INNER BARREL SEALING RING 5817046049 1
11 BOTTOM COVER SEALING RING 5817046011 1 50 CONNECTING COLUMN SEALING RING 5817046050 1
12 BOTTOM COVER 5817046012 1 51 PUSH ROD HOLDER 5817046051 1
13 MOTOR BOTTOM SEALING RING 5817046013 1 52 PUSH ROD 5817046052 1
14 MOTOR A30-1 5817046014 1 53 POWER CORD TYPE M, 3*1.5MM? , 10M 5817046079 1
15 MOTOR UPPER SEALING RING 5817046015 1 54 STEEL PIPE STOPPER 5817046054 1
16 MIDDLE COVER 5817046016 1 55 REAR WHEEL 5817046055 1
17 AIR OUTLET FLAPPER 5817046017 1 56 ®19 FENDER CIRCLE FOR AXLE 5817046056 1
18 AIR OUTLET BASE 5817046018 1 57 ST5*40 SCREW 5817046057 1
19 AIR OUTLET BASE SPRING 5817046019 1 58 REAR WHEEL ROD 5817046058 1
20 AIR OUTLET BASE FIXED AXLE 5817046020 1 59 HOSE ASSEMBLIES ©32,2M 5817046059 1
21 FRONT COVER 5817046021 1 60 BOTTOM BASE 5817046060 1
22 SYNCHRONIZER TYPE M 5817046022 1 61 OUTER BARREL 5817046061 1
23 REVERSE WIND FUNCTION BOARD SEALING RING 5817046023 1 62 AIR INLET BASE 5817046062 1
24 REVERSE WIND FUNCTION BOARD 5817046024 1 63 AIR INLET COVER 5817046063 1
25 |AR DUCT COVER 5817046025 1 64 PLASTIC HASP 5817046064 1
26 SWITCH(3P) 5817046026 1 65 PLASTIC HASP BASE 5817046065 1
27 | SPEED CONTROLLER 5817046027 1 66 PLASTIC HASP ARM 5817046066 1
28 HANDLE 5817046028 1 67 HALF-ROUND BRUSH ®32 5817046067 1
29 |TOP COVER 5817046029 1 68 SMALL NOZZLE 32 5817046068 1
30 AIR TOOLS JOINT 5817046030 1 69 METAL TELESCOPIC TUBE 5817046069 1
31 AIR VALVE SEAT 5817046031 1 70 NO-WOVEN DUSTBAGS IN OUTER BARREL 5817046070 1
32 LIQUID LEVEL SWITCH 5817046032 1 71 HOSE ASSEMBLIES WITH AIR HOSE ®32,2M 5817046071 1
33 REVERSE WIND FUNCTION BUTTON 5817046033 1 72 MANUAL 5817046072 1
34 REVERSE WIND FUNCTION SPRING 5817046034 1 73 WET&DRY BRUSH ®32 5817046073 1
35 REAR COVER HANDLE 5817046035 1 74 CONNECTOR FOR DRYWALL SANDER 5817046074 1
36 REAR COVER 5817046036 1 75 CONNECTOR FOR POWER TOOLS 5817046075 1
37 NO-WOVEN DUSTBAG IN INNER BARREL 5817046037 1 76 METAL FRONT WHEEL 5817046076 1
38 CARDBOARD FIXED AXLE 5817046038 1 77 METAL CARPET BRUSH 5817046077 1
39 CARDBOARD SPRING 5817046039 1 78 PLATE FILTER FOR WET CLEANING 5817046078 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 7-100 CLASSIC

Art. 5717 048 0XX

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No [Description Art. No P.Qty

1 CLAMP NUT 5817048001 1 29 STATOR 5817048016 1
3 DISC FLANGE 5817048002 1 30 DUST CONTROL DAMPER 5817048017 1
4 WHEEL GUARD 5817047062 1 31 BEARING 5817048018 1
5 CROSS GROOVED BOLT 5817048003 1 32 BEARING SLEEVE 5817048019 1
6 RETAINING RING 5817048004 1 33 WINDSHIELD 5817048020 1
7 OUTPUT SHAFT 5817048004 1 34 INTERNAL PLUM SCREW 5817048021 1
8 INNER PLUM HEAD FITTING 5817048005 1 35 ARMATURE 5817048022 1
9 FRONT COVER 5817048005 1 36 HOUSING 5817048023 1
10 O RINGD42XD1.5 5817048006 1 37 CARBON BRUSH 5817048024 1
11 ROUND SHIM 5817048006 1 38 SCREW 5817048025 1
12 BEARING 5817048007 1 39 CARBON BRUSH HOLDER 5817048026 1
13 WAVE WASHER 5817048007 1 40 COIL SPRING 5817048027 1
14 CRING 5817048008 1 41 RATING LABEL 5817048028 1
15 BIG GEAR 5817048008 1 42 SWITCH 5817048029 1
16 BEARING 5817048009 1 43 SCREW 5817048030 1
17 SIDE HANDLE 5817048009 1 44 TENSION DISC 5817048031 1
18 SCREW 5817048010 1 45 SWITCH LEVER 5817048032 1
19 SELF-LOCKING CAP ASSEMBLY 5817048010 1 46 PULL-ROD SPRING 5817048033 1
20 SPRING 5817048011 1 47 INDUCTANCE 5817048034 1
21 ORING 5817048011 1 48 CAPACITANCE 5817048035 1
22 GEAR BOX 5817048012 1 49 LOGO LABEL 5817048036 1
23 SQUARE NUT 5817048012 1 50 SWITCH BLOCK 5817048037 1
24 SMALL GEAR 5817048013 1 51 POWER CORD SLEEVE 5817048038 1
25 CIRCULAR WASHER 5817048013 1 52 REAR COWL 5817048039 1
26 ORING 5817048014 1 53 POWER CORD 5817048040 1
27 BEARING 5817048014 1 54 WRENCH 5817048041 1
28 CROSS DISC HEAD SCREW 5817048015 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 7-115 CLASSIC

Art. 5717 049 OXX
Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No [Description Art. No P.Qty

1 CLAMP NUT 5817049001 1 29 STATOR 5817049027 1
3 DISC FLANGE 5817049002 1 30 DUST CONTROL DAMPER 5817049028 1
4 WHEEL GUARD 5817047003 1 31 BEARING 5817049029 1
5 CROSS GROOVED BOLT 5817049003 1 32 BEARING SLEEVE 5817049030 1
6 RETAINING RING 5817049004 1 33 WINDSHIELD 5817049031 1
7 OUTPUT SHAFT 5817049005 1 34 INTERNAL PLUM SCREW 5817049032 1
8 INNER PLUM HEAD FITTING 5817049006 1 35 ARMATURE 5817049033 1
9 FRONT COVER 5817049007 1 36 HOUSING 5817049034 1
10 O RINGD42XD1.5 5817049008 1 37 CARBON BRUSH 5817049035 1
11 ROUND SHIM 5817049009 1 38 SCREW 5817049036 1
12 BEARING 5817049010 1 39 CARBON BRUSH HOLDER 5817049037 1
13 WAVE WASHER 5817049011 1 40 COIL SPRING 5817049038 1
14 CRING 5817049012 1 41 RATING LABEL 5817049039 1
15 BIG GEAR 5817049013 1 42 SWITCH 5817049040 1
16 BEARING 5817049014 1 43 SCREW 5817049041 1
17 SIDE HANDLE 5817049015 1 44 TENSION DISC 5817049042 1
18 SCREW 5817049016 1 45 SWITCH LEVER 5817049043 1
19 SELF-LOCKING CAP ASSEMBLY 5817049017 1 46 PULL-ROD SPRING 5817049044 1
20 SPRING 5817049018 1 47 INDUCTANCE 5817049045 1
21 ORING 5817049019 1 48 CAPACITANCE 5817049046 1
22 GEAR BOX 5817049020 1 49 LOGO LABEL 5817049047 1
23 SQUARE NUT 5817049021 1 50 SWITCH BLOCK 5817049048 1
24 SMALL GEAR 5817049022 1 51 POWER CORD SLEEVE 5817049049 1
25 CIRCULAR WASHER 5817049023 1 52 REAR COWL 5817049050 1
26 ORING 5817049024 1 53 POWER CORD 5817049051 1
27 BEARING 5817049025 1 54 WRENCH 5817049052 1
28 CROSS DISC HEAD SCREW 5817049026 1




e WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 8-115 CLASSIC

Q Art. 5717 050 0XX
Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P.Qty

1 CLAMP NUT 5817050001 1 29 |STATOR 5817050027 1
3 |DISC FLANGE 5817050002 1 30 | DUST CONTROL DAMPER 5817050028 1
4 'WHEEL GUARD 5817047003 1 31 BEARING 5817050029 1
5 CROSS GROOVED BOLT 5817050003 1 32 BEARING SLEEVE 5817050030 1
6 RETAINING RING 5817050004 1 33 WINDSHIELD 5817050031 1
7 |OUTPUT SHAFT 5817050005 1 34 |INTERNAL PLUM SCREW 5817050032 1
8 INNER PLUM HEAD FITTING 5817050006 1 35 ARMATURE 5817050033 1
9 FRONT COVER 5817050007 1 36 HOUSING 5817050034 1
10 O RINGD42XD1.5 5817050008 1 37 CARBON BRUSH 5817050035 1
11 ROUND SHIM 5817050009 1 38 SCREW 5817050036 1
12 BEARING 5817050010 1 39 CARBON BRUSH HOLDER 5817050037 1
13 WAVE WASHER 5817050011 1 40 COIL SPRING 5817050038 1
14 CRING 5817050012 1 41 RATING LABEL 5817050039 1
15 BIG GEAR 5817050013 1 42 SWITCH 5817050040 1
16 BEARING 5817050014 1 43 SCREW 5817050041 1
17 SIDE HANDLE 5817050015 1 44 TENSION DISC 5817050042 1
18 [SCREW 5817050016 1 45 [SWITCH LEVER 5817050043 1
19 SELF-LOCKING CAP ASSEMBLY 5817050017 1 46 PULL-ROD SPRING 5817050044 1
20 SPRING 5817050018 1 47 INDUCTANCE 5817050045 1
21 ORING 5817050019 1 48 CAPACITANCE 5817050046 1
22 GEAR BOX 5817050020 1 49 LOGO LABEL 5817050047 1
23 SQUARE NUT 5817050021 1 50 SWITCH BLOCK 5817050048 1
24 SMALL GEAR 5817050022 1 51 POWER CORD SLEEVE 5817050049 1
25 CIRCULAR WASHER 5817050023 1 52 REAR COWL 5817050050 1
26 O RING 5817050024 1 53 POWER CORD 5817050051 1
27 BEARING 5817050025 1 54 WRENCH 5817050052 1
28 CROSS DISC HEAD SCREW 5817050026 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 8-115 CLASSIC

Art. 5717 051 OXX
Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No [Description Art. No P.Qty

1 CLAMP NUT 5817051001 1 29 STATOR 5817051027 1
3 DISC FLANGE 5817051002 1 30 DUST CONTROL DAMPER 5817051028 1
4 WHEEL GUARD 5817047003 1 31 BEARING 5817051029 1
5 CROSS GROOVED BOLT 5817051003 1 32 BEARING SLEEVE 5817051030 1
6 RETAINING RING 5817051004 1 33 WINDSHIELD 5817051031 1
7 OUTPUT SHAFT 5817051005 1 34 INTERNAL PLUM SCREW 5817051032 1
8 INNER PLUM HEAD FITTING 5817051006 1 35 ARMATURE 5817051033 1
9 FRONT COVER 5817051007 1 36 HOUSING 5817051034 1
10 O RINGD42XD1.5 5817051008 1 37 CARBON BRUSH 5817051035 1
11 ROUND SHIM 5817051009 1 38 SCREW 5817051036 1
12 BEARING 5817051010 1 39 CARBON BRUSH HOLDER 5817051037 1
13 WAVE WASHER 5817051011 1 40 COIL SPRING 5817051038 1
14 CRING 5817051012 1 41 RATING LABEL 5817051039 1
15 BIG GEAR 5817051013 1 42 SWITCH 5817051040 1
16 BEARING 5817051014 1 43 SCREW 5817051041 1
17 SIDE HANDLE 5817051015 1 44 TENSION DISC 5817051042 1
18 SCREW 5817051016 1 45 SWITCH LEVER 5817051043 1
19 SELF-LOCKING CAP ASSEMBLY 5817051017 1 46 PULL-ROD SPRING 5817051044 1
20 SPRING 5817051018 1 47 INDUCTANCE 5817051045 1
21 ORING 5817051019 1 48 CAPACITANCE 5817051046 1
22 GEAR BOX 5817051020 1 49 LOGO LABEL 5817051047 1
23 SQUARE NUT 5817051021 1 50 SWITCH BLOCK 5817051048 1
24 SMALL GEAR 5817051022 1 51 POWER CORD SLEEVE 5817051049 1
25 CIRCULAR WASHER 5817051023 1 52 REAR COWL 5817051050 1
26 ORING 5817051024 1 53 POWER CORD 5817051051 1
27 BEARING 5817051025 1 54 WRENCH 5817051052 1
28 CROSS DISC HEAD SCREW 5817051026 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EWS 10-115 CLASSIC

EWS 10-115 CLASSIC -220V

Art. 5717 052 OXX

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P.Qty

1 CLAMP NUT 5717047001 1 32 DUST COVER 5717047031 1
3 DISC FLANGE 5717047002 1 33 BEARING 5717047032 1
4 WHEEL GUARD 5717047003 1 34 BEARING SLEEVE 5717047033 1
5 HINGE 5717047004 1 35 FAN BAFFLE 5717047034 1
6 SCREW 5717047005 1 36 RUBBER PIN 5717047035 1
7 RETAINING RING 5717047006 1 37 STATOR 5717047036 1
8 O RINGD12.5XD2 5717047007 1 38 HOUSING 5717047037 1
9 OUTPUT SHAFT 5717047008 1 39 CARBON BRUSH 5717047038 1
10 SCREW 5717047009 1 40 SCREW 5717047039 1
11 GEAR BOX COVER 5717047010 1 41 CARBON BRUSH HOLDER 5717047040 1
12 O RINGD42XD1.5 5717047011 1 42 COIL SPRING 5717047041 1
13 ROUND SHIM 5717047012 1 43 RATING LABEL 5717047042 1
14 BEARING 5717047013 1 44 RIGHT REAR HANDLE COVER 5717047043 1
15 WAVE WASHER 5717047014 1 45 SCREW 5717047044 1
16 CRING 5717047015 1 46 TORSIONAL SPRING 5717047045 1
17 BIG GEAR 5717047016 1 47 LOCK-ON BUTTON 5717047046 1
18 BEARING 5717047017 1 48 ELASTIC PIN 5717047047 1
19 AUX HANDLE 5717047018 1 49 SWITCH BUTTON 5717047048 1
20 SCREW 5717047019 1 50 WIRE CLAMP PLATE 5717047049 1
21 SPINDLE LOCK BUTTON 5717047020 1 51 SPRING 5717047050 1
22 SPRING 5717047021 1 52 SWITCH 5717047051 1
23 O-RING 5717047022 1 53 SWITCH HOLDER 5717047052 1
24 GEAR BOX 5717047023 1 54 LOCK-OFF BUTTON 5717047053 1
25 SQUARE NUT 5717047024 1 55 LEFT REAR HANDLE COVER 5717047054 1
26 SMALL GEAR 5717047025 1 56 POWER CORD SLEEVE 5717047055 1
27 OILPROOF SHIM 5717047026 1 57 POWER CORD 5717047056 1
28 BEARING 5717047027 1 58 WRENCH 5717047057 1
29 PLATE 5717047028 1 59 BRAND LABEL 5717047058 1
30 SCREW 5717047029 1 60 INDUCTANCE 5717047059 1
31 ROTOR 5717047030 1 61 CAPACITANCE 5717047060 1
62 O RING 5717047061 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS :‘2"250:,‘;-125 CLASSIC

/9 Art. 5717 053010

4
&

@ @
CTy

Parts List Parts List
Ref.No |Description Art. No P.Qty [Ref.No |Description Art. No P. Qty

1 CLAMP NUT 5817047001 1 32 DUST COVER 5817047031 1
3 DISC FLANGE 5817047002 1 33 BEARING 5817047032 1
4 WHEEL GUARD 5817044004 1 34 BEARING SLEEVE 5817047033 1
5 HINGE 5817047004 1 35 FAN BAFFLE 5817047034 1
6 SCREW 5817047005 1 36 RUBBER PIN 5817047035 1
7 RETAINING RING 5817047006 1 37 STATOR 5817047036 1
8 OUTPUT SHAFT 5817047008 1 38 HOUSING 5817047037 1
9 SCREW 5817047009 1 39 CARBON BRUSH 5817047038 1
10 GEAR BOX COVER 5817047010 1 40 SCREW 5817047039 1
11 O RINGD42XD1.5 5817047011 1 41 CARBON BRUSH HOLDER 5817047040 1
12 ROUND SHIM 5817047012 1 42 COIL SPRING 5817047041 1
13 BEARING 5817047013 1 43 RATING LABEL 5817047042 1
14 WAVE WASHER 5817047014 1 44 RIGHT REAR HANDLE COVER 5817047043 1
15 CRING 5817047015 1 45 SCREW 5817047044 1
16 BIG GEAR 5817047016 1 46 TORSIONAL SPRING 5817047045 1
17 BEARING 5817047017 1 47 LOCK-ON BUTTON 5817047046 1
18 AUX HANDLE 5817047018 1 48 ELASTIC PIN 5817047047 1
19 |SCREW 5817047019 1 49 SWITCH BUTTON 5817047048 1
20 SPINDLE LOCK BUTTON 5817047020 1 50 WIRE CLAMP PLATE 5817047049 1
21 SPRING 5817047021 1 51 SPRING 5817047050 1
22 O-RING 5817047022 1 52 SWITCH 5817047051 1
23 CIRCLIP SHAFT-6 5817047061 1 53 LOCK-OFF BUTTON 5817047053 1
24 GEAR BOX 5817047023 1 54 LEFT REAR HANDLE COVER 5817047054 1
25 SQUARE NUT 5817047024 1 55 POWER CORD SLEEVE 5817047055 1
26 SMALL GEAR 5817047025 1 56 POWER CORD 5817047056 1
27 OILPROOF SHIM 5817047026 1 57 WRENCH 5817047057 1
28 BEARING 5817047027 1 58 BRAND LABEL 5817047058 1
29 PLATE 5817047028 1 59 CAPACITANCE 5817047060 1
30 SCREW 5817047029 1 60 SWITCH HOLDER 5817047052 1
31 ROTOR 5817047030 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

(21 )(59)
(22)

@D an
2

(18)
Qan)
(16)
as)
(14)
3)
(12)
1)

(10)

(50)

(((('3)))

\ s
G )

kg

EWS 14-125V CLASSIC
VARIABLE SPEED
Art. 5717 054 OXX

(53)
'L o)
@ ' % >,
i
(55)
Parts List Parts List
Ref.No [Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 CLAMP NUT 5817044001 1 30 DUST COVER 5817044062 1
2 O-RING D24XD20XD2 5817044002 1 31 DEEP GROOVE BALL BEARINGS 5817044030 1
4 DISC FLANGE Q14x(®22.2xD41 5817044003 1 32 BEARING SHEATH 3703 5817044031 1
5 WHEEL GUARD 5817044004 1 33 WINDSHIELD 5817044032 1
6 HINDGE 5817044005 1 34 RUBBER POST ©4X9.5 5817044033 2
7 SCREW M5X14 5817044006 1 35 STATOR 5817044034 1
8 RETAINING RING 3.5 5817044007 1 36 CABINET 5817044035 1
9 OUTPUT SHAFT 5817044008 1 37 INNER PLUM PAN HEAD SCREW ST3X8 5817044036 4
10 SCREW W/WASHER M4* 14 5817044009 1 38 CARBON BRUSH 7X14X16.5 5817044037 2
11 FRONT COVER 5817044010 4 39 BRUSH HOLDER 5817044038 2
12 ORING ®42x1.5 5817044011 1 40 COIL SPRING 5817044039 2
13 ROUND WASHER ®25X®12X0.3 5817044012 1 41 RATING LABEL 5817044060 1
14 BEARING 6201-RS CW 5817044013 1 42 PAN HEAD TAPPING SCREWS ST2.5X8 5817044041 2
15 WAVE WASHER ®31.4X126.6X0.5 5817044014 1 43 SWITCH FA2-5D-2110 5817044042 1
16 RING ®32 5817044015 1 44 TWO-PIN CAPACITOR 5817044043 1
17 BIG GEAR 5817044016 1 45 SPEED CONTROLLER 5817044058 1
18 BEARING F-564252-PT 5817044017 1 46 SWITCH PUSH BLOCK 5817044045 1
19 SCREW ST4.2X22 5817044018 1 47 NAMEPLATE 5817044046 1
20 SPINDLE LOCK BUTTON 5817044019 6 48 SWITCH LEVER 5817044047 1
21 SPRING ®9x15xD0.7 5817044020 1 49 LEVER SPRING 5817044048 1
22 CIRCLIP SHAFT-6 5817044021 1 50 TORX PAN HEAD SCREWS ST4.2X12 5817044049 1
23 GEAR BOX 5817044022 1 51 PRESSURE PLATE 5817044050 1
24 HEX NUT Mé 5817044023 1 52 CABLE JACKET 5817044051 1
25 SMALL GEAR 5817044024 1 53 REAR COVER (VARIABLE SPEED) 5817044059 1
26 O-RING D16.5XD6.7X0.3( 5817044025 1 54 TORX PAN HEAD SCREWS ST4.2X14 5817044053 1
27 BEARING 608-LUV 5817044026 1 55 POWER CABLE 5817044054 1
28 SCREWS M4*10 5817044027 1 56 WRENCH 5817044055 1
29 ROTOR 5817044028 2 57 SIDE HANDLE M10 5817044056 1
58 HEAD SHELL BEARING PRESSURE PLATE 5817044057 1

59 O-RING 5817044061 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS EWS 20-180 CLASSIC
Art. 5717 055 OXX

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No [Description Art. No P.Qty

1 OUTER DISC FLANGE M14x®22xD45 5817045001 1 31 DUST RING 5817045030 1
3 INNER DISC FLANGE ®14x022.2xD41 5817045002 1 32 BEARING 6000-RS 5817045031 1
4 'WHEEL GUARD 5817045060 1 33 BEARING COVER 5817045032 1
5 HINDGE 5817045004 1 34 RETAINING RING 5817045033 1
6 RETAINING RING ®6 5817045005 1 35 SCREW ST5X75 5817045034 2
7 SCREW M6x20 5817045006 1 36 STATOR 5817045035 1
8 DUST COVER 5817045007 1 37 |HOUSING 5817045036 1
9 SHAFT 5817045008 1 38 CARBON BRUSH HOLDER 5817045037 2
10 SCREW M5x16 5817045009 4 39 CARBON BRUSH 5817045038 2
11 FRONT COVER 5817045010 1 40 SCREW ST4X10 5817045039 2
12 O-RING O70XP1.5 5817045011 1 41 BRUSH COVER 5817045040 2
13 BEARING 6003-RS 5817045012 1 42 SCREW ST4X14 5817045041 5
14 BEARING NUT 5817045013 1 43 SPRING 5*0.3 5817045042 2
15 SCREW W/WASHER M5x12 5817045014 3 44 ZIP TIES 5817045043 1
16 BIG GEAR ®78.3XD15X22.1 5817045015 1 45 LEFT HANDLE 5817045044 1
17 BEARING 609-RS 5817045016 1 46 SOFT START 5817045045 1
18 AUX HANDLE 5817045017 1 47 BUTTON FIXTURE 5817045046 1
19 SCREW ST5*30 5817045018 4 48 SWITCH BUTTON 5817045047 1
20 SPINDLE LOCK ASSEMBLY 5817045019 1 49 SWITCH 5817045048 1
21 SPINDLE LOCK SPRING {10.6x15x(D0.8 5817045020 1 50 HANDLE FIXTURE 5817045049 1
22 BEARING RING ®6 5817045021 1 51 RIGHT HANDLE 5817045050 1
23 GEAR BOX 5817045022 1 52 SCREW ST2.9%8 5817045051 1
24 HEX NUT M8X7 5817045023 1 53 SCREW ST4X16 5817045052 2
25 SMALL GEAR 5817045024 1 54 SCREW ST4X12 5817045053 2
26 WASHER 9.2*30*0.3 5817045025 1 55 WIRE CLAMP PLATE 5817045054 1
27 BEARING 6301-RS 5817045026 1 56 CABLE SLEEVE 5817045055 1
28 BEARING NUT 5817045027 1 57 CABLE 5817045056 1
29 SCREW M4x10 5817045028 3 58 WRENCH 5817045057 1
30 ROTOR 5817045029 1 59 RATING LABEL 5817045058 1

60 LOGO LABEL 5817045059 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

EWS 20-230 CLASSIC
Art. 5717 056 OXX

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No [Description Art. No P.Qty

1 OUTER DISC FLANGE M14x®22xD45 5817045001 1 31 DUST RING 5817045030 1
3 INNER DISC FLANGE ®14x022.2xD41 5817045002 1 32 BEARING 6000-RS 5817045031 1
4 'WHEEL GUARD 5817045003 1 33 BEARING COVER 5817045032 1
5 HINDGE 5817045004 1 34 RETAINING RING 5817045033 1
6 RETAINING RING ®6 5817045005 1 35 SCREW ST5X75 5817045034 2
7 SCREW M6x20 5817045006 1 36 STATOR 5817045035 1
8 DUST COVER 5817045007 1 37 |HOUSING 5817045036 1
9 SHAFT 5817045008 1 38 CARBON BRUSH HOLDER 5817045037 2
10 SCREW M5x16 5817045009 4 39 CARBON BRUSH 5817045038 2
11 FRONT COVER 5817045010 1 40 SCREW ST4X10 5817045039 2
12 O-RING O70XP1.5 5817045011 1 41 BRUSH COVER 5817045040 2
13 BEARING 6003-RS 5817045012 1 42 SCREW ST4X14 5817045041 5
14 BEARING NUT 5817045013 1 43 SPRING 5*0.3 5817045042 2
15 SCREW W/WASHER M5x12 5817045014 3 44 ZIP TIES 5817045043 1
16 BIG GEAR ®78.3XD15X22.1 5817045015 1 45 LEFT HANDLE 5817045044 1
17 BEARING 609-RS 5817045016 1 46 SOFT START 5817045045 1
18 AUX HANDLE 5817045017 1 47 BUTTON FIXTURE 5817045046 1
19 SCREW ST5*30 5817045018 4 48 SWITCH BUTTON 5817045047 1
20 SPINDLE LOCK ASSEMBLY 5817045019 1 49 SWITCH 5817045048 1
21 SPINDLE LOCK SPRING {10.6x15x(D0.8 5817045020 1 50 HANDLE FIXTURE 5817045049 1
22 BEARING RING ®6 5817045021 1 51 RIGHT HANDLE 5817045050 1
23 GEAR BOX 5817045022 1 52 SCREW ST2.9%8 5817045051 1
24 HEX NUT M8X7 5817045023 1 53 SCREW ST4X16 5817045052 2
25 SMALL GEAR 5817045024 1 54 SCREW ST4X12 5817045053 2
26 WASHER 9.2*30*0.3 5817045025 1 55 WIRE CLAMP PLATE 5817045054 1
27 BEARING 6301-RS 5817045026 1 56 CABLE SLEEVE 5817045055 1
28 BEARING NUT 5817045027 1 57 CABLE 5817045056 1
29 SCREW M4x10 5817045028 3 58 WRENCH 5817045057 1
30 ROTOR 5817045029 1 59 RATING LABEL 5817045058 1

60 LOGO LABEL 5817045059 1




e WURTH

EXPLODED DRAWING AND SPARE PARTS

o) ”
@I Q)

H 26-MLS CLASSIC
Art. 5717 059 011

Parts List Parts List
Ref.No iptie Art. No P. Q_ly Ref.No ipti Art. No P. Q!Z
1 DUST CAP 5817059001 |1 ©1.©2 %% | GEAR COVER SUB ASSY 5817059032 |1
2 HOLDER RING 5817002002 1 T17T16 [TOOL HOLDER SUB ASS'Y 5817059033 |1
3 TOOL HOLDER COVER 5817059003 1 D1 DRIVING SHAFT 5817059034 ||
4 HOLDER BUSH 5817002004 1 D2 SECOND GEAR 5817059035 |1
5 STEEL BALL 5817002005 1 D3 CLUTCH 5817059036 |1
6 BALL SUPPORT PLATE 5817002006 1 D4 SWASH BEARING 5817002050 |1
7 SPRING B 5817002007 1 D5 INEEDLE BEARING 5817002051 |1
8 TORX PAN HD TAP SCREW M4x38 5817059008 1 D6 FIRST GEAR 5817059039 |1
9,10, 11,12 [CHANGE LEVER MODULE 5817059009 1 D7 SECOND GEAR WASHER 5817059040 |1
13 TORX HD M/C SCREW M4x10 5817002062 2 1 METAL BUSH 5817059041 |1
14 CLUTCH PLATE 5817059011 1 12 INNER COVER 5817059042 ||
15 PLATE SPRING 5817059012 1 13 BEARING FELT 5817002056 |1
16 TORX PAN HD MC SCREW M4x6 5817059013 1 -4 FELT 5817059044 |2
17 FAN GUIDE 5817059014 1 15 FELT WASHER 5817002057 |1
18 TORX PAN HD TAP SCREW M3x55 5817059015 2 -6 ORING A 5817002058 |1
19 STATOR ASS'Y 5817059016 1 7 O-RING INNER COVER 5817059047 ||
20 BRUSH SHIFT ASSY 5817059017 1 -8 BEARING COVER A 5817059048 |1
21 CARBON BRUSH 5817059018 2 19 HEX SOC HD BOLT & SW M4x12 5817059049 |2
22 HOUSING 5817059019 1 10 PISTON PIN 5817002038 |1
23 BRUSH SHIFT LEVER 5817059020 1 a8 PISTON PIN WASHER 5817059051 |1
24 O-RING REAR BEARING 5817059021 1 12 PISTON 5817059052 |1
25 HANDLE COVER ASS'Y 5817059022 1 113 STRIKER 5817059053 |1
26 TRIG. SW WITH CORD CLIP 5817059023 1 14 ORING STRIKER 5817002036 |1
27 CORD ARMOR D9 5817059024 1 Al FELT BUSH 5817059055 |1
28 CORD ASS'Y 5817059025 1 A2 BALL BEARING 6000 5817059056 |1
29 TORX PAN HD TAP S PW M4X20 5817059026 2 A3 BEARING COVER B 5817002063 |1
30 STOPPER 5817002089 1 Ad ARMATURE ASS'Y 5817059058 |1
32 TORX PAN HD TAP S PW M4X20 5817059026 2 A5 DUST PLATE 5817059059 |1
33 GEAR COVER BOOT 5817059030 1 Ab BALL BEARING 607 5817004028 |1
34 TORX PAN TAP SCREW PW M4x10 5817059031 1 S1756 [SIDE HANDLE ASS'Y 5817059061 |1




v WURTH

EXPLODED DRAWING AND SPARE PARTS RVC 60 CLASSIC

220V / PLUG TYPEF

Art. 5717 062010

—

26k & 2 o

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty

1 HANDBAR SCREW 4*16 5817062001 2 27 REAR WHEELS AXLE SCREW5*35 5817062027 2
2 308 HANDBAR 5817062002 1 28 REAR WHEELS AXLE 5817062028 1
3 SWITCH 5817062003 1 29 WHEELS 5817062029 2
4 LABEL 5817062004 1 30 'WATER OUTLET HOSE RACK 5817062030 1
5 308 TOP COVER 5817062005 1 31 WATER OUTLET HOSE RACK SCREW4*12 5817062031 4
6 308 MOTOR COVER 5817062007 1 32 RIVET 5817062032 4
7 TOP COVER SCREW 4*16 5817062008 2 33 CLAMPS SETS 5817062033 2
8 CABEL PRESS BOARD+SCREW 5817062010 1 34 308 AIRINLET BASE SEALING RING 5817062034 1
9 POWER CABLE 5M - TYPE F PLUG 5817062011 1 35 308 AIRINLET BASE 5817062035 1
10 BOTTOM COVER 5817062012 1 36 AIRINLET SETS SCREW 4*16 5817062036 3
11 BIG MIDDLE COVER 5817062013 1 37 'WATER OUTLET BASE THREADED RING 5817062037 1
12 TOP SEALING RING OF MOTOR 5817062015 1 38 'WATER OUTLET BASE SPACER 5817062038 1
13 MOTOR 5817062017 1 39 'WATER OUTLET BASE PRESS BOARD 5817062039 1
14 BOTTOM SEALING RING OF MOTOR 5817062018 1 40 WATER OUTLET COVER SEALING RING 5817062040 1
15 MOTOR NOISE REDUCTION SPONGE 5817062016 1 41 'WATER OUTLET COVER 5817062055 1
16 BOTTOM FRAME FOR MOTOR 5817062020 1 42 WATER OUTLET SET SCREW 4*16 5817062056 2
17 203 SAFETY VALVE 5817062019 1 43 DRAIN HOSE 5817062044 1
18 308BOTTOM COVER BASCKET 5817062021 1 44 308 HOSE SETS 3M 5817062045 1
19 BOTTOM COVER BASCKET SCREW 5*20 5817062022 10 45 STATIC CHAIN 5817062046 1
20 PUSH ROD M5*60 5817062041 2 46 ®32 CREVICE TOOL 5817062047 1
21 PUSH ROD COLUMN 5817062042 2 47 WET&DRY SQUARE BRUSH 5817062048 1
22 PUSH ROD 5817062043 1 48 PAPER DUST BAG 5817062049 1
23 TANK 5817062023 1 49 CARTRIDGE FILTER FOR DRY 5817062050 1
24 BOTTOM BASE 5817062024 1 50 MANUAL 5817062051 1
25 REAR WHEELS COVER 5817062025 2 51 FOAM FILTER FOR WET 5817062052 1
26 REAR WHEELS 5817062026 2 52 METAL TELESCOPIC TUBE 5817062053 1




EXPLODED DRAWING AND SPARE PARTS

v WURTH

O—
@ -

RVC 60 CLASSIC
220V / PLUG TYPE M

5717 062 160

Parts List Parts List
Ref.No |Description Art. No P.Qty |Ref.No |Description Art. No P. Qty
1 HANDBAR SCREW 4*16 5817062001 2 27 REAR WHEELS AXLE SCREW5*35 5817062027 2
2 308 HANDBAR 5817062002 1 28 REAR WHEELS AXLE 5817062028 1
3 SWITCH 5817062003 1 29 WHEELS 5817062029 2
4 LABEL 5817062004 1 30 'WATER OUTLET HOSE RACK 5817062030 1
5 308 TOP COVER 5817062005 1 31 WATER OUTLET HOSE RACK SCREW4*12 5817062031 4
6 308 MOTOR COVER 5817062007 1 32 RIVET 5817062032 4
7 TOP COVER SCREW 4*16 5817062008 2 33 CLAMPS SETS 5817062033 2
8 CABEL PRESS BOARD+SCREW 5817062010 1 34 308 AIRINLET BASE SEALING RING 5817062034 1
9 POWER CABLE 5M - TYPE M PLUG 5817062054 1 35 308 AIRINLET BASE 5817062035 1
10 BOTTOM COVER 5817062012 1 36 AIRINLET SETS SCREW 4*16 5817062036 3
11 BIG MIDDLE COVER 5817062013 1 37 'WATER OUTLET BASE THREADED RING 5817062037 1
12 TOP SEALING RING OF MOTOR 5817062015 1 38 'WATER OUTLET BASE SPACER 5817062038 1
13 MOTOR 5817062017 1 39 'WATER OUTLET BASE PRESS BOARD 5817062039 1
14 BOTTOM SEALING RING OF MOTOR 5817062018 1 40 WATER OUTLET COVER SEALING RING 5817062040 1
15 MOTOR NOISE REDUCTION SPONGE 5817062016 1 41 'WATER OUTLET COVER 5817062055 1
16 BOTTOM FRAME FOR MOTOR 5817062020 1 42 WATER OUTLET SET SCREW 4*16 5817062056 2
17 203 SAFETY VALVE 5817062019 1 43 DRAIN HOSE 5817062044 1
18 308BOTTOM COVER BASCKET 5817062021 1 44 308 HOSE SETS 3M 5817062045 1
19 BOTTOM COVER BASCKET SCREW 5*20 5817062022 10 45 STATIC CHAIN 5817062046 1
20 PUSH ROD M5*60 5817062041 2 46 ®32 CREVICE TOOL 5817062047 1
21 PUSH ROD COLUMN 5817062042 2 47 WET&DRY SQUARE BRUSH 5817062048 1
22 PUSH ROD 5817062043 1 48 PAPER DUST BAG 5817062049 1
23 TANK 5817062023 1 49 CARTRIDGE FILTER FOR DRY 5817062050 1
24 BOTTOM BASE 5817062024 1 50 MANUAL 5817062051 1
25 REAR WHEELS COVER 5817062025 2 51 FOAM FILTER FOR WET 5817062052 1
26 REAR WHEELS 5817062026 2 52 METAL TELESCOPIC TUBE 5817062053 1




v WURTH

EXPLODED DRAWING AND SPARE PARTS

Prior to ordering, please confirm the o

correct PLUG TYPE (Part Number 48)

according to your country

(S

STP 65 CLASSIC

Art. 5717 064 010 (Plug Type "F" - Europe)

Art. 5717 064 150 (Plug Type "G" - United Kingdom, Malaysia, Gulf) E

Art. 5717 064 160 (Plug Type "M" - South Africa)

Parts List Parts List

Ref.No |Description Art. No P. Qty Ref.No |Description Art. No P. Qty

1 TRANSPARENT COVER 5817 064 001 1 34 |STATOR 5817 064 034 1
2 LED LAMP HOLDER 5817 064 002 1 35  |VACUUM TUBE 5817 064 035 1
3 WIRE BLOCK 5817 064 003 1 36 |LASER BUTTON 5817 064 036 1
4 BEARING SOCKET 5817 064 004 2 37 |LASER ASSY 5817 064 037 1
5 SPRING 5817 064 005 1 38 |SPEED CONTROLLER 5817 064 038 1
6 RECIPROCATING LEVER ASSEMBLY 5817 064 006 1 39 |SWITCH 5817 064 039 1
7 LOCATION SLIDER 5817 064 007 2 40 |ORBITALPIN 5817 064 040 1
8 BALL BEARING 5817 064 008 1 41 STEEL BALL ©4 5817 064 041 2
9 CYLINDRICAL PIN ®5X16.5 5817 064 009 1 42 |ORBITAL SPRING 5817 064 042 2
10 |SHAFT CIRCLIP 7 5817 064 010 1 43 |ORBITAL CLICK BUTTON 5817 064 043 1
11 |WASHER @7.1X13X0.5 5817064011 1 44 |ORING 5817 064 044 1
12 |NEEDLE BEARING HK071008 5817 064 012 2 45 |INDUCTOR 5817 064 045 2
13 |SCREW ST4X14 5817 064 013 2 46 |CORD PROTECTOR 5817 064 046 1
14 |CORD CLAMP 5817 064 014 1 47 |HEX WRENCH 5817 064 047 1
15 |GEAR 5817 064 015 1 48 | POWER CABLE TYPE "F" (EUROPE) 5817 064 048 1
16 |CAPACITOR 5817 064 016 1 48 | POWER CABLE TYPE "G" (UNITED KINGDOM, MALAYSIA, GULF) 5817 064 049 1
17 |BALANCE BLOCK 5817 064 017 2 48 | POWER CABLE TYPE "M" (SOUTH AFRICA) 5817 064 050 1
18 |CARRY KNIFE PLATE 5817 064018 1 49 |OPENRING 3 5817 064 051 1
19 |LOCATION PIECE 5817 064 019 4 50 | ORBITAL SHELF 5817 064 052 1
20 |WASHER @7.2X18X0.5 5817 064 020 1 51 PIN @4X21.8 5817 064 053 1
21 |WASHER @5.2X10X0.5 5817 064 021 1 52 |GUIDE PIN 5817 064 054 1
22 |OILRING 5817 064 022 1 53 |GUIDE WHEEL 5817 064 055 1
23 |SCREW ST4.2X25 5817 064 023 2 54 |LOCATION PLATE 5817 064 056 1
24 [PIN 0512 5817 064 024 1 55 |PARALLEL RULER 5817 064 057 1
25 | CENTER SUPPORT 5817 064 025 1 56 |DIAL 5817 064 058 1
26 |BEARING 608-RS 5817 064 026 1 57 |ClLAMP 5817 064 059 1
27 |ROTOR 5817 064 027 1 58 |INNER HEXAGON SCREW 5817 064 060 2
28 |RIGHT BRUSH HOLDER 5817 064 028 1 59 |PLATE 5817 064 061 1
29 |BRUSH COMPONENT 5817 064 029 2 60 |RIGHT HOUSING 5817 064 062 1
30 |RIGHT BRUSH SPRING 5817 064 030 1 61 |[VACUUM SWITCH 5817 064 063 1
31 LEFT BRUSH HOLDER 5817 064 031 1 62 |SCREW ST4X16 5817 064 064 1
32 |LEFT BRUSH SPRING 5817 064 032 1 63 |LEFT HOUSING 5817 064 065 1
33 [BEARING 607-24 5817 064 033 1






